djamato

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
CYLINDER BED INTERLOCK MACHINE
WITH PULLER MECHANISM

q

unln"_’ I

MODELS & DEVICES

VC2840P-254-X02B  VC2840P-381-X12B
VC2840P-1392-X13B  VC2840P-256-X15B
VC2840P-350-X22B  VC2840P-222-X125S
VC2840P-266-Y11D  VC2840P-296-Y16B
VC2840P-303-W03B  VC2845P-254-X02D
~ VC2845P-308-W05A  VC2845P-340-W06A

'VC2845P-300-W1/E

—UT-A50—UT-A70—AR10 (AR11,AR12)—UN2—AS3—FS4—
No . 4







/IR— 1y = RS

TDR—2 Y A MEVC2840P-254-X02BEEAREFT NI LTA T A FE2ERLTWET,
EHI~MTZEREEREST LV R2EEHL TWET,

HEB~YTET N, HHFEESZZEHL TWET,
A—y)xbLmﬁénfméw7—®+$HWFX%PXM%§bLTmiT

[im@bx;/JXBuﬁLr'Aﬁzﬁént$méiburmi¢
[ IMiXIBParts No. RUNRXUHEHEOEIL

L 4 w@wﬂ—y)xbkﬁbf\7@Lm3hk%%ﬁﬁ%?wéibbfwi?;

y)jbkmﬁénrmé$m% Ei@@ﬁlmmNo(mzw\mwwm
Tk@wbi#

v 0068011DF4E1E. 006801168011 TCTHEXLTEV, .
K B AR A FEELOBERE LES 2 BMLE T S,

SRR, ZOR—VY R l\O)nﬁﬁ$Iﬁ&i BﬁZELJ: U"”‘Eéi’bé%/—\#ifb DEFTOTIT
ﬁ(TéV‘

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VC2840P-254-X02B.
The items from No.l1 to No.17 contain the standard model.

The following items included No.18 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Quiside
diameter X Width.

t ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

& nmeans this part and model is added to the previons Parts List.

w5 Whevn -placmg an order for the parts from this Parts List, please clearly state
the Parts No. (e.g£.3100026) which you require so that we can deliver the correct
parts to you.

v When the Part No. is “0068011” , please place an order for the part by showing
“0068011” or “680117. :

v¢ When ordering Vinyl Tube, please inform us of ‘the Part No. and the length.
This Parts List is subject to change without notice.



=REOHEH=

Device classification

* “UT-A50" L&
“UT-A50" Device

*“UT-A52" &
“UT-A52” Device
*“UT-A60" &8
“UT-A60" Device
K “UT-AT0" ¥E
“UT-AT0” Device
*“AR10” HEE
“AR10” Device

*“AS3” %ﬁ
“AS3” Device

* “FS4” IEiE
“FS4” Device

T REERE ) RE

. Pneumatic Automatic Thread Trimmer

“UT-A50" Z5{E L “UN2” B (= 7R b — A BHILER) %‘:»%H?}Ab-&ﬁ_

HDTT,
: Acombination of “UT-A50” Device and “UN2” Device

(Air Operated Uncurler)

D “UT-A507 ZHEL“ARI) EBEZEAADELHOTT,
. A combination of “UT-A50”" Device and “AR10” Device

L =7 XREBART Y &RE (RES— V)

. Pneumatic Automatic Thread Trimmer

(for wide needle distance)

“AR11” HE (= TREEY v —F3E) &° AR12" 3B (=7XTRY

n—SE)2HEAEDE LD TE,
. A combination of “AR11” Device(Air Operated Rear Tension

Roller Device) and “AR12” Device (Air Operated Lower Tension
Roller Device)

- T ERBMREE

: Pneumatic Folder Slider

: FEXEHBRAEE
. Manual Folder Slider



CONTENTS H =

MISCELLANEOUS COVERS(1) = - = = = = = = = = = o« o « HNA—BIE) - - - - - 1
" " (2) ................ " (2) R |
MISCELLANEOUS THREAD EYELETS =+ - - « « = « o ¢ o ¢ o & REBEFB -0 .- 3
MISCELLANEOUS BUSHINGS « « « = = « o o ¢ o 0 0 o v v & Ty aB@R: - - - - - 4
MAIN SHAFT DRIVING MECHANISM - - - - - - - e e e THhsiE - - - - - - - - 5
MISCELLANEOUS LOOPER THREAD TAKE-UP « + « « « « ¢ « . ThAFHLER - ]
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM- - - - - LHR U ARG %ﬁ 1
NEEDLE BAR MECHANISM =« « « = = = « = © o « o o o o « & GHiEssrk - - - - - - - - 8
PRESSER FOOT MECHANISM - - « « = « ¢ ¢ e ¢ o0 0 v o W - - - - - - - 8
LOOPER DRIVING MECHANISM - « « « « « = ¢ ¢« o ¢ o o oo o— gt g - - - - - - - 10
FEED DRIVING CONTROL MECHANISM « - « « « « « ¢ o« o « & BE ") A - - - - - 11
NEEDLE GUARD (REAR) & FEED DRIVING MECHANISM - - - - - - 327 (R) BRUGE ) B4 - 12
LUBRICATING MECHANISM - - « < + v o o 0 0 v v 0o v o v otk - - - - eoe o 13
PULLER MECHANISM EXCLUSIVE PARTS(1) « « « « « « « « « TS5 —HESRAMR (1) - 14
" " (2) .......... n 17} (2) + 15

n" " (3) ......... K " " (3) - 16
MISCELLANEOUS TENSION ROLLER + + » » « = = = « « « + - O—SE8 - - - - - - - 17
VC2840P-381-X12B, 192-X13B EXCLUSIVE PARTS - « - - - - YIETILVERBS - - - 18
VC2840P-256-X15B, 350-X22B EXCLUSIVE PARTS - - - - - - YIETNERSG - - - 19
©MISCELLANEOUS TENSION ROLLER for VC2840P-350-X22B - - - HJEFIALO—SEE - 20
&VC2840P-222-X25S EXCLUSIVE PARTS =« « « < + « o ¢ o« YIEFLERBG - - - 2
VC2840P-266-Y11D EXCLUSIVE PARTS - « « ¢ « ¢ ¢« « o ¢ © YIJETILVERSGE - - - 12
VC2840P-296-Y16B EXCLUSIVE PARTS « « « « « ¢ ¢ « o « YIJETNERBG - - - 13
VC2840P-303-W09B EXCLUSIVE PARTS « « « < ¢ ¢« ¢ 0 o v YITETINERSR - - - 24
VC2845P-254-X02D EXCLUSIVE PARTS -« « = ¢ ¢ ¢ ¢ o o« YITETNVERSBGE - - - 15
VC2845P-308-W05A, 340-WO6A, 300-W17E EXCLUSIVE PARTS() Y- JEFNERHEBHK 1) - 26
VC2845P-308-W05A, 340-WO6A EXCLUSIVE PARTS(2) - - - - - YIJETNERBSKQ) - 127
VC2845P-300-W17E EXCLUSIVE PARTS(2) « « = « « = = = » - 'U'j:ET}lzgfﬁﬁBnn (2) - 28
“UT-A50" DEVICE(1) - =« « o v o v o oo oo e e o e e “UT-AS0" %8 (1) - 29
" ) n" (2) ............ e e e o o o Y/} n" (2) .« e e <30

n " (3) .................. " " (3) o v« N

" " (4) .................. ” /i (4) ..... 32

" " (5) for VC2B40P =+ « « + o ¢ o o o o o & " " (5) R K |

7} Y/} (5) for VC2845P « « « o o o ¢ o ¢ o v & " " (5) e e e 34
@“UT-ATO" DEVICE(I) =« = v v oo vem oo e e e e “UT-ATO"ERE(1) - - - - 35
® ” (2) .................. i " (2) A1
& i " (3) ............... e e e 174 ” (3) Y
¢ - n (4) .................. " 7 (4) o o« <+ 38
“MR10" DEVICE(1) - « - « - - IR “AR10"SEE (1) - - - - -39
" n" (2) o o o o s e s s s e e e e o o e o o " 17} (2) T 1

" " (3) e o o o B e e e o e o s s e s o & o o " " (3) o o e o o 41
“UNZ" DEVICE + » = = o o o o o « = « o o o o+ o o o o s “UN2"SETB - - - e - - - 42
“AS3” DEVICE + - + + - - e e e e “ASI"EER - - - - - - - 43
“FSA" DEVICE + -  « + - S “FSATEE - - - - - - - 44
QEXTRA PARTS(1) « = = = o o v e o v o v o v v v e v v s e IO IR, 45
v (1) MISCELLANEOUS TENSION ROLLER - - - - - - n o Q)A—35B8F% - 4

” (3) ............... e ee e e " (3) ....... 47

" (4) .......... I I T (4) . AR 48

THREAD STAND & RUBBER CUSHION « « = « « = = « = « + = - ATERUTLE - - -0
OWARNING LABEL - + + « = = « + = e e e e e e CEESRJL e e e e o 50
LIST of MAIN SPARE PARTS - - « + - - - e EEBEYRE- - - 51

INDEX + « ¢ o « ¢ o .o ...... §g|..@._\.‘..v....53



©
[3¢]




Ref.
No

1
12

13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35

36

37
38
39
40

41
42

43
44

45

46 -
47.,

48
49
50

51
52

MISCELLANEOUS COVERS(1) HA—BR (1) 1
Parts Amt .
No Description i 4 Regq.
3100026 - CTop COVEr » + + = = « o o = o & o T 1
110045 Screw(M4-0.7X12) « « « « « « - IERY o o oo o0 e v o 11
3100027 ~Top Cover Gasket =+ « « « « « ol At R V2RI 1
- 0068011 011 Sight Window =+ « « « « « « T ANFERER « + « » o o o o 1
- 0020759 Top Cover Seal Plug+ « « « « - J:Jb/\-—-‘**ﬁ °°°°°°°° 1
390069 Brand Name Plate(76.5) « < « « < &FHg « « ¢« o ¢ o o o o o & 1
3100018[3101464]Head Cover « « ¢ ¢ « o o o o ANY RAIN— o o o0 v v v 1
3100019 Head Cover Gasket - «'« = <« « e AY RHNR=RyFr -« - - 1
0093864 Head Cover Seal Plug =« « « « - -85« « « « ¢« 2oe e e e 1
- 390072 “VC” Emblem = = « « « « « « « -« VCZ T UA v o o o o 1
3100040 Side Cover Hinge =« « - + - - -« - BEBHX B N—LV TV - - - - - 1
‘:_3100041‘ Side Cover Hinge Gasket - - + « - BABEF I X—E U I RyFv -1
+110048 Screw(M4-0.7X10) « « o o = « » IERY ¢ o v v v 0o v e o 2
3100042 Side Cover Hinge Pin =+ « « « - BEX I A—bYUEY - - -1
160000 Screw(M3—0.5X3) « « ¢ ¢ o o ¢ CJERY - 0 0o 0. 1
3100043 Side Cover =« « ¢ « <o o o o o« «HEBHXF HNN— -« ¢ o o o o o 1
3100044 Side Cover Gasket « « =+ « + + - BBRF A N—RNy X - o o -1
000924 Seal Plug (Rubber)= « « « « « FRR(EA) . oo oo e s 1
110010 Screw(MA=0.TX8) + « + + = + IERT e oo v e e g
001123 . Washer =« » * ¢ o ¢ o o o o « & TS/ Fp e o o oo o o o e .9
3120101 . Cloth Plate Spacer « « « « « « « J @ XFL— b AR—¥ 1
3120307 ~Cloth Plate = « <« ¢ o v o o« A =D T R R 1
0094201 ‘Cover Latch Spring =« + « « - - BNR—=F I FINR e o0 o o e 1
110012 Screw(Md—0.7X5) + « « « = - - ERT e I
3100046 Side Cover Hook « = « « « « - - BBEX O N—T vy e oo 0]
300101 Conical Spring Washer - « + + « “[MINRTy¥ ¥« o+« - 1]
170002 - Screw(MA=0.TX5) + « + + v v o cJEFRT o0 e e e e ]
3100004 - 0il Reservoir « « « « « « ¢ « ¢ R 2 A 1
3100005 0il Reserveir Gasket ----- Yﬂaﬁ'/f}\/f‘\—/ s e e e e 1
0020143 Magnet ....... e e s e e : —7?*/ ]\ L e R 1
- 0020144 Magnet Holder - « « « « « - S 7 P AT i SN
110013 Screw(M4-0.7X8) .« = o v o o . TERY ¢ o oo 0 o0 on . 7
0020137 Drain Hole Seal « « + « « « « - Yﬂiﬂi%";ﬁ//\/?\'/ ----- 1
005075 Screw(3/8-24X8) + + ¢ o oo o cHEERFRY ¢ o 0 000 e 0]
3120298 Machine Frame Unit « « ¢+ « « « « T—ARy F(d) - - - » ¢« - 1
120016 - Screw(M8=1.25X20) « < =« o ¢« < JERT ¢ ¢ o o o000 4
340000 Machine -Frame Supporting Bar « - Ry RX=xf . « « ¢ « « « - 4
1000726 Rivet » » = + « » « « » Ce e SR RABR e e e e e e e e 3
3100016 Rear Cover - U .. B I)N— o v o o me s e e o]
13100017 - Rear Cover Gasket » = « + « + - T’ﬁ)b/\—/\jf'\*/ ------ 1
390068 . Brand Name Plate(92) -« « - - - 572 S R R |
390067 Brand Name Plate(106) - « - - - 24 S N Cee e e o]
3120430 ~ Needle Thread Take-up Guard - - F‘ﬁ{-;ﬁﬁ)ﬁ NIRRT |
009784 . Screw(M6-1X10) « « + - - - - IERY oo oo v e e e e 0
3120185 Eye Guard  + « =+ « « + = =+ « TAH— ]\....?....1
001230 Screw(3/32-56X3.8) + + v+ s 0 IR e s o e e e e o]
0060175 Eye Guard Holder =« « « « - - T AT RS 1
006004 Screw(11/64-40X9.7) + + - - - T 1
000010 Conical Spring Washer « « « « = - M NRT vy %« v+« - - 1
000547 Washer ...... -. EREE I S lj/:/—? L LT R 1
000334 Nt ® = = o o o « & IR e LN 1
2049401 @ Se._rlal Number Plate + = « « « -« BESL—bh s e e 1

Yo .
© O 00 ~1 SO Ul GO DD







MISCELLANEQOUS COVERS (2) H /A —B% (D -2

Ref.

No

—_
O OO0~ OO U b QO BD

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44

(&)

“ Note. :

Parts Ant .
No. Description AT 4 Req.
3120091 Cloth Plate(Large) =+ « « « « « « JaRALL—R(K)s « « + & 1
120027 Screw(M4—0.7X25) ........ JJ:;F/ ........... 3
3120103 Slide Cover » » = = + o « o o + 4 YUMo ¢ 0 o o 0 0 o a0 1
3100021 Crank Chamber Cover Gasket + « -+ FHHN—RyoFy -« ¢« . 1
130015 Screw(M4—0.7X8.5) « « « « « o IERY o v v v v v v v o 6
0065275 Seal Plug« « « = = = « = o « « & EERE o e e e e e e e e e 1
0093864 Seal Plug e « « « « ¢ ¢ ¢ ¢ « o EEER . o o v v e e e e e 0 5
3100006 Seal Plug s « « « ¢« « « o« ¢ o o« . - 1
3100070 Needle Bar Guard + « « « « « « - GBI —R - -« o 0000 1
110079 Screw(M4—0_7X8) ........ _u:*\:/“ ........... 2
3120079 Stitch Plate Support =« « + - - - EHREAIMR » = 0 ¢ 0 o o o e 1
000651[3400237] Knock Pin s « « « « « « « ¢« « . . VA /A - R R 2
190005 Screw(M4—0.7X5) « ¢« o ¢ ¢« o o & PRS- 2:: %, 5 3 A 1
3110203 Rubber Cushion =« « « « « « « « & AR « « ¢ o 00 0 0o v 3
110026 Screw(M3-0.6X6) « « « « « ¢ « IERY « v v 0 v v v v e 3
3120097 Front Cover Hinge Holder - -+ - - HiBHX A X—v VB E - - 2
3120096 Front Cover Hinge « + =+ + « « « K11 B Pa tl VAR 1
110021 Screw(M5—0.8X18) « « « « « « « . IERY ¢ v v v oo e e e 2
3120099 Front Cover Support . « - - - - - HIBAZE b N—HftdR « + « - ¢ 1
170001 Screw(M5—0.8X8) « « « o+ ¢ o IR e o0 v v oo e e 1
300100 Conical Spring Washer « « + « « - MANRT e o o o o o )
160001 Screw(M4—0.7X4) =« « « ¢« « « ¢ IERY oo oo v o v 0 0o 1
180005 Screw(M5—0.8X8) « « « ¢ ¢ ¢ o IERY » v oo v o v v 0 1
000022 NUL = = o o o « o o o o o o o o & Rl I I 1
110041 Screw(M4—0.7X8) « « « ¢ o « « & IERY o o oo v oo oo 1
0094201 Cover Latch Spring =+ « « = « « HN—F F )N e+ ¢« o o o]
110045 Screw(M4—0.7X12) « « « « « ¢ « IERY o v v o0 e v o0 e 4
- 3120309 Bracket Lower Cover = « + + « « ERETHN— ¢« ¢ ¢ o o 1
110001 Screw(M4—0.7X5.4) =« « « « « « & IERY o o v oo e e 00 3
3120308 Fabric Guide (Left) =« « « « « « ARG » =« =+« o ¢ 1
3120305 Bracket Lower Cover Support « - - EHETINN—Efik - - - -1
110011 Screw(M5-0.8X10) « « « « « « - & IERY o v v v v 0o v e e b 3
3120301 Front Cover Unit =« + « = « « « « HiBAX O X—(GH) » -+« ¢« - 1
3120304 Front Cover (Upper) =« « « « « « « ﬁuﬁﬁﬂe;b/\-—u:) ------ 1
130002 Screw(M3=0.5X6) « « « o o + o IERT ¢ v o v v e o e 5
3120112 Fabric Guide (Right) (Rear) « + « - ¥ A R (K) (f’ﬁ) """" 1
000538 Washer « « « o e e oo e e AN E AR 9
110009 Screw(M4—0.7X8) « « « « « « « & IERY o oo o oo e e o 2
4109403 Model Plate(See the below) - - - BIXIR (T -« « » - - 1
000726 RivVet o o o o o o o o o o o o o & ERGE o o o 0 0 o 0 v u 9
390600 Threading Chart « « « « « « « « HRIBEUR « v v e e e e e 1
110013 A Screw(MA—0.7X8) + ¢ ¢ « o ¢ ¢ c JERY ¢ o v eie o000 1
110002 Screw(M3—0.5X5) « « « o o« « IERT ¢ o0 o v 0 0000 2

000535 Washer L A . e U\y\‘/? oooooooooo 2

iiﬁ*ﬁ%fﬂ&)‘(@l@ﬂﬂéﬁ%(’f—/‘E.Bv:ﬂl‘ﬂ% BEt)2RBMbETEN,
Order for Model Plate must be accompanled by model designation(including
symbols of gauge and devices). ,






MISCELLANEOUS THREAD EYELETS

Ref.
No.

— ’
O WO —~1 O Ut W QO D

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39

Parts
No.
3120454
3120457
110048
3120456
110009
000665
005403[005431]
3120453
3120455
0093524

001107

310039
0093517
0093526

000651
0093863
0090814
0090847
0090071

000177

0031111

009835
0090812
3120121
0090856
0090807
3120120

009750
3120127
3120130

3120136
3120137
3120141
3120142

110013
0066646
3120134

130003
3120135

~ Screw(M4-0.7x10)
~SP Container Support

SP Container Lid

Description

“SP” Device, Complete Set » + -

SP Container Basement

Screw(M4-0.7X38)
Washer

Screw(1/8—44><8)[1/8—44><4.4]f .

SP Container, Complete Set
SP Container

Pine o ¢ e v o o o0 0o 0 o
0il Wick * « = « = « = « « « .
SP Felt Stay Unit« « « « « « -
SP Felt » « « » ¢ ¢ o o o @ .o
Guide Pim's + ¢ » » » o o « o &
Thread Tension Spring Cap - - -
~ Needle Thread Tension -Spring

Looper Thread Tension Spring

Thread Tension Spring Retainer
Felt ..... :
Tension Disc
Tension Post
Tension Post Ferrule
Tension Disc Separator
Tension
Thread Lead-in Guide
Tension Post Support
Screw(M4-0.7x20)

Tension Post Support Spacer * -

Thread Guide Plate

Looper Thread Eyelet (Upper) -

Looper Thread Eyelet (Lower) + -
Looper Thread Eyelet (Right) - -

Looper Thread Eyelet (Left)
Screw(M4-0.7x%38)

Needle Thread Guide » « « « + -

Needle Thread Eyelet
Screw(M4-0.7x4.5)

Needle Thread Eyelet (Lower) - -

.....
.......
.....
.......

oooooooooooo

ooooooooo

ooooooo

oooooooooo

Disc Eyelet » « « « « &

ooooooo

oooooo

BB 3
Amt .
A Req.
CUSPPHRERB(HH) ¢ ¢ o e e v o . 1
SPE U ymftE - - e . 1
lh;?iy ........... 1
SPE Y IR - - - - - - - I
1t;?3} ........... 3
E7ﬁ’$/%’ .......... 9
JERY ¢ o 0 o o o v v o0 2
«SPEY T (HH) ¢ ¢ ¢ v e e e 1
N VYRR 1
SP5’>Q7§% ......... 1
| VR R 9
WR e o v 0 o e e e e 1
SPT = RRY (M) - - - - - 1
N 72 7 T P 1
HAREY « ¢« ¢ o ¢« o o o 1
HTFAXFr v T (L) - - -8
CBFRTAFNTR e e e e e e e 4
o }l/._}\";‘(ﬁ%)ﬁ%/i\* ...... 4
CRAFAFF vy T (F) - - - 8
7 )V b .......... 8
RIFIML + » = o+« = = o 16
KT o oo e e e 8
5§§H%Fﬁ§9§ﬁgL/ ....... 8
;&ﬁ%;{ﬂi .......... 1
R FMARE « + v+« - .8
RTFEATFERE + » » ¢ o o '8
RRFE - o e e
lt5?3>’ e o o o o o f .. .9
cRFAFBAR—H - - e )
;ﬁ%spgﬂi. . .'f I 1
. /l/-—/\";ﬁ\iﬁ (J:) S I, |
. }V—/Q;ﬁﬁ(—r\‘) ....... 1
. }v_/{;ﬁi‘é‘(;ﬁ) ....... |
‘/V“/{fﬁﬁﬁ(ZE)’ R 51
1h5?5} “ o s e e o e 6 e e i
SHRZH o o o . e e e
L S 12 BRI
_[t*f/“ S R R .1
cBFRIE(TF) » « ¢ ¢ o ¢ s = o1



22




MISCELLANEOUS BUSHINGS

Ref.
No

OO0 1O U GO BD

[

12
13
14
15
16
17
18
19
20

21
22
23

Parts
No
3100106
3200060
3100099
0030291
0063548
0094604
3100108
0093201
3100098
3120058

3100091
3120059
3100097
3100094
3100095
3200060
3100006
3100092
3100093

000195
3120006 @
0065340

Description
Needle Bar Bushing(Upper) + -

Needle Bar Bushing(Lower) » - -
~ Presser Bar Bushing+ « ¢ « - -
0il Seal
Seal Plug ...........
Seal Plug ...........
Foot Lifter Lever Bushing - - -

ooooooooooo

Needle Thread Take—up Bushing (Front) &}k V &7 > o = (8) -
Needle Thread Take—up Bushing (Rear)@#tp#VEh~7 v = ($) - -

Lower Shaft Bushing(Left) - - -

Lower Shaft Bushing (Right)

Feed Bar Lift Shaft Bushing(Left):(Y L T#7 v = () - - -
Feed Bar Lift Shaft Bushing (Right) %Y ET#i7 vy =2 (f) - -

Feed Bar Shaft Bushing(Left)
Feed Bar Shaft Bushing(Right) -

Needle Guard(Rear) Holder Bushing#}sz/4 (4%
Seal Plug ...........
Looper Driving Shaft Bushing(Front) v — @7 v 3 = (i) -
Looper Driving Shaft Bushing(Rear) A— @7 v = (%) - - -
3150020[3100105]JAdjusting Screw Bushing

011 chk ...........

Ty Bk 4
Amt .
rif 4 Req.
cgHET v 2 (E) s - e e . 1
“HBT Y2 (F) - v o - - 1
#Pg:ﬁ%:fs,i/:L ....... 1
Jf/f}VL/“/V ........ 2
- O 1
£ o SO 1
W Ty v e - . 1
1
1
T Ty Y2 (E) s - - 1
N AN ¢ =3 NN 1
1
1
VT v a(E) e - - . - 1
XV Ty 2 () - . 1
;fjfi/:L’ PO .1
RS . o o v e e e e e 9
-1
1
BIFAHRS T2 - 0 o1
v o PR 1

Needle Bar & Needle Bar Bushing, C. Setéti -¢HE7 v = (GH) 1

Needle Bar

ooooooooooo

§+E§ ............






MAIN SHAFT DRIVING MECHANISM

Ref.
No

SO OO ~1I O U1 > QO BD —

[u—y

12
13
14
15
16
17
18
19
20

21
22

Parts
No.

3120039

160005

160007
3120070
3120069
3120038
0093089
3100128
0093090
3120036

3100122
3100127
110009
3100123
3100121
160004
001107
330001
3120037
000397

000304
000730

Description

Pulley « ¢ ¢ « ¢ o o o ¢« o &
Screw(M6=1X8) =+ = « « « « .
Screw(M6=1X6) =« « + « « - o
"Timing Belt » « « « ¢ « o ¢ o
Belt Pulley(Rear) « < « « « -
Adapter » + - - - e e e e
Ball Bearing(Right) » « « « =

Main Shaft Sprocket (Lower)

Ball Bearing (Middle) =« « - -
Lower Shaft (Right) -« - - - -

Oil Pump Driving Worm+ =+ -« -
Counterweight (Small). - - - -
Screw(M4-0.7X8) = « = « « -
Ball Bearing(Left) =« « « « -«
Lower Crankshaft ¢ « « « -
Screw(M6=1X4.8) « « « « « »
ROI 1 Pln ..........
Seal Plug ..........
Lower Shaft (Left) « « « « « «

0il Wick « « « o « « o « o
Seal Plug ..........

TohS 5
Ant.

i 4h Req
A=) B S S 1
IERY v v 0 o0 o o0 0 v 6
JERY ¢ o v 0 0 0 o oo 8
BAIVIRGV R e o v oo 1
RV S—Y (L) » » « ¢+ « & 1
THETH ¢ o o o o 0 0 o o 1
ReARTFYLTE) -+ -1
ARV KRF—Y(F) e o o o o 1
R—ART Y7 () -« + - -1
THl(H) « « ¢« ¢+ o o o .. 1
78 el N 1

NFIYAGZARON « - - -]

AERY o e e e e e e e e e 9
R _RTYL T () » » +1
T%??V?°'-V--~ﬂ
JERY o 0 0 e o o oo e o 2
B— LY ¢ o o ¢ o o« v o 3
FEEE e o e v e e e e e e 1
THE(EE) « « ¢+ oV o0 o . 1
ﬂﬂ}; ............ 3
W o 0 o o e e eie e 1






MISCELLANEOUS LOOPER THREAD TAKE-UP TAAFHLERK 6

Ref. Parts Amt .
No No Description g 4 Req.
1 3120067 Looper Thread Take—up Shaft - - 'T?ﬁ‘%%ﬁ FN R 1
2 3120068 Belt Pulley(Front) =« « « « « « - NRARS—=Y @)+ v e 1
3 160007 Screw(MB=1X6) + + o o o0 e e . ERY « o v e v e e e 9
4 3120061 - Take—up Shaft Bushing (Right) + - B AT v = (FH)+ » « - - 1
5 3120066 Take—up Shaft Bracket « « « - - - AT S 7 R e o o o o 1
6 120013 Screw(M6=1X15) « « « « « « « o IERY ¢ o v v v v 0 i o 2
7 000779[000651] Knock Pin s « « « ¢ « « « « . RNV /A - R 2
8 2100161 Collar(10X19X9mm) » « « « « « -« b A A R 2
9 160003 Screw(M5-0.8X5) « « « ¢ « o .« . IERT e v oo v v v oL 4
10 3120060 Take~up Shaft Bushing(Left) « « - hAWT vy 2 (E) - + - « -« 1
11 0032719 Collar(10X16X6mm) « « « « =« « by A I 2
12 001459 Screw(9/64-40X3) « « « « « « . . IERY o0 v v e o v 2
13 3120072 Looper Thread Take-up(See the Table) TARHFH A(TEHSR)
14 006212 Screw(M5—0.8X6) « « « ¢ « « o . IERY e oo oo 0 0o 00 4
15 3120073 Take—up Eyelet Support Stop » + « M AREEHIRA Ry « o 1
16 110041 Screw(M4—0.7X8) =« « « « « « .« & IERY ¢ o0 o v v 00 0. 2
17 3120074 Stop Spring .+ « ¢ ¢ ¢ o o ¢ o . ARYTINR e o o o6 o0 1
18 110008 Screw(M4—0.7X5) « « « « « ¢ o IERY s o o o v o v 00 e 1
19 3120138 Take—up Shaft Bracket Eyelet +« - W AT S v bR+ - - - 1
20 110013 Screw(M4—0.7X8) « + « ¢ « « « . IERY ¢ v o o v v o0 0o 1
21 3120098 Front Cover Latch Plate« « + - - VAS 3:: ¥ IS R 1
22 110035 Screw(M4—0.7X10) « « « « « « « IERY ¢ v o v v o e 00 o 2
23 190005 Screw(M4—0.7X5) =« « « « « « & NIRRT« o000 0 v 1
24 3120071 Take—up Shaft Cover » =« + « « « YNy 1 D S R 1
25 110012 Screw(M4-0.7X5) =« « ¢ « « « « IERY e o v v 0o 0 e . 2
26 3120075 Looper Thread Take-up Eyelet Support b AREEfHHR - « - - - 1
27 170010 Screw(M4—0.7X4) =« « « « « « - & IERY ¢« 0 o o e v 000 h 1
28 300100 Conical Spring Washer » « - - + » MART oy e o0 o oo . 1
929 000669 Washer + « « ¢ « © o o o « o o & BN R 1
30 0066650 Thread Eyelet « « « ¢ « « « « « & JU— IR« » » o o e e o 1
31 3120140 Thread Eyelet « ¢ ¢« « « « « « « & JV—INRGE + » v+ o o e e 2
32 3120139 - Thread Eyelet « « « » « « « « ¢« & JU— N » v ¢ o o e e e e 2
33 .........................................
34 110002 Screw(M3 0.5X5) = = o o oo o IERY o v v v oo v 0o 5
35 000535 Washer « = * ¢ « o o o o o o o 4 RN R 4
36 3120143 Cast—off Plate « » « ¢ « « « « JV—INREH ¢ ¢ ¢ o o o o 2
37 110054 Screw(M3-0.5%X3.5) =« « « « ¢ o & IERY o o v v v o000 e 2
38 000463 © Laced Wire =« * » ¢ o o o o o o s Tl e e e e e e e e e 9
39 3120076 Looper Thread Take—up(See the Table) FTXHEF I A(THEHEBR) - -
Looper Thread F=RA ] —HEEMHA
Take—up | for Covering Chain Stitch | for Double Chain Stitch
Models 3120072 3120076
VC2840P-254-X02B — 208 pcs.
381-X12B — : 2
192-X13B — : 2n n
256-X15B — 2n
350-X22B — 27 n
222-X25S — A
266-Y11D 2{8 pcs. —.
296-Y16B n o —
303-W09B 18 pc. & pcs.
2845P-254-X02D — 2n n
308-W054 1{8 pc. 18 pc.
340-W06A 1Lr » |
300-W17E 17 » 17 »







UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

Ref.
Na

W OO0 —~1 OO W B QOO

—_

12
13
14

15

16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35

Parts Amt.
No. Description i 4 Reg.
3100280 Handwheel = « « « « « « o ¢ o NUREBEAL—=p e oo oo o 1
160005 Screw(MG-—lXS) ......... _”:*:‘/“ ........... 9
160007 Screw(M6—=1X6) « « = « « « « o« IERY « o0 vie oe s .- 10
000989 " Handwheel Mark « « « = « « « « =« NYREA—N=—F ¢« « « o]
0093090 Ball Bearing =« « ¢ ¢ ¢ « ¢ « - - R A RFYL T e o o o o 9
3100129 Handwheel Adapter « « « « « « « - THETE o oo v oo oo 1
0095214 Timing Belt « ¢ « + ¢ ¢ ¢« ¢ « o BAIVITGph e oo e 1
3100281 Upper Shaft Sprocket(Upper) = + + A bhF—Y (k) + « - -«
3100275[3100282 JUpper Shaft (Right) =« « « - - - - LECRE) e e e e e e e e 1
3100283 Upper Shaft Joint » + + « - - BRI ot 1 TR 1
3100284 Upper Crankshaft « « « « « « « - LBy TSy e 1
0060057 Retaining Ring « « « « « « « » AR < ¢ 0 oo e e e 1
0093154 Ball Bearing « + « « « « + « + - R ART YL T o v oo v 2
160004 Screw(M-1X4.8) « « + + + - - XY - oo e 2
000926 Rubber Seat * « = * + ¢ o o o « & b N 1 T 1
0095170 Connecting Rod =+ « « < ¢ ¢ « « FHAREYRY R oo o v v 1
005071 Screw(11/64-32X14) « « « « « « ERY « o0 v R R 2
001174 Screw(9/64-40X10.3) « + + + - - CIERT e e 9
0095168 Guide Fork =« * ¢ « *« ¢ o o« « o & BULIERA « ¢« oo o 0 o o 1
004312 Screw(1/8-44XT7.9) « « « « « ¢ - IERY e o v v e e e e e 2
3100285 Driving Lever = = « « « « « « « < SREVMPE - - - - - - - - 1
120013 Screw(M6—1X15) « = + s o ¢ o « & IERY ¢ o 0 v v e v v v 1
120015 Screw(M5-0.8X10) » « = - - - - e ERT e e e e e e e e 1
000555 WaSher = » » » = « o o o o s o s Ty d e o v o h e e e 1
3100286 Spacer s ¢ o - <. e e e s s e AN —H o 0 e e e e e e 1
3100287 Driving Shaft « « = « « « = « « « gt Va0 e e . 1
3100078 Bracket « + + » + - EEIEIEI GLABY G- - - v oo 1
000600 Spring Washer « + « « ¢ « « « - 27”) N7 7% SLECERRRID
005650 Screw(M5=0.8X14) « « « « ¢ ¢ « & TIERY e e e e e e e e e e 1
3120132 Needle Thread Take-up + + + + - - SRR YRE -0 o e e e 1
000532 Washer. = « ¢ ¢ ¢ ¢ ¢ ¢« o o o o & A SR R N R 9
110004 Screw(M3.5-0.6X8) =« + » « + + = T S R e e e a9

- Screw(M3.5-0.6X%38)

LR Uathid ) g 7







Ref.
No.

O W OO -1 O O b QO DD b

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

NEEDLE BAR MECHANISM S 8
Parts Amt .
No Description i 4 Req.
0065340 Needle Bar = « « o « + « « « « & GHE . - -+ .+ o o e .. 1
004358 Screw(9/64-40X5.6) « « « - - - - IERY + oo 1
3120133 . Needle Bar Thread Eyelet « « - - gMER@E - - « « « ¢« - « - 1
000548 "Washer * © = © * o o o o o o« o o LA R I S 1
0065341 Needle Bar Bracket - « « « « « . SHEEfE . - -0 o o e 1
004445 Screw(11/64-40X11) « « + + + » IERY o o oo e 1
3120083 Needle Bar Guide(Front) + - - - - SHERMNG@ED « » - - - ¢ - - 1
110035 Screw(M4-0.7X10) = = + « « « - - IERY o oo v v e e e e e 4
3129150 Needle Clamp(8.5-8.5-8.5) + + = » kA « + + + = v o o o« 1
—_——— Needle (TVX5) » = o + o o « « « & Bhe v v v e e e e e e e 4
001900 Screw(1/8-44X2.4) =« « « « « - 155 S A e e e e e 4
3128050 Stitch Plate(8.5-8.5-8.5) « « « « @R+ « « « ¢« « = o ¢ o .. 1
009142 Screw(9/64-40%x4.8) « « » « « « IERY e o v o0 o o 0o . 2
3120080 Stitch Plate Fixing Plate - « - < $fRI— « « « « « = o o o . 1
300100 Conical Spring Washer s « « - - - MARRT 9T e o0 o v o 1
170010 Screw(M4—0.7X4) « « « « « « « IERT ¢ o v 0 00 00 e a 1
3100365(31012101Counterweight, Complete Set » + + NSV A A F(H) » - - -1
3201231[0095400]Counterweight « « « « « « « « « . NGUVARAGIT A o o o o o 1
120015[003647] Screw(M5-0.8X10)[1/4-28X4.87 + IERT + + « ¢ o o o o o o 1
0093214 Connecting Rod Ring+ + « « « « « gHEe Y Ry T o o o o 1
3100362[3100291 JConnecting Rod, Complete Set - - &#tEwy F(GH) « « » - - - « 1
3100290 Connecting Rod =« = « « « = « « SHEr Y R « o o o Ceoe el
0093212 Roller Bearing =+ + ¢ « « « « « & =—KART YT e v oo 1
3100363[0093213 JConnecting Rod Pin =+ « « « « » - Yy R o0 0 o o o e 1
000321 011 chk oooooooooooo ?m:'é": oooooooooo e e -1
0093186 Slide Block+ « + « « ¢« « « « « . EHERNEBF - - o ¢ o o o . 1
0093179 Needle Bar Guide <« « « « « « « -« SHERIN « « » ¢ o ¢ o o o 1
110010 Screw(M4=0.7X16) « « « « « « « IERT e oo 0 v v 000 . 2
3120300 Stitch Plate Fixing Plate Holder MR —Hifd & - - - - - - S|
3110203 Rubber Cushion =« « « « ¢ « « o & AP « o o 0 0000 oe 1
110026 Screw(M3—-0.5X5.5) « « « « o ¢ IERY « v o v 00000 e 1

31
32

260000

Screw(5/16-24X15.88) « « « « « - IERY = o0 v e e e e 2



A

N v . !
: / . . .. - i . ~ . . n N /// | 5 9 .r/r \\\
ngvvvvvvvvv P— _ | J--@--,,“_@@@%@%@@%@@@@g \\nvw .,_.,é@%%y%%gs@w a ,
| s I N !




PRESSER FOOT MECHANISM HIgE 9

Ref.  Parts Amt .
No_ Na Description i 44 Regq.
1 0063082 Presser Spring Regulator - - - - G RY « + « « » » - - 1
2 3200133 Wire(0.9X45mm) + = = « = = « « - BRAR  » o o e e e e e e 1
3 000445 “Lock Nut « ¢ ¢ o 00000 oo =35> 274y a0 28 BRI ECECEE 1
4 0063080 "Presser Bar Spring(OQuter) = - « « FZEENR(K) -+ ¢ 0 - - 1
5 0063087 Presser Bar Connecting Bracket -« #f—iEHa® - - « « « - « + 1
6 004440 Screw(11/64-40%X8.3) =+ « « « « - IERY o o v o0 o e e e e e 1
7 0093483 Presser Bar Guide » « « « « + « - PTBREN: - o oo . 1
8 004441 ' Screw(11/64-40X16) = = = « « « IERY « o0 o e e e e e 2
9 0060142 Presser Bar Spring(Inner) « + « « #IHENRGH) - » = -« - ¢ 1
10 0093480 Presser Bar ........... WI% R 1
11 0093611 0il Protector Ring =« + + « « - - HWEIDU T o o000 o e 1
12-1 3127050 Presser Foot, C. Set(8.5-8.5-8.5)f i (FH) « « + « « = « « « - 1
12-2 3127052 " " ” (Extra) = ) (BaEdh) - - 1
13 001186 Screw(9/64-40XT.8) « « « « « + IERT o o v o oo e e e 1
14 3127003 Presser Foot Stop Pin+ « « « « - 2 A i G NV A VAR T 2
15 000327 Lock Nut =« = ¢ ¢« ¢ « ¢ « & BRI - 374 2b 20 LRI IR
16 003302 Adjusting Screw(1/8-44X11) « - - FAFHIRY = » « « ¢ = ¢ o - - 1
17 0093487 Lifter Link « « = = « ¢ o o « ¢ » BUYLT e oo o oo oo 1
18 006038 Screw(3/16-32X2.2) « « = « « « IERY o o0 oo e e oo e o]
19 0063083 Lifter Link Lever « « « « « = - - FBUUYZUNR— ¢ o o o 1
20 000690 Fastener Pin « « ¢ « =« =« = IEAE L oo oo e e e e e e 1
21 0063084 Lifter Spring =« + « « = « = « = = iR ok o= 0yl 8- S 1
22 0093491 Collar(8X16X8mm) =« < « «-o o « HTF— o o o o o o - s e o)
23 009604 Screw(11/64-40%X5.5) « « « « - - JERYT o v v e e e e e e 4
24 0093479 Lifter Shaft =« « = « + ¢ « « = RS R 1
2T "
26 3100294[3100292 JIntermediate Lever =« « « - - RIRE G Yl e -1
27 120017(120001] Screw(M5—0.8X15) [M4=0.7X 141« « IERY « = « =+ = o ¢ o o o 1
28 0077179 Retaining Ring <« « « « « = e o JE R e e e e oo e o]
29 0093509 Connecting Pin = = « « « « « « - b1: = N 2
30 0093507 Connecting Plate =« « « « ¢ = « = TARERR « o o o0 oo e e 1
31 0093508 Lifter Lever(Small) « « '« « « « WXLV =) - = o+ 1
32 009200[0045917 Screw(15/64-28%X9.5)[15/64-28 X 9.5]UERY = « + + ¢ o o o o o 1
33 0065373 Lifter Lever =« « ¢ ¢ « o ¢ ¢ o & WXL N—. o o o o o 1

(#£) Ref. No. 12-2 $H= () 3127052i%. H=DIES55mTE R L TY,
Note : Presser Foot, Complete Set 3127052 of Ref. No. 12-2 is 55mm in width and
has no steps. ‘



10




LOOPER DRIVING MECHANISM )| DAY 4

Ref.
Na

O W OO ~1 O U Wb QO BD

[S—y

12
13
14
15
16
17
18
19
20

21

22

23
24
25
26
27
28

29

30

31
32
33
34
35
36
37
38
39
40

41
42
43

44

45

46
a7

Parts
No
3109300
110020
3120315
110035
000417
3100154
160007
3120145
110101
340008

3100156
3120042
3100157
3100158
110005
300500
3100159
160001
3100160
330002

3100161
3100153
3100155
110019
300000
3120043
340001
100002
3120044

3100147

160003
0065389
3120045
3100140

005071
3100355
3100141

004440
3100142

000637

3100143
120011
3100146
3100145 -
3100144
000740
001123 @

Looper Rocker Connecting Rod, C.Set A — \giittwe v KGH) » - -

10

Amt .

Description =8 4 Req.
Looper ............. JN—IN ¢ o o o o o @ e s e o 4
Screw(M3.5-0.6X6) « « « « « ¢ . IERT ¢ o o v v o v v v . 4
~Looper Holder(8.5-8.5-8.5) « « « —s%& e ¢ ¢ ¢« o v v v .. 1
: SCTGW(M4_0.7X10) ........ _IJ:*\‘/“ ........... 1
Spacer(Fiber) » « « « « « « « < . AR—P (T A=)+ « + ]
Looper Bar Bushing + « « « « « « N— BT 9T a e o o o o 1
Screw(M6—1x6) ......... J.I:*?\/\‘ ............ 4
Looper Thread Eyelet =+ « - « « - W— A+ ¢+ v o o 0. 1
SCTQW(M3_0.5X3) ........ JJ:;‘F?/“ ........... 1
Roll Pin * * o o o o o o o o o B—J LB ¢ ¢ ¢ o o o o o & 1
Bushing Spacer =+ - - « « - « . . TIOVaRR—F « o o . 1
Looper Bar Guide =+ « « - « « « -« W—2EH AR o o o o o 1
Slider + » » * « » '« o o « o o & ARG AHE e e e e e e e e 1
Slider Holder .......... X7/])yﬂ‘yﬁ‘-é\ ....... 1
Screw(M3_5-—0.6X12) ....... _IJ:;\F:‘) ........... 1
Spacer (Fiber) « « « « « « « « « & AR—P(T7AR=) « « « ]
Slider Presser + « « « « + « « & ASAFHY « o o 000 1
Screw(M4-0.7X4) « « « « « « .« . IERT ¢ o 0 v v e v v o v 1
Thrust Washer « - = « « « « « . AFGART Y%« o 0 o v e 1
Seal Plug (KUrk) ......... ﬁg*%(:[/l/y) ........ 1
Looper Bar =+ « « ¢« « o « ¢« o« o & }1,-—}\°$§ .......... 1
Guide Shaft Bushing =« <« « « « - HARET vz o0 o0 o]
Looper Bar Guide Shaft =« « - « - HARHh = oo oo oo e 1
SCI‘CW(M5—0.8X35) ........ JERY o 0 0 o o o IR |
Washer ¢ « ¢ ¢ o ¢ ¢ ¢ ¢ o o o & 17\\/:‘/,\7 .......... 2
Looper Rocker Adjusting Pin - - - L— NgiEHASHLEY - - « - -« 1
Roll Pln ............ D—I]/t":/ ......... ]_
Nut e ®. 6 o & o o o o ¢ o e e o o ‘j‘\\/ ]\ ........... 1

Looper Rocker Regulating Eccentric A— @itz ®&y - + - -1

- Screw(M5-0.8X5) + ¢ ¢ o o o . R« w0 v e e e e e e 1
Roller Bearing =« « « « « « « « « = b—l\jvf\j?‘)vng ..... 1
Looper Rocker Connecting Rod - « A— Nfiiguy Koo o« - . 1
Looper Connecting Rod » + + « « - =By R e ov o oo 1
Screw(11/64—32x14) e o o e o o JJ:;‘F:‘/“ ........... 4
Oil Splasher =« « « + « ¢« « - - FAANAT TV« o o o o 1
Guide Fork =+ » ¢ ¢ « « « cee e .ﬁ]/_”:){ R 1
Scre'w(11/64—40x8_3) ...... JJ:*:/ ........... A
Looper Driving Lever =« « « « - - NGl e » c e e e e e e 1
Seal Plug ............ g‘jn:*é ............ 1

- Looper Rocker Arm=« = » - - - - - N—2ABYBE - » v v o o o o 1

- Screw(M6-1X18) « + « « « « - - e dERY s e e e e e e e e e 1
Thrust Plate « = « « + « « « « - RSAFFVL =+ + - - - <3
Thrust Roller Bearing« « « « + -« AGARRT YU S o o oo o2
Looper Shaft « « + « ¢ ¢ o« . ;v-—/\ﬁm ----- ETTICIRIRD
Seal Plug s + * = o = « o o« o « & BERE. e e e el o
washer ............. g/\/)( (g . ,‘,,ﬁ.“‘_.::?‘



11




49 3100220@

FEED DRIVING CONTROL MECHANI|SM A ) SRE IR 11
Ref. Parts Amt .
No No_ Description i 4 Req.
1 3100217 Feed Lift Lever s « « « « « « « - %)L—Fﬁﬂi% °°°°°°° 1
9 160007 Screw(M6=1X6) = = = « « « « « - R e oo v v e e 5
3 0032799 Connecting Rod Pin =+ « « « « « By REY « o0 000 0 v 1
4 160002 “Screw(M4—0.7X2) e o e e e o IERY ¢ o o o o o o 0 0o 4
5 3100216 Feed Lift Connecting Rod « « *+ *ZEYV L TFTurY N« ¢ ¢ ¢ ¢ ¢ . 1
6 3100192 Retaining Ring =+ + « « « « « « . 1155 - R 2
7 3100190 Roller Bearing « « « ¢ « « « « Z—RART YU T e v o o 2
8 3100189 Differential Feed Eccentric - « -HiEV =FEL ¢ ¢« « « « 1
9 006212 Screw(M5=0.8X6) « « « « ¢ o o ¢ IERY o v o o o0 o0 oo 2
10 3100191 Differential Feed Connecting Rod RV w oy R+ ¢ ¢ ¢ o « ¢ & 1
11 3100193 Connecting Rod Pin =+ « « « « « » Y REY « ¢ ¢ ¢ 000 o 2
12 3100194 Lever Link(Long) =« « « « « « « AEY VA=Y VI (E) . » -1
13 3100195 Lever Link(Short) « « « ¢ « « « BV VA=Y 2 0UE) s - -1
14 3100196 Lever Link Pin =« « « « « « « « BB NP0 Sl INA/A VNI |
15 300006 Washer « « * « » o o o « o o « & Ty d e o o o o o o0 e 1
16 110009 Screw(M4=0.7X8) « « « « « « o IERT o o v oo e e e e e 2
17 3100197 Differential Feed Shaft Lever « - HixEV &L N—+« « « « ¢« « & 1
18 120009 Screw(M4=0.7X12) « « « ¢ « « « =« IERY o o o o oo e e e 1
19 3100199 Control Bracket « « « « « « « « AMXVRAHE Ty b o - -1
20 3100202 Connecting Rod Guide - - - - - - AiEYVey RHEAL R « o o 1
21 3100200 Control Bracket Spring =+ « =« -« - VA A A VAY RN |
22 340003 Pln ............... ]:":/ ............ 2
23 3100103 Control Lever Shaft Bushing - - - BRIV A—#i7 vy =2 - - -1
94 3100104 0-Ring « « « = = * o o o« o o o - AR 1
25 0093303 0il Seal « « ¢ o = ¢ ¢ o o ¢ o FANT—Ib ¢ o o o 00 e 1
26 3100201 Control Lever Shaft » « - - - e cHIEVFEL A N—Hil e o ¢ o - 1
27 3100211 Control Link Pin < « « « « « « « FEDE LN INE/A VNI |
28 3100203 Control Link =« « « « « « « « « &« CIEDE PN/ 1
29 3100208 Control Nut » = = « « ¢« ¢ « « « . KA A 1
30 001107 Roll Pin =« = « ¢ ¢ ¢ o o o o o =R P N R 1
21 3100205 0-Ring - - - - - e e e e QUL F e oo oo v n v v 1
32 3100204 Adjusting Screw s o « « o o ¢ o o FAERY v 0 0 00 0o e 1
33 3100207 Adjusting Stop Pin « « < = ¢« = « ARy B = o o o o o . 1
34 1600011500017 Screw(M4—0.7X4)[M4-0.7TX 4]+ « « JERT » o ¢ o ¢« o o o o o & 1
35 3100206 Adjusting Knob = « » « « « - « . FTAEIY =X ¢ o o o o 00 e 1
36 130011[130002] Screw(M3—0.5X4)[M3-0.5X4]« « = IERT ¢ o ¢ o o o 0 o 0 v 1
37 3100235 . Differential Feed Control Lever, C. Setﬁu%)‘ﬁﬁﬁl//\—(;fﬂ) -1
38 3100210 ‘Differential Feed Control Lever - RIeS YU fMEIL N— « = ¢ « 1
39 3100209 Differential Feed Graduations - - RiEXYEREHK - - - » - - - - 1
40 130004 Screw(M4=0.7X11) = « « = « « = = IR o oo e v v e v e e 0]
41 000505 SPACET = * * * o+ o e e e e e e B 9
412 0020350 Control Lever Stop =+ = < « « + - AR VAV =X by S . -1
43 000669 Washer « « o © o o o o o o o o o YA E IR 1
44 000600 Spring Washer « « « ¢ « ¢« ¢« « « S IS Ay AL 1
45 005049 Screw(M5=0.8X8) = « « = ¢ ¢ v ERY e e e o oo oo e . 1
46 190004 Screw(M6-1X7.5,M4.5-0.5X3) « « kR v o o o o 0 o o o o 1
47 100005 Nut ............... 'j—\\/ ]\ S I I 1
48 000010 Conical Spring Washer - - - « - - MART o % o oo v oo - 1

Feed Lift Connecting Rod, C. Set ¥V EFwmy FG) - - - - - 1



12

15

e m e e mm e A

e e e e e e et e e rrtmcccm e e m




NEEDLE GUARD(REAR) & FEED DRIVING MECHANISM HZTRBRUXEUHBE 12

Ref. Parts Amt .
N No Descrlptlon B 4 Req.
1 3100246 Needle Guard(Rear) Lever =+ « « &t  (#)g - » « « + + « - 1
2 110022 Screw(M3-0.5X10) « « « « « « « . IERY o v v o o v e oo 2
-3 3120085 ~ Needle Guard(Rear) Holder « « « «$1ZH (f8)H « « » « « + « « 1
4 3129250 " Needle Guard(Rear)(8.5-8.5-8.5) « &1/ (&) » « « « « « « « 1
5 3120052 Feed Bar Guide(Right) « « « + - - EIVBHVAREE) -« « - - 1
6 110035 Screw(MA=0.7X10) » « « « « o « & IERT e o0 v e 0 0o o0 v 3
7 3120051 Feed Lift Block(Rear) « « « « » AEJ(E) <« « 0 o0 00 . 1
8 3120049 Feed Bar = + « o « o « « « « « & EUB o o oo v e e e 1
9 3120054 Feed Bar Driving Connection -+ - « %V HEft& - - - R 1
10 3129050 Feed Dog(8.5-8.5-8.5) « « « - - ) A 1
11~ 110009 Screw(M4—0.7X8) =« + « « « « « IR e o v v v oo v e 1
12 3120053 Feed Bar Guide(Left) =+ « « « - - BYVEBHTARE) « « « » - - 1
13 120018 Screw(M4—0.7X10) « « = « « « « « IERY » o v v v e e o0 b 2
‘14 3100213 Feed Bar Driving Connection-+ » «3EBUY UL Z « ¢ « ¢« ¢ ¢ ¢« o 1
15 3100215 Oscillation Adjusting Eccentric - 22V RIEASI~x &Y » - + - 1
16 110021 Screw(M5—0.8X18) « « « « « « « IERY & o 0 o v 0 0 oo e 1
7 000199 0i1 Wick = * + « « o « ¢ « o « & R e o o v e e e e e e 1
18 3100214 Driving Connection Pin =+ « « « - FEYVYTE o o0 0 o o 1
19 160006 Screw(M3-0.5X4) « « « « « ¢ « . IERY « oe o v e o o0 1
20 3120040 Feed Dog Driving Shaft =« - « - - EURTEE - - -0 o e . 1
91 000750 Seal Plug+ « =  + o o =+ o o o2 EEES . v e e e e e e e e e 1
22 3120050 Feed Lift Block(Front) =« + « « - ﬁEﬁ](ﬁﬁ) °°°°°°°°° 1
23 3120041 Feed Lift Shaft « « « « « « « « =« FEY BTl oo 1
924 000397 0i1 Wick = * « « o o o o« « « « & IR 1
25 0004013100297 0il Wick(270mm) « + « « « - SRR 1 I RN 1
26 3100219 Collar(11X 18X 11mm) =« + « = « - b e R N 2
27 160004 Screw(M6-1X4.8) « « « « = « « IERY o o0 v e v v v v e 2

928 3300159 Seal Plug« « « = « ¢ o « o o« o & £ N e e e ]






LUBRICATING MECHANISM oL A 13

Ref. Parts - Amt .
_Na No Description sl 44 Req.
1 0065453 0il Receiver =« « « ¢ « « « « « & WM s ¢« = o o o o o o 1
2 110012 Screw(M4—0.7X5) =« « « « « « « IERY = v v o e v e e . 6
3 000234 CNUL s s e e e e e e e e e e e e T 1
4 310026 T0il Wick + v v v e e e e e e e HARAS150mm) « - - o - - - 1
5 3100350 Needle Bar Connecting Rod 0il Pipe vy RigHM XA« - « - - 1
6 160001 Screw(M4 0 7)(4) . ‘.’ ...... Jh*x/ ........... 3
7 310027 O0il Wick = = « « = o o o o v v HAR(4B530mm) « - ¢ - - - 1
8 0020551 O-ring(P5) = + « + » o + « + o - Y2 1
9 3100346 0il Wick Holder - « + = = « « « - SHEm v RHEET « « -+« - 1
10 004353 Screw(9/64-40XT) « + + ¢ o o - ¢ XY - oo oo e ce e
11 3100060 0il Filter Cap = « = - = - - o FANT ANEFxY TS e - o]
12 1100451100317 Screw(M4-0.7X12)[M4=~0.7TX12]« « IERY = =« « ¢« o o o o o 3
13 3100061 © 0-ring(P42) ¢ ¢ e o e e e e o . . OV F e v o v v v o v v 1
14 3100345 Oil Filter « « ¢ ¢ ¢ ¢ v ¢ o o FANT LIVF o o o 0o o s 1
15 3100329 . 0il Filter Connector =« « « « « - FANT gV FPE - o - o 1
16 3200237[0063234Felt « = « « = « o o o o o o o . A==y, 72 SERTEEEEREER IR B .1
17 3200236 @ Suction Pipe = « ¢ ¢ ¢ o o o v o BBIAIRA T o o o o 0 v o v s 1
18 0093617¢ Suction Pipe Bushing + « - - - - BANRA ST oa s oo v o1
19 3200238[006323510i1 Tube(3X5X440mm)[3X5X500mm] A A NISAF + o0 o o o o 1
20 0065452 Draining Pipe « = = « « ¢« « « <« ﬁk?ﬂg/\"/{-f ..... e e o
21 3100353 0il Sight Top Nozzle =+ « « - - - VA7 R 1
22 3100357 0il Tube(Long), Complete Set -« - #a# A7 (&) GH) > - - - - 1
23 0031831 0il Tube Clamp + » = + = » = » - 7 SRR 12
24 3100335 0il Tube(4X6X290mm) * » = « « « FANINAL T+« « o« o« o]
25 0090930 Non—Return Valve Unit « « « « « - FHEFRGH) « < « o = ¢ o+ - 1
26 3100336[310033410i1 Tube (4X6X75mm)[4X6X 110mm]A A VIXAT + = o« o« - e
27 0037668 0il Tube Joint, Two Way« « - - - mMAEKE » ¢ - - - R
28 3100332 0il Tube(4X6X3Tmm) < « « ¢« « +FANINAT ¢ ¢ 0 o 0o v 1
29 0037669 0il Tube Joint, One Way - - - - - REAERP - « « o 0000 4
30 3100342 Lower Shaft Oiling Qutlet - - - - THhfAWE « « - -« « - - - 1
31 3100358 0il Tube(Middle), Complete Set -f{ﬁa)\,"j’(q:)(%ﬂ) ..... 1
39 3100331 0il Tube(4X6X31mm) - + + « « - F AR T o ve oo 9
33 3100343 Lower Shaft Oiling Shower » + « « THEFEMWMI ¥ T .« + « ¢« « 1
34 3100334 0il Tube(4X6X110mm) + « + » + - FANSRAT + + o o oo o 1
35 110009 Screw(M4—0.7X8) =« « = « « « « « IERY « o oo o e oo e 1
36 004124 Fitting Stud(Short) « = = = « « - ERERALRNGE) - - o - - -3
37 000567 - ' Seal « s o e e e e e e AR S 10
38 004126 - Fitting Stud(Long) =« + + = « -+ - EHERAVIE) - - - 0 - 1
39 3100356 0il Tube(Short), Complete Set « < #/M AL (E) (R - - - - - 1
40 3100328 ~ 0il Pump, Complete Set =« « - - - R GH) « o000 0o 1
41 0030711 - Oil Pump Driving Worm Gear + « + U —AFT « « « ¢ « o « o 1
S e e e e e e e e e e e e e e e e e e
43 120013 Screw(M6—-1X15) <=« » « - - L IERY e e e e e e e e 2
44 0090918 Suction Pipe + =« + ¢ oo e o CHRAINALT e o o oo 0o . 1
45 000419 Nt « « © = o o « o o & e JRNEAF YR e e e 1
46 3100349 0il Nozzle for Worm Gear « +« « <MW AT = ¢ ¢ ¢ ¢ v o o 1
47 3100344 Dustproof Plate  « « « « < e o cBHEEMR - - o0 - - e - e o1
48 3100330 0il Tube Stay -+ = « - - G e e e FANRAATHT e e 1
49 0021010 0il Sight Gauge » + « « « « « < » FARNT =T e o o 000 1
50 0063217 0il Filter Screen Clamp + * « + < JEBMEMLT « « ¢« = o ¢« 1

51 0063216  0il Filter Screem+ « = « = + » - bt it RPN



14
PULLER MECHANISM(1)

34




PULLER MECHANISM EXCLUSIVE PARTS(1) 75 —HEE ARG () 14

Ref. Parts S ‘ Amt .
_Na Na Description P % Req.
1 3100625 Upper Feed Roller Shaft Bracket - bu—S#7 54y b+ - « «1
9 120019 Screw(M6—=1X18) « « = « « o « o . ERY ¢ o v e e e e 4
3 000779 CKnock Pins +  « » o ¢ ¢ o o .. VY AR 9
4 3100006 "Seal Plug+ « * = © o « « o« o o 4 EEEA . o o v e e e e e .. 1
5 3100607 Roller Shaft Bushing(Right) « « + Fue—S#i7 vy = ()« - -1
6 3100604 Upper Feed Roller Shaft Lever » « Lo —S@fifg- « » - « « - - 1
7 160007 ScTeW(MB=1XB) = « = « ¢ o « + . RS e o v v v e e e 9
8 0065398 Collar(14X22X10mm) =« + « » « BT— e v o o v o oo 1
9 009604 Screw(11/64-40X5.5) « « « « « . IERY o o e v v v 000 L 2
10 3100626 Roller Shaft Bushing(Left) - - - Fue—S#i7yv = (k) - - « 1
11 0065395 0il Seal « « = « ¢ « « v o .. e F AT e e e e e ]
12 3100605 Upper Feed Roller Shaft - « « « « Fo—Sdh. « « « « « « . . 1
13 3100633 Upper Feed Roller Lever Rod, C Set Le—S L —ny ]\(ﬁ‘ﬁ) 1
14 0065400 - Upper Feed Roller Lever Rod+ + « ke—S5 1L N—py K. |
15 001174 Screw(9/64-40%x10.3) - - « - - . IERY ¢ oo v v v 00wl 2
16 0060109 Ball Stud « « « « « « « « ¢ & s s bkv—F v RN—wy RER-. - .1
17 - 000306 NUut ¢ = o o o o o ¢ o ¢ o o o o o A R 2
18 0065401 Upper Feed Roller Lever Pin+ « + ke —S L N—FY « « « « 1
19 0065402 Upper Feed Roller Lever Rod Sleeve L N—m oy RRY—F .« « .1
20 000613 Washer ............. lj\y:‘/..v ...... ... .1
) R T T T T T
22 0032921 Upper Feed Roller Driving Rod Pinkve—S vy Ry e « o o 1
23 160001 Screw(M4—0.7X4) « « « « « « o . IERY ¢ o v 0 v 0 v 0 0o 1
24 3100602 Upper Feed Roller Driving Red* «+ Fuv—Spy R« « « o o 1
25 3100192 Retaining Ring « « « « « « « « & P A N A 1
26 3100623 Roller Bearing =« « ¢ « « « « « & S—RART YT o o o v o]
27 3100603 Upper Feed Roller Regulator, Complete Set v —S 32 GE) - 1
28 3100601 Upper Feed Roller Eccentric: - «+ kv—S5=xz%Ey - - « - . . 1
29 3100600 Upper Feed Roller Regulator + - « kv —S3geE. - - - - . . 1
30 160003 Screw(M5-0.8X5) =« « « « « « . . IERY ¢ o v o0 v 00 0 h 2
31 190007 Adjusting Screw(M5-0.8X6) - « ~BHAGIRY + + ¢ + o ¢ o oo 1
32 120008 Screw(M4—0.7X8) =« « « « « « « IERY o o v o v oo oo a 1
33 300045’ Spacer ............. 2/\"—--& .......... 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set Luo-J#/Frob@) - - -1
35 3100608 Upper Feed Roller Lever « « « « - ke —Sp =0 v o o0 . 1
36 120012 Screw(M6—1X20) « « « « « o « « & IERY o oo v v v 0 v 0. 1
S

38 310063 ¢ 0i1 Wick « © « o o o o o o « o W o oo e e e e e 1



15 :
PULLER MECHANISM(2)

—mme———e s
\



PULLER MECHANISM EXCLUSIVE PARTS(2) F75—HEEREAHQ) 1 5

Ref. Parts Amt .
Na_ No Description i 4 Req.
1 3100611 Upper Feed Roller Yoke =« « « « . kte—53—2....... 1
T
3 120012 Screw(M6-1X20) « « « « « « « . . IERY ¢ v v e 0 o v oo a 1
4 3100612 Upper Feed Roller Yoke Guide « + Fv—S3—r#H A4 K.« . +1]
5 110009 Screw(M4-0.7X8) =« « ¢ « « « « . IERY ¢ o 0 0 o o o v o . 2
6 3100613 Upper Feed Roller Yoke Pin ¢« « « Fuv—S3g—2pry .« . . .. 1
7 160007[003662] Screw(M6-1X6)[M6-1X6]+ + « « - IERY ¢ o v oo o0 0o 1
8 3200133[0090620 1Wire(0.9X45mm) + = « « « « « « « BRAR .« o o o oo 1
9 006270 Screw(9/64-40X0.5) + « « « « + & IERY oo v o0 e oo 1
10 160001 Screw(M4—0.7X4) =« « « « « « « IERY ¢ o v v v v 00 o 2
11 110011 Screw(M5-0.8X10) « « « « « « « IERY ¢ o o 0 000 v oL 1
12 0060056 Retaining Ring + + + « « « « « & AP AP T e e oo 1
13 3100617 Clutch Driving Shaft =« « « « - . TITOFHe « ¢+ o v 0 o o 1
14 3100616 Clutch Driving Shaft Bushing(Left) ZS vy F#7Tv v = (&) - 1
15 0065414 Clutch Driving Shaft Bushing(Right) 27 S vy F#7T v = (F) - -1
16 0065421 Clutch Tension Sleeve + « « « « - I7I99FFvryraryAY—7 -1
17 000145 Adjusting Nut « « « = ¢« ¢ « « « . 1= Tl A NI SRR 2
18 0065420 Clutch Tension Spring - « - « - - I3 9FFora/Nge. « o1
19 3100628 Clutch, Complete Set = + « « « « 739F ()« « « o 0 o 0 1
20 3100615 Clutch Driving Lever =+ » « « « - I FROEE) » « - oo 1
91 0095061 Clutch « * * « o « © « « « « & N L R 9
22 3201277(30100221Clutch Spring « « « « « « « « « &« TTOFINR e o s 0 o 0 12
23 0095066 Clutch Spring Seat « « + « « « T TIFONRE e - e e e 6
24 0065417 Clutch Roller s « « ¢ « « ¢ o« o & 7I7v9Fua—F .« « o v oo 6
25 3100618 Clutch Spacer » « « « « + « « « & T7I39FRANR—H - - ¢+ o 1
26 160005 Screw(M—1X8) « « = ¢ + ¢ ¢ ¢ CJERT o o oo 1
27 0065415 Clutch Sleeve » = « « « « ¢« « o . TJII9FARAY—T « o v o o 1
28 0065418 Clutch Check Plate + « « « « « © 779 FREE) « - - - - - 1
29 007621 Screw(9/64-40X8.5) « « « ¢+ ¢ ¢ ¢ JERY o o o o o0 0. 12
30-1 3120252 Upper Feed Roller (26 teeth) « « - Fu—S5(2614) « + - - « -« 1
302 3120250 ” (30 teeth) (Ext‘ra) v (301) (B - - -1
31-1 3120253 Lower Feed Roller(16 teeth) « + « FTu—S5(161L) » + « « « « 1
31-2 3120251 ” (19 teeth) (Extra) #  (191L) (RFEES) - - -1
32 3120084 Lower Feed Roller Support« « « « Fe—S5H%R—Fp .+« « « . . 1
33 120010 Screw(M6—1X10) « « « « « « « « IERY o o v o o v v e o 2
34 000779 Knock Pin e ¢ = « ¢ ¢« o ¢ o o o VA /A - A 2
35 3100622 Lower Feed Roller Shaft - - - - - Ta—Fg: « . 1
36 150001 : Screw(M4—0.7X4) « « « « « o « & IERT o o v o v e v v e 2
37 3120227 Elastic Tape Guide(Rear) =« « « - TAHARHE) + - » - - - - 1
38 120031 Screw(M4—0.7X20) « = « « « « « IERY ¢ 0 o v v 0000 e 2

39 000505 Spacer ¢ ¢ v e e e e o e e . o ANR—H ¢ ¢ o o e 000 4



PULLER MECHANISM(3)

16

33

N

%%gw@@w

Il

|||||||||||||||




PULLER MECHANISM EXCLUSIVE PARTS(3)

Ref.
No

1
2
3
4
)
6
l
8
9
0

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26

2T

28
29
30

31
32
33

10

Parts
No.
0065381

- 004440

000538

000334 .
0034979

006075

0067126
0065374

0065375

0095027
0065376

006038

0065407 -

005650
0065402

006411

000340
1009931
3100614
3100610

009753
000779
0065405
160007

~ 3100609
0065404

0034117

000690 .

000613

10067111

000487
170008 -
3100637

Description

Upper Feed Roller Lifter(Right)
Screw(11/64-40X8.3) =+ « « « -
Washer = ¢ » * ¢ o o o « o o &

Flexible Wire Clamp Bushing - -
Screw(11/64-40X6) « « « « «
Lifter Connecting Plate « + « -

Upper Feed Roller Lifter(Left)

Upper Feed Roller Lifter Pin -
Retaining Ring =« « « « « « - -

Lifter Connecting Plate - - - -
Screw(3/16-32X2.2) « « « « «

Roller Press Bar Bracket

Screw(M5—0.8X14) « « « « « « &
Lifting Lever Sleeve =+ « « - -
Screw(11/64-40X5.5) =« « « « «
Nut ..............

Stop Screw(11/64-40X 26)

Roller Press Spring « + « « « -

Upper Feed Roller Bracket + -

- Screw(M6-1X35) « = « + o s o &
" Knock Pin+ = « + » o o 5 0. .
Roller Press Bar Bushing(Upper) -
‘Screw(M6-1X6) =« « « « « « o
Roller Press Bar Bushing(Lower) -
Upper Feed Roller Press Bar - -
Retaining Ring « « « ¢ « « «
StOD Pin R I A R
_Washer L I
Upper Feed Roller Lifting Lever -

'Corrugated Washer - - C e
Screw(M6-1x9) - - - - - - ..
Upper Feed Roller Bracket, C. Set kv—S7S5 4y FGH) - - - 1

T5—HEBEREKRAG) 16

Ant .

w4 Req.
keS8 &E - - - 1
HIERY o o v o 0 o v v 9
T3/ s o o o o o o o o 3
j—\\/ ]\ ........... 2
DAXIEAT 9 a - - 2
HIERT o o 0 o 0 0 v v 0. 92

tue—SErEER - - - - 1
R RPN
.J:p—\'j%bst‘f:/. S |
AR TYST oo e e e 2
rFuv—SHBY) <« o000 1
ERT « o v v v e e e 9
_I:tj 7#1%1@% ..... 1
JERY ¢ 0 0 0 o 00 o o v 1
Ee—S5vA_A—29—7. . .1
JERY v o v 0 o e 0 000 1

nyyﬂ-‘\\/]\ ........ 1 .
. ;(]\3,){;?$} ........ 1
J:tz——f}ﬁﬁ:n/§;? ...... 1
Em—5T5 ke e !
150 S 2 R S 92
/\\/7]:‘/ ......... 9
ke —FWETyva(k) -1
lh;F«/ ........... 1

be—-SHETy a2 (TF) -1

.Lp—?*ﬁ]l%. S R |
AR YT oo e S|
ARYTEYL ¢ ¢.¢ ¢ o o o 1
U\y:‘/)( .......... 1
FHES o o e e e 1
3127 S -1
JERY ¢ 0 o o0 0 oo e o 1



17

23

EXTRA PARTS

\\\> N ,6}/"’
., |38 ® 28
e - \%




MISCELLANEQUS TENSION ROLLER

Ref.

_.
|§

CO W OO~ OO U1 W= WO D

p—
p—

i ek ek e ik ek ok
COOO‘NQWFBOON

DD
[

21
22
23
24-1
24-2
25.
26
27
28
29
30

31
32
33
34
35
36
37
38

Parts
No
3100767
3100768
3100769
3100770
009220
0063469
000145
0064173
006475
006662

3300101
009955 .
000666

0031014
0031015

009853
3110130 - -
3120240
3120241
0065258

000428
006920 -
3120114
0065253
0067140
0032719
001459
0067023
003638
3120244
3120243

000429
009891[009936]
160007
3120245
0067025
009877
009947
0064166

Description
Tension Roller(Upper), C. Set(2)
Tension Roller(Upper), C. Set (1)

Tension Roller(Upper) » « « - « - Fvvavu—5 (L) - .1
Tension Roller Ball Bearing + + « R—ART YU T« « o o .« 4
Screw(11/64 40)(8) ....... _u:;l"(;/“ ........... 3
Tension Roller Shaft ------ Fyuvavu—Fbfe o o - . 9
Nut « ¢« ¢ ¢ ¢ ¢ o e o o o o o o & j—y }\ ........... 4
Tension Roller Slider « « » + -« - AGAH o o o oo e 0o 2
Screw(M8—=1.25X16) =+ « « « « « IERY o o v o o v o e e e 2
Guide Screw(15/64-28X11) « = ¢« « HARRY « + ¢ ¢ o o o o o 1
Tension Roller Holder « « - « - - FRIVH ¢ o v v 0 v oo 1
Screw(M8—1.25X65) =« « « « « o HERY o0 o v 0 e v 00 9
Washer =« « ¢ ¢ o ¢ ¢ o o o o o @ 17\\/:‘/;? .......... 4
Slider Stop e = « « « « o « « « & ;(5,(51;(]\?7" ...... 2
Slider Stop Handle =« + « + + ¢« + ASAF AR IV ENL - -2
Screw(11/64-40X6.5) « « » « « JERY ¢ o oo v o e o 0o 2

Tension Roller(Lower), C. Set(2)
Tension Roller(Lower), C. Set (1)

"~ Elastic Tape Guide(Front) « - - -

R—S Bk 17
Amt .
B 4 Req

Fyvvavue—35 (k) GH2) - 1.
Frvavue—35 (L) (ﬁ‘ﬁl) -1

Fvvayu—3(TF) L) -1
Fryvavue—I(F) (%ﬁl) - 1

Tension Roller(Lower) « « « « « Fvva /n-—7(1<) —
Roller Holder(Lower) =« « « « - * Tn-—7 Ly o o Wi e e e e 1
Washer ¢ v cce w0 e e e e lj\y\‘/.\y .......... 2
Wood Screw(¢5 §X32) « - o - - y, 3 SV AREREP IR 9
Elastic Tape Front Roller, C. Setgiim—F ($f) « « = - + - - - 1
Front Roller(Long) =« « « « = « Bie—F(F) « ¢« ¢ o o ¢ o 1
n Vi (Short) ........ )] (ﬁ) ........ 1

© . Collar(10X16X6mm) » « «.« = o « HT— e o o o 0 o o o o |
Screw(9/64-40X3) « « « « o« .« - IERD « o v vs e e e e o]
Elastic Tape Guide(Front) - s dAHA }\(ﬁl]) ------- 1
Screw(11/64-40X4) « = « « « « « RS e o v o o v o0 9
Front Roller Shart = « <« « « - R —H e « « ¢ ¢ o o o o 1
Front Roller Shaft Connector - - Biimw—S#hfEE - - - - - - - 1
Washer =+ ¢« ¢ ¢ o o o o o o o o o 7//.\7 .......... 1
Screw(M8-1. 25X20)[M8 1. 25><20:| 1o Y A L 1
Screw(MG 1)(6) ......... _th./ ........... 3
Front Roller Holdmg Shaft =A== I 1
Bracket s » ¢  « + o o o o o o & Va2 A R 9
Knob Bolt (M10-1.5%X20) - - - - - JTHRIVE o0 o000 e 2
Wood Screw(¢5_le25) ...... *%.\/ ........... 4
TEAEARGD) -« + - - 1



18

VC2840P-381-X128B

-X13B

VC2840P-192

14




VC2840P-381-X12B, 192-X13B EXCLUSIVE PARTS YIETLNERER 18

Ref. Parts ; Anmt .
_No No. Description L= & Regq.
1 3120248 Upper Feed Roller (20 teeth) - « « kw—S(201u) » « » + « - - 1
2 3120249 Lower Feed Roller(13 teeth) - - - Fu—3(I3W) « + « « - « - 1
.
4 3127058 Presser Foot, C. Set = « ¢« « « T GRE) =« o v 00 e e e 1
5 001186 Screw(9/64—40><7;.8) ....... _lj:*‘:/\‘ ........... 1
6 3127003 Stop Pin « « « + - - - cee e i ()R PRV o - -0
7 000327 Lock Nut = « = « o o o o o o o & By TF IR e oo ononon 1
8 003302 Adjusting Screw(1/8-44X11) « « - FHRY + « + « « « o« - & 1
9 3129110 Needle Clamp(12.7-12.7-12.7) = « @FIER + = « =« o = « = « . 1
10 3128058 Stitch Plate(12.7-12.7-12.7) « MK+ « + « « « « ¢« « o 1
11 3120318 Looper Holder « « « « ¢ ¢ o o « & YA = R R 1
12 3129209 -~ Needle Guard(Rear) =« « « « « « « HZTAR) « ¢+ v 0 o0 1
13 3129053 Feed Dog + « = » + = = = « + « & PEY « o e e e e e e 1
14 3127060 Presser Foot, C. Set =« « « « « - i 1 ) 1
15 3129111 Needle Clamp(6.4-6.46.4) + + « +SfLEA » = + = v o o o o o . 1
16 3128059 Stitch Plate(6.4-6.4-6.4) « « « ~$HRK - - =+« « « o+ o o . 1
17 3120319 Looper Holder « = « « « « « « « & JV—IRE e o o v e e e . 1
18 3129210 Needle Guard(Rear) =« « « « « - - o272 € ) BUNE R 1

19 3129054 - Feed Dog ............ %U ............ 1



19

VC2840P-256-X15B"

VC2840P-350-X22B




VC2840P-256-X15B, 350-X22B EXCLUSIVE PARTS

Ref.
Na

O WO OO0 ~1 OO U W QO DD —

p—t

11
12
13
14
15
16
17
18

19
20

91
29

Parts
No.
3129113
3127062

- 001186
3127003

000327
003302

3128061

3129055
3129211
3120320

3120252 ~

3120253
3129151@
31271047 @
3129057 @
3120280 @
3129216 @
3129217 @
110027 @
3128067 @

3120248 @
3120249@

Description
Needle Clamp(6.4-12.8-6.4)

Presser Foot, C. Set =« - « -
-~ Screw(9/64-40X7.8) « « « « -
" StOp Pin =« ¢ ¢ ¢ ¢ ¢ ¢ o o &
LOCk Nut ...........

Lower Feed Roller(13 teeth) -

YIETNERME 19
& % Req.
GhIEA « « o ¢ o o v oo o

W ()Xo Ry - o -
‘j\‘/7‘j“\\/]\ ........

Adjusting Screw(1/8-44X11) « « - FAFIRY « « « « « « « « .« .
Stitch Plate(6.4-12.8-6.4) « « < BHE - « « « + « « « « « « -
Feed]_)og».....' ..... %y ............
Needle Guard(Rear) =+ « = + + » SFSH (F8) + + » « o« + « = «
~Looper Holder = « = + « « = o At - N I
‘Upper Feed Roller(26 teeth) - + « Ew—F (260L) « « « « - « - |
Lower Feed Roller (16 teeth) « « « Fu—3(161L) « « = « « «
Needle Clamp (10-15-10) - - - GHIER ¢ o o v v v e e
Presser Foot, C. Set =« « - - PR GE) « ¢ ¢« 0 o o - Yoo e
Feed Dog = « « =+ = « « o = BEY ¢ e v e e e e e e
- Looper Holder « = = =« o« ¢ o o e« JL— XEF e ¢ ¢ ¢ o ¢ 0 0 o &
Needle Guard(Rear) =« « « - - Sl () - - - - - - e e
Supplementary Needle Guard(Rear) #iBh&t=/ (£#8).« « « » - - -
Screw(M2.5-0.45x3.5) « « - - IERY o v e e e e e e
Stitch Plate(10-15-10) « = + « «SF4F » » o v+ v = o o o +
Upper Feed Roller (20 teeth) - Fue—S@ol) - - ¢ o - .-

Fe—5@W) - -« - - -



20

VC2840P-350-X22B




OMISCELLANEOUS TENSION ROLLER for VC2840P-350-X22B

YJETFILBEO—SEE 20

() ZOXR—VRSEEMLZBHRELHBLTVET,

Ref. Parts Amt .
No. No Description i1 % Req.
1 3120358 Front Tension Roller, C. Set - -®FfEYV w—> () - - - - - - 1
2 0067025 Bracket « = ¢ « o o o o o o« o W i 9
3 009877 Knob Bolt (M10-1.5%20) « + « - - U2 3.7 S 9
4 009947 Wood Screw(¢5.1X25) « « « « « . ARRY e o0 v v v v v vt 4
5 3120367 Front Roller Holding Shaft cHie—SXxhghe o oo .. 1
6 3120366 Front Roller Shaft Lever Connector Hiiw —SEhfaRkE - - « - - 1
7 160007 Screw(M6=1X6) « = = = « « « « & R e oo v v e e e e 6
8 3120365 Front Roller Shaft Lever - cHie—F@gEe - - - - - - - 2
9 3120364 Front Roller Shaft(Short) + « + - Biw—S#(E) « + + « - -+ - 1
10 000234 NUL » = = o o © o o o o o o o o S 9
11 3120360 Front Roller(A) « « = « « « « « A —F(A) « « « ¢ ¢ o o 2
12 3120361 Front Roller(B) « « = « « « « « Bie—5@B) « « « .. 1
13 009220 Screw(11/64-40%X8) - « « « « - IERY v v e v e v e e 4
14 3120363 Front Roller Shaft(Long) Al —JHh(E) » -« - -« - 1
15 3120362 Front Roller(C) - « + « « « « + Aie—F(C) « '« « « .. 1
16 3120379 Rear Tension Roller, C Set s ~REVYR—FGH) - - - - . - 1
17 3300101 Holder « * + » » « s°¢ o o o o & FIHF o o v v v e 1
18 009955 Screw(M8-1.25X65) « « « - - . . IERY e o e e v ve e n 2
19 000666 Washer = = * « « « o+ o o o o« « . TR R 4
20 000145 NUL » ¢ = * © © ¢ © o o o « o o . e 4
21 0064173 SIider =+ « « » « * o o o o o o & ASAF + o 0 e e e e 9
99 006475 Screw(M8—1.25X16) « « + » - - - [0S 3 9
23 006662 Screw(15/64-28X11) « « « « « « » BERT e o0 v v v v e e 2
24 0031014 Slider Stop s « = = « ¢ « ¢ « « RARGAFTARNY TS o o 0 o o A
25 0031015 Slider Stop Handle =« « « « « « & AGABEARNY TNV ENL - 2
26 009853 Screw(11/64-40X6.5) « « « « « - IERY = o v o oo v o0 s 2
27 3120369 Tension Roller, C. Set(1) « - - - Fy¥avue—5H1):. - -2
28 3120374 Roller Shaft =« « « « « « ¢« o =b74 ' ICECEE R 2
99 3120371 Roller(B) » » » = = « = = « « o & B—F(B) « + o o o o o o 9
30 3120373 Roller Spacer « « + « = « « « « & B—F ANR—H « + ¢ 0. 2
31 3120372 Roller(C) « = = « o « « o o o « & B—F(C) + « « « + + o+« 9
32 3120370 Roller(A) « = = « « « o « o v o . Be—F(A) * o o o o o o u 9
33 3120378 Lower Tension Roller, C. Set TEJe—F ) - » « » - - 1
34 0065258 Lower Roller Holder - « « « « - Ta—FF ¢« o0 o0 1
35 006920 Wood Screw(95.8X32) « « « « « ARRT = o0 o v oo 0o 2
36 000428 Washer « = « « + © o ¢ o « o o & Do d e o o o v oo oo 9
31 3120368 Front Roller(B) (Long) « « « - « - BHie—@B)(E) « ¢« - - 1

Note:This page contains the parts added to the previous Parts List.



21

VC2840P-222-X25S




—

&VC2840P-222-X25S EXCLUSIVE PARTS YIETINERBS

Ref. Parts

_No_ No. Description AT 4
1 3129121 Needle Clamp(11.1-11.1) « « « « « BHIEA ¢ ¢« o o o o o
2 3127086 Presser Foot, C. Set « - « « « & W (GH) « « « ¢ - o
3 001186 Screw(9/64-40XT.8) « « « « « « & AERY ¢ v e e e e e
4 3127003 Stop Pin = =+ + ¢ ¢ o o o v o HW(E)R by Xy
5 000327 Lock Nut « ¢ ¢ ¢ ¢ o ¢ ¢« o o o =22 22 SEEEERE
6 003302 CAdjusting Screw(1/8-44X11) « « FAERY « + » + « o
7 3128069 Stitch Plate(11.1-11.1) » « « « « 25 U

8 3129059 Feed Dog = = « = ¢ ¢ v e o o o oY e v 0 v e ..
9 3129220 Needle Guard(Rear) RERIRE 1 &2/ C: ) INEEEEE R
0 3120322 Looper Holder « « « =« « « ¢« « « . JV—IRE e v o e e e
11 0066567 Upper Feed Roller (Rubber) « + « «+ Fu—S (T A)- « - «

12 0067028 . Lower Feed Roller (Rubber) « + -

() ZOR—VEFSEEMLEZEFAREHLTVET,
Note:This page contains the model added to the previous

._Fn—ﬁ(:f“b‘) . o ._ .

Parts List.



22

VC2840P-266-Y11D

-~ N’\
AN O
S S'SQ(C 4




VC2840P-266-Y11D EXCLUSIVE PARTS

Ref.
No

S OO ~1 T TN e OO RO

[y

12
13
14
15
16
17
18
19
20

21
22

Parts
No.
3120228
0066567

0067028

0067026
0063466
3120255
3120254

009220

3127056

001186

3127003
000327
003302

3129109

3128057

3120317

3119200

3129204
110007
000711

3129208
3129052

JIETLERSS
Description h 4

Elastic Tape Guide (Rear) cIARHAR(E) - - - -
Upper Feed Roller (Rubber) « + « « Fu—F (L) « « «
Lower Feed Roller (Rubber) Unit « Fue—S (X)) (H) - -
Lower Feed Roller (Rubber) « + « « Fu—F(dA) -+« « +
Lower Feed Roller Bushing+ « » « Fu—957v i a .« « -
Lower Feed Roller Shaft - « « - - To—Sdf « « « « «
Supplementary Roller =« « « « « « g —5 .« - ¢« ..
Screw(11/64-40%X8) =« « - « « « . IERY o o0 o v o o
Presser Foot, C. Set(4.8-17-4.8) = () - + « « + + -
Screw(9/64-40X7.8) « « « « « « IERY ¢+ o0 0 0 0 o
Stop Pln ............ ﬁl(_}:)z l\\\/}\c'tc':/
Lock Nut = « = = o o o « « o « . Y e
Adjusting Screw(1/8-44x11) - - - FAFHRT + « « » « « -
Needle Clamp(4.8-13-13) » « - - - GEIEA « ¢ ¢ o o0 o
Stitch Plate(4.8-13-13) « « - - . 10 U
Looper Holder » = « « + « o « « » e e o e e e e
Needle Guard(Front) « « « « « « - 7 a2 (- 11) BUNCICI I
Needle Guard(Front)(B) =+ « « - - =7y @EHD®) - - - -
Screw(M2.5-0.45X6) « « « « « « & IERY ¢ o v o0 0 o
Pln ooooooooooooooo ]:°:/ .........
Needle Guard(Rear) =+ « « « « « « BT () » o+ o o o -
Feed Dog ............ %U .........




23

 WC2840P-295-Y16B




[y -
) O W OO -1 O U1 b WO BD

VC2840P-296-Y16B EXCLUSIVE PARTS

Ref.
No

fa—y
[a—y

b i e
S O O D

Parts
No.
3129114

3127064

001136
3127003

000327

003302
3128062
3129056

3129212

3120321

3119200
3129204

110007
000711

3120252

3120253

Lower Feed Roller(16 teeth) - -

BIETNEREA 23

Description 5 4 Req.
Needle Clamp(4.8-20-4.8) . SHIEA « ¢ o o o o v e e
Presser Foot, C. Set =+ « -« - Fo () « « v v 0 s e e
Screw(9/64-40X7.8) « « + - - IERY ¢ o v o v v v e e
Stop Pin + - « - - SRR I Hz(BE)RA by RV e o - .
LOCk Nut « ¢ o ¢ o o o o . nyyvj—\yl\ ,,,,,,,,
Adjusting Screw(1/8—44><11) coe CHRABNRY v e v e e e e
Stitch Plate(4.8-20-4.8) =« « « ~$HE - « = « = v o o o o o
Feed Dog ........... A %D ............
- Needle Guard(Rear) e e e e BRS() e e e e e e e
Looper Holder s « « « « « « - JL— N e o o 0 o oo o
.~ Needle Guard(Front) - - - - - §+ﬁzér(ﬁu) ..........
~ Needle Guard(Front) (B) - - - - - $Zr @NNB) - e e
Screw(M2.5-0. 45><6) SRR I ERD ¢« o v o ee o e e e
Pine o o o o o o 5 o 0 2 TSP e e
" Upper Feed Roller (26 teeth) - « - J:tr——:7(26UJ) ----- .

s Fue—56W) -« - - ¢ e e



24

( VC2840P-303-W03B




VC2840P-303-W09B EXCLUSIVE PARTS

Ref.
No

O OO =1 O U W OO DD

—

11
12
13
14
15

Parts
Na
3129107
3127030
001186
3127003
000327
003302
3128060
3129006
3129207
3120277

3119200

. 110007

000711
3120248
3120249

YIETNERBGH 24

Amt .

Description i 4 Req.
Needle Clamp(4.8-8.5-8.5-8.5) « < $FIEA + « « « » « ¢« « ¢« o 1
Presser Foot, C. Set =« « « - - - o (GRH) « « « 0 0 0 e e e 1
Screw(9/64-40X7.8) « « « « « « & JERY ¢ o 0 o 0 o o o0 1
StOp Pin « ¢ « « « « e e e s e WIZ [ Al VAT TN 9
Lock Nut + ¢ « « ¢ o ¢ o o o o & " ‘77'1-“/}‘ ........ 1
Adjusting Screw(1/8-44X11) « « «FRFIRT + » « o ¢ ¢ ¢« o o 1
Stitch Plate(4.8-8.5-8.5-8.5) « « $fhR + ¢ = ¢ « = « ¢ ¢ ¢ o . 1
Feed Dog ............ %y ............ 1
Needle Guard(Rear) ....... ﬁ.l. b-(f"ﬁ) ......... 1
Looper Holder « « = « « « « « « & § VA~ I S 1
Needle Guard(Front) - « « « - - - SR » » - ¢ o o o e . 1
Screw(M2 5-0. 45)(6) I T _u:*:‘/“ ........... 1
Pille © = o o + o o e o o o o o s A 1
Upper Feed Roller (20 teeth) s bu—5@Q0L) s ¢ - - o . 1
....... 1

Loweer Feed Roller(13 teeth) -

- Fue—Z (131)



25 L
VC2845P-254-X02D




VC2845P-254-X02D EXCLUSIVE PARTS

Ref.
No

OO0 —~1I OV O W O B —

[a—y

12
13
14
15
16
17
18
19
20

21

22

Parts
No.
3110109

110009

000538
3120111
001123
000644
110035
3101226
0094664
009604

000588
3100115
3120113

000009

000426
3120260
3120259
3120261

3120234
13120235

110001

3120400

Folder, Complete Set

JIJEFIILERRS 25

, . Amt .

Description Y - " Req.
Fabric Guide (Right) (Rear) - ?ﬁiJ/fl‘(ii)(fﬁ) e e e e o]
Screw(M4 0. 7)(8) ........ E*/ e o o fe e e e e o e e g
Washer « ¢ o o ¢ o o o o o & BRIy A A N 4
Elastic Tape Cuide Bracket(nght);Eiﬁl*(ii) °°°°°°°° 1
Washer =« ¢ ¢ ¢ ¢ ¢ ¢ o ¢ ¢ o & 7/:/.\, .......... 2
Spring Washer = « + + « « « « s cXFYUTToxp o o o oo 2
Screw(M4=0.7X10) « + « « « <« & JERY ¢ o 0 o o o 0o oo 6
Spacer ............. x&—-ﬂ- .......... 1
Collar(6.1X12X8mm) =« + « « « - BT— e o o o e e e e e e 1
Screw(11/64-40X5.5) « - - -« - - HIERY o0 oo e e e e e 1
Anti-Shock Rubber - « « « « « « - b7 e Y NS S 1
Cylinder Guide Bar Bushing VA A R 9
Cylinder Guide Bar « = « « « « + Y YU FHAR - « « « « - - 1
Nut ¢ ¢ o s ¢ o o oo e e e ety R e e e e e e e e e e 2
Washer =« « « ¢ ¢ s o ¢ o « o o & LA A R N 2
Elastic Tape Guide Bracket (Lower) A (F) - = « = = « « « - 1
Bracket(Mlddle) ..... o e e e }:Eﬁ (IZFI) ......... 1
_ Bracket (Middle) Fixing Plate - CERABE - 1
Elastic Tape Guide(Left) « « « « TAHAR(EE) + « « « » » - 1
Elastic Tape Guide(Right) « - + + TALARCGE) « = = » « « - 1
Screw(M4—0.7X5.4) ....... Jh*f\j ........... 4
...... A (HH) + e e e e e e e o]



26

'VC2845P-308-W05A (1)
VC2845P-340-W06A(1) : 2—%

VC2845P-300-W17E (1) S » /




VC2045P-308-W05A, 340-WOGA, 300-W17E EXCLUSIVE PARTS(1) 4 JETNERAME() 26

Ref.
No

1
2
3
4
5
6
l
8
9
10
11
12
13
14
15
16
17

18
19

20

21
22
23
24
25
26

Parts
No
3110109
110009
000538
3120111
110035
3120221
001123
000644
0094664
009604

000588
3100115
3120113

000009

000426
3120260
3120259
3120261

3120258
3101226

3120293

3120262
130015
130023

3120234
110104

Screw(M4-0.7x38)

ooooooooo

Amt .

Description : & : Req.
Fabric Guide (Right) (Rear) - - TﬁiJ/ff\(ii)(fﬁ) ''''' 1
SCTCW(M4_0.7X8) ........ ] S 4
Washer ¢ s ¢ o o o o ¢ ¢« o o o & TTU/ P e o o o o o o v o 4
Elastic Tape Guide Bracket (Right)EHE () » « » « » « + « » 1
Screw(M4 0. 7)(]_0) ........ J.l:*/ ........... 6
Fabric Guide(Right), C. Set - + - ¥ A K(CH)GE) « - - - - - 1
Washer « = + + o o ¢ ¢ ¢ o o o & T ev o o o o o o o o 9
Spring Washer - « « « « « « ¢« ¢« & AFY 7Y /:/*\’ °°°° 2
Collar(6.1X12X8mm) =+ + = « « - b B A R P 1
‘Screw(11/64-40X5.5) « « « « « IERY o o v e e o v v 0 b 1
Ant i-Shock Rubber - « « « « - « . FERE T o o e e e e e 1
Cylinder Guide Bar Bushing A R 9.
Cylinder Guide Bar « « « « « « « YU FH AR - o o - - .1
NUL » * © o © o o o o o o o o & B 2 S 9
Washer =« * ¢ ¢ o ¢ o o o o o o & A AV R y)
Elastic Tape Guide Bracket (Lower) BB (T) « + « ¢ + « = « 1
Elastic Tape Guide Bracket(Mlddle) EHREER) » ¢ o0 0 v o 1
Bracket (Middle) Fixing Plate ERE () BRAE - - - - 0]
Elastic Tape Guide Bracket(Upper)niﬁi (E) - Cee e o]
Spacer ............. XJ\-—-H- S 1
Elastic Tape Guide (Left) s TAHTAREE) - - o0 0]
Elastic Tape Guide Bracket Cover EHAH/N— =+ « » « + « « ]
SCTGW(M4"0.7X8.5) ....... IERY ¢ 00 o0 o o 00 v 9
Screw(M3—0.5X5) ........ JERT ¢ o0 o 0 0 0o oo o 92
Febric Guide(Left) =+ « « « « « « THHARGE) « ¢ ¢ o 0 o o 1

ERY e e e g



27

| VC2845P-308-W05A (2)




VC2845P-308-W05A, 340-W0GA, EXCLUSIVE PARTS(2) YIETINERES (D) 27

Ref.
No.

ek
D WO IO U GO

DD bt pek ek pd ek et ed fed et
O OO ~3I O O b LD

21
22
23
24
25

Parts
No
3120233
3120232

3120248

3120249
3127014

001186
3127003

000327

003302

3129104

3128054
3120274
3119200

110007

000711
3129205
3129004
3120224
3120218
3127025

3129105

3128053
3120275
3129200
3129000

Amt .

Description o 4 Req.
Fabric Tape Guide (Rear) « « - - - TAFAF () GERITAAL) 1
Elastic Tape Holder « « « « « « - IATF =T BERITLALV) 1
Upper Feed Roller(20 teeth) » - « Ew—3Q0L) « - -+ « - - 1

Lower Feed Roller (13 teeth) -+ - Fm—Z(1311) » « « -« « 1
Presser Foot, C. Set(4.8-13-13) - #PL (FH) <« =+ = « « o o« ¢ 1
t:Screw(9/64—40)(’[_8) ..... e ’JJ:*“) e o o o o o -0 ‘e '.‘. .1
Stop Pin .« = ¢ e o v o o o ot HTREYNREY - - o0 ]
‘Lock Nut ............ o] /7‘1"/ ]\ ..... ve o]
Adjusting Screw(1/8-44X11) « « « FHEIRY « =« o« o o o 1
Needle Clamp(4.8-13-13) « = ¢ « < $FIEA o o o o o o 0 0 o e 1
Stitch Plate(4.8-13=13) = = « « < BFHL + » » = o « = = o « « » 1
Looper Holder « = « = ¢ ¢ = = « - )= IR R I N |
. Needle Guard(Front) « = « - - « - $%F (@)« « « =+ o - -1
. Screw(M2.5-0. 45><6) e e e e JERY e e 1
Pin « - e e e el . SRR .:]:°\/ ...... e e ee o]
- Needle Guard(Rear) N ,f%pmgr(@é). Cee e e e ]
D Feed Dog + + ¢ ¢ oo e e e o e FEY o« o o v o e e e e 1
Elastic Tape Guide(Rear) « + « « TAN A F () UERITLAL) 1
Elastic Tape Holder « « « « + « - TATF—TZr (AFETAALV) 1
Presser Foot, C. Set(4.0-10-10-10) ¥ () - « « « « - « - - 1
Needle Clamp(4.0-10-10-10) =« « < @F1ERA ¢ o ¢ o ¢ o o0 oo e 1
Stitch Plate(4.0-10-10-10) =« « @R - « = = = =+ =« - - 1
Looper Holder « « « « « « « « o JU—I%F e v o e e e e e e 1
Needle Guide(Rear) =« « « « « < - GFZH (F8) » ¢+ v o o o o o . 1

Feed Dog « * = « o = + = « o « » EY o v e e e e e e e e e 1



28

VC2845P-300-W17E(2)




VC2845P-300-W17E EXCLUSIVE PARTS(2) OB IJETAERB&G Q) 28

[S—y

Ref. Parts Amt .
_No._ No Description i 4 Req.
1 3129117 Needle Clamp(4.0-13-13) « - - . . GHIEA « = ¢ 0 v v e oo 1
2 3127076 Presser Foot, C. Set =« « « - « P (RH) » « « ¢ o o o o o 1
3 001186 Screw(9/64-40XT.8) « + o o o o IERY e o v 0 0o o 00 0 1
4 3127003 StOp Pim = * = = » o o ¢ o o o . LS 3 NEYANS C AN 9
5 000327 Lock Nut « « ¢ ¢ ¢ ¢ ¢ ¢« o o ¢ =527 8 a2 NREREE NI 1
6 . 003302  Adjusting Screw(1/8-44X11) « « ~ZHEIFT « » « « o o o o o . 1
1 3128064 Stitch Plate(4.0-13-13) «» « « « « @MK=+ « « = « « « « « ¢ o 1
8 3129205 Needle Guard(Rear) =+ « « « « « . T () -+ o o o o o 1
g 3129004 Feed Dog + « « = » = o o o o o & Y I 1
0 3120222 Elastic Tape Holder» « « « « TN T TR e o e e 1
11 3120274 Looper Holder « « = « « « « « « . YAt = R IS |
12 3119200 Needle Guard(Front) « « « « « « - £ a728 0: 1 ) BLNERT I |
13 110007 - Screw(M2.5-0.45X6) + + o o o . CAERY e e e e e e e e e 1
14 000711 Pine * « » + » o « « & N | R
15 3120248 Upper Feed Roller(20 teeth) « -« Ea—S5(2011) « » « « « « « 1
16 3120249 Lower Feed Roller (13 teeth) « « - Fm—S(1314) « = + « - « + 1.
17 3120228 Fabric Tape Guide(Rear) « + « « « TAFAREL) » + « + '« » + 1



29 _
- "UT-AS0" DEVICE (1)

20 28

‘\%/
E ’, 5o \
WP /’ 22 \ 7
AL

’ 1
) v
] \
b
! \ ,
,
4 4 .

\ .
\

A
o ¢ 2 PR
9. 28 \




“UT-A50" DEVICE (1)

Ref.
Na

W OO =1 Ul GO DD

—_

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42

Parts
No.

3100526

007610
3120176

110009

3120177
0022837
3201019

120001
0094387
3120126

000630
0094330
0095334

001170

- 0033024

3120123
3120122
110012

3120128
3120125 -

3120129

000322

000644 -

006035
0063076

0094433 -
001208

3101275
001459
0094396

3120118

3120117

160001
00602438
110013

3129940
3120180 i
1094012 -

3120179
000538

1094013
0010260

“UT-AS0" 4 (1) 29

. . Amt.
Description W& Req.
Tension Release Block « « « « - - REBAT B 7 o 00 oo 1
Screw(MA=0.7X10) » = « « « « « & ERT o v v e e e e e 9
Switch Guide Support =« « « « « AADFHA FESHHR » » - 1
_Screw(M4—0.7X8) ........ JERY o ¢ 0 o 0 o oo 00 4
* Synchroniser Positioning Pin + - WYvaFEyr « « « o« .« . 1
Synchroniser Cushion =« « « « « - Rovarvrrsyvvay-. -1
Tension Release Lever - » « « - -« RARABE + « » 0 0 o o . 1
Screw(M4—0.TX14) » = = + o+« ERY + + 0 o oo e e e 1
‘Tension Release Shaft « « « « « - RfBAMh - -« « « « « -« 1
Thread Pull-off Lever - « « « « - ;"ﬁf&%)‘ 702 S 1
Dowel Pime * « ¢ » o ¢+ « e e JEREY e e e e e e e e 1
Tension Release AdJustlng Eccentric k& A Rifi=w - - + - - 1
Swing-proof Spring =« « ¢ - ¢ - < SRR AIRBEIR SR - 0 0 0 - e 1
Screw(9/64-40X12) « « » o o o o JERY ¢ o o e 0 o 0 e 0 1
Retaining Rlng e e e e e e e e X]\/‘j) /y ........ 1
Thread Pull-off Bar+ « « - - - - HREEAE . e o e e e 1
Thread Pull-off Eyelet + - -« « - HRABARIE « » - v oo e . 1
Screw(MA=0.TX5) =+ + « « es e s ERT e o oo e 5o e 2
.Thread Guide Eyelet » '+ = = « « - RERPLRYE - - >+ » + + - 12

' Thread Pull—off Eyelet(Sméll) . v—/\;ﬁ{%)‘;"fkiﬁ(d\) e oo o]

Thread Pull-off Eyelet(Large) }l/-—/\-ﬁﬁ)‘yﬁ (K)+ - -1

NUL @ ¢ ®7¢ o o o o % R A2 R T S R 9
Spring Washer -« «» « - - e e RPNV T Ty e s e 9
Screw(9/64—40><7) RN 123 3 2 N 9
Swing-proof Spring =« « « - -+ - - RIBABHIEARR - -+« - - 1
. Thread Pull-off Bar Ad,]ustlng Collar RARABRAGH T — - - - 2
- Screw(9/64-40X5) « - o o o o Ce W ERT e e e e e e e e e e 3
Thread Pull-off Hook Unit « - « » REEA Ty 7 () + + « - - - 5
- Screw(9/64-40X3) ¢ .o - o . - e BRI e e e e e e e e e 5
‘Thread Pull voff‘Bar Holder -« - - —(\%}ﬁ;@ﬁ}# ....... 1

Thréad Pull—off Hook(A) Unit - - REEASETZ Y ZAGH) - - -1
-Thread Pull-off Hook(B) Unit - -« R&2A 32|i7 v I7BGFHH) « ¢ -1

Sc'rew(le 0. 7)(4) o s e e s s ’lt;FV ........... 92
Cord Clamp(3N=¢5.3) "= oo o o« T—RTGU T e o oo 1
Screw(M4—0.7X8) « « « « -« e ERY e e e e e e e e e e 1
Air Wiper, C. Set e « « « « « - CC T AINGH) e e e e e e 1
Air Wiper « « ¢ ¢ ¢ o o o e e e 177,{}{ « iAie s e e 1
Pipe Joint = « = « ¢« « « o « o« « EHE . - DR |
Air Wiper Bracket » « « « « « < ITTAL2BftE . - e ]
Washer « + ¢ o oo e e e R A TR
Connector (¢ 4 XPT1/8) « + « « « - ARARTH o o o we oo o]

Vinyl Tube(4X2.5mm) =« + « = « - E=— k2T« o v 0 v v o=



30

-

“UT-A50" DEVICE (2)




“UT-A50" DEVICE (2) ‘UT-AS0" %8 (D) 30

Ref. Parts -~ Amt.
“No No. Description & 4 Req.
1 1091070 Trimming Cylinder, Complete Set - REIV I VU F(H) « + « - - 1
2 1091049 Trimming Cylinder « « » « « « « - RV Y F e 1
3 0010254 Speed Controller =« « « « « « « « At—Faryhbp—F .. . .}
L o o o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e
5 000389 © Spacer - e+ o+ e e e . e e e e N 1
6 0014120 Ant i-shock Rubber « « « « « + « =« ooy i i R SR ST P 1
7 3100567[00331041Collar = =« « « « « o ¢« ¢ ¢« o o o MG — e o o v 0o BRI |
8 120001[005550] Screw(M4—0.7X14)[11/64-40X13.5JIERY « » ¢ + ¢ =« o o« o « & 1
9 0096355 Cylinder Bracket « = « + « ¢« ¢« « YU HFTSHhy R o o o 1
10 005650 Screw(M5-0.8X14) « = = -« - - - IERY o o0 o e v 0o o 3
11 3100524 Trimming Cylinder Support « « « « YV FBfEEH - « « « « « - 1
12 120013 Screw(M6=1X15) « = « « « « o « & IERY ¢ o0 v o e e 00 o 2
13 0063610 | Switch, Complete Set =« « « « « AALDF () « ¢« ¢ 00 0 v 1
14 0063607 Switch Support « « « « « « « « & AAYFERFHR - ¢ 0 - - 1
15 110004 Screw(M3.5-0.6X8) =+ « « « « « IERY e v v e oo e e e 3
16 0063606 " Switch o ¢ ¢ s e e e e e e e e RAADF o o o o e e e e 1
17 0063609 Switch Cover =« « + « « o o « « AAYFHN— « o o o o 1
18 009984 Screw(M2.3-0.4X10) « « « « « « & IERT o o o o o 6 0 0 o v 2
19 3120178 - Switch Guide =« ¢+ ¢ o o o o o ALYFHAR o o v o v 1
20 110002 Screw(M3—0.5X5) « « o ¢ ¢ ¢ ¢ IERY o o0 0 oo o oo 2
21 0010291 Cord Clamp(8N-¢ 13.2) + « « = =« = aA— RIS T e o oo o o 1
929 1000145 Nut » « « » « » ORI  a R 9
23 0095388 Plunger Connecting Rod =+ + « « - 7°7//‘~\’\:1 YR oo 0. 1
24 001457 Packing Screw(11/64-40%3.3) - - 2R SIS 2
25 0095389 Plunger Connecting Rod Pin - - - 7"7/‘/71:! v REY « - - -1
26 3120156  Plungerc ¢+ ¢+ o e e s e e o o VAL R
217 160003 Screw(M5—0.8XD5) « « ¢ ¢ o o o HERY o o0 oo o0 oo o 2
28 0095337 Cylinder Return Shaft« « « « « « VU FREY ¥ T b - -1
29 0093491 Collar(8X16X8mm) =« « « « - - 'v)/?ﬁevz\:mbr— |
30 009604 Screw(11/64-40X5.5) =« « « « « -« IERY + o oo o0 e e e 1
31 3120159 - Cylinder Return Spring - = « « - YU HFREINER - « ¢ o« & 1
32 180006 Screwed Pin(M5-0.8%X6) =+ - - - - =N S A .1
33 3100523 Connecting Block(Right) Support Spring #EHfE7 w /yjz:r_/\* o1
34 3120157 Connecting Block(R1ght) ----- #HigETay (1:':‘) °°°°°° 1
35 100002 NUE © ¢ © o o o o oo o o o o o e 3
36 190029 Connect ing Rod + + = v =+ o - b = - 1

37 3120158 Connecting Block(Left) - - - - -@RETwy s (@) - - - - - - 1



“UT-A50" DEVICE (3)

31

o .@%V

v
3

R -~
\

[} N
o N )
N T AN
- ) ?ulll /,
X epm--ce---- R/f--»
AN AN
v : .
A - .
-
)

\

[+ ]




“UT-A50" DEVICE (3)

Ref.

No

[a—

2
3
4
5
6
7
8

9

10

11

12

13

14

15
16

1T

18,
19
20

91
99
93
94
95
96
97-1
98

29

30
31
39-1
33
35
36

C ()

Note

Parts
No
3120162
170025
~100027

3120167

190031
3120166
100026
190030

3120183

3120163

3120172
110060

3120164

3120173
110066
3120168
3120174
180019
3120181

3120171
" 3100560
006202

3120170
3120175
009746

3120194 . -

3120151
110030
3120150

110061
3120193
3120152

-3120154

3120153
3120165

Ref. No.

27-1,32- 1&1VC284OP 254-X02BOEEH T,

@0&1@1&/\—“/%3% LTF&EW,

. Reference No.

For other models, refer to the next page.

27-1 and 32-1 are the ﬁarts fo’r VC2840P-254- XOZB

“UT-AS0"4CE (3) 31
N Amt .
Description 5 & " Req.
Trimming Mechanism, C. Set(See Page 51)—ﬁﬁU‘JB§ﬁE(%ﬁ)(51E£W) 1
Lower Knife Driving Lever - s TARBREEHILN— ¢« o o . 1
Screw (M5-0. 8><10 1)« o oo o v IERT o o 0 v e e e e 9
Nut = ¢ ¢ ¢ o o ¢ o o o o o o o & 2 N L T S S S S 1
SpaCeIn e o o e o o o o o o e o X/{—vv- .......... 1
Screw(M4 0.7X%5. 7) ....... TERY o oo o o v o v v 1
Lower Knife Carrlar(Lower) P xA('F) S |
) "Nut » ¢ 2 ¢ s se e e e e e -j-/ B e ooo oo oo o o 2
- Screw(M4-0. 7><5 4) o oo e e 175 2 2R S e .9
“Crank Chamber Cover s « « « « « «FHHN—0 « oo . e e e
Upper Knife Carrier(Front) c EAXEG) e e 1
Lower Knife Carrier Stop « « + * TARBEARy N+ o« - 1
Screw(M4—0.7X5) =« « ¢« o o o HERT o o v v o e e e e
- Upper Knife Carrler(R1ght)j' e FEAREBR) s o e e e o]
Spring Latch = « « + « « « « + - PNERE o o o o o 0 v e . 1
Screw(M4—0.7XT) « « « « « « - - ﬂ:z’ﬁ‘/ ........... 9
Knife Carrier Guide(Front) - - - BHA RGN <« « 0 - - 1
Upper Knife Carrier Sprmg . J:)l x-‘*é‘l%)ﬂ;}a ----- 1.
- Screw(M5-0.8X6) - o o ee e o e NERIERT v o o v o R R
- Upper Knlfe Carrier’ P031t10n1ng Stop ZEE{LE?%)‘Z koo -1
f,_Upper Knife Carrier Stop =« ¢ « - EXRXHERAFwsN- . '- e e 1.
 Supplementary Spring -+ - ++ « EARXHEBIANR . o0 o - - 1
" Screw(M4—0.7X6) ¢ e o oo IR e v 0 o o 0o v g
Upper Knife Carrier Guide (Upper) EAXEBHA }~(J;) ----- 1
Upper Knife Carrier Fix Spring « EARXRHBHF AR - « « - 1.
Screw(M4 0. 7)(8) ........ JJ:*“/\‘ e e .6 o 6 o e & . . 9
= Lower Knife Carrler(Upper)(XOZB) TAREB(L) «osverewinndy]
Lower Knife « » = = = = « + » « « 1 4
Screw(M3-0.5%X2.6) « « « ¢ « - - BRS¢ s oo v e v e o 8
Upper Kmfe Ce e e e _h}X Ce e e 4
,-Screw(Ml 6-0. 35><5 6) + < ¢ - - -ﬂ;)ﬁ/ S L
Upper Knife Carrier (Upper) (X02B) kX X-“(J;) ‘ c el
. Upper Knife Spacer =+ « + « + -« - EX xx«\—af c e o4
Clamp Sprlng ........... ﬁﬁ\/\* o e e e e .'5... <4
- Clamp Spring AdJustlng Plece CRBEI NG - - - v -4
Upper Kn1fe Carrier(Rear) + + « « ERREHL) - « + » = « -



32
“UT-A50" DEVICE (4)

VC2840P-381-X12B

VC2840P-132-X13B

VC2840P-256-X15B

VC2840P-266-Y11D

VC2840P-236-Y16B

VC2845P-308-W05A

VC2845P-300-W17E




“UT-A50" DEVICE (4) “UT-ASO"EE (1) 32

Ref. Parts Amt .
No_ No Description it 4 Req.
27-2 3120213 Lower Knife Carrier(Upper) « « « FARE(LE) + + « « « + & .1
27"3 3120215 n ” . e . Y/ J] e o o o o o o 1
27-4 3120217 ” ‘ ” “ e ” D oo v e e e e e 1
27-5 3120211 v " ” o o . ” D oo oo e e e e e 1
27-6 3120601 ‘ 4 Vi . o . ” N e o o o o o o o 1
27-T 3120207 » ” " R 2 Do e e e e e e 1
27-8 3120194 ” ” N » Hooo o o e v e a s 1
27-9 3120201 ” o . . e " Hooo o o oo o o 1
27-10 3120203 ” ” o o e ” B oo o o o ¢ 0 e 1
27-11 3120666 ' " " .« . e ” Hooo e o o v e e 1
32-2 3120212 Upper Knife Carrier(Upper) - « « EXX&H(E) s« » « « - ¢« . 1
32-3 3120214 » ” o e e " B oo v e e e e 1
32-4 3120216 ] ” . . e ” N oo o e o o o o 1
32-5 3120210 ” " . . . B W e e e e e .1
32-6 3120600 ” ” . . e N 1
32-7 3120206 ” /] o . . ” B N T |
32-8 3120193 » ” o .. ' D ooe e e e e . . .1
32-9 3120200 ” ” . e Y 1
32-10 3120202 " W e e ” T |

32-11 3120667 ” " ... » N P |



33

“UT-A50" DEVICE (5) for VC2840P

Ay .
N, Ay
3, Ay
o= B\
N N \
.
. A
AY
S B Ay
/A |
.
.
.

|||||||||||||
c--

N
.
/ . \
|||||||||||| R
\
N
¥

|||||||||||||||||||

>
\
\

n

-

A

©
N




“UT-A50" DEVICE (5) for VC2840P “UT-AS0" 4518 (5) 33

Ref. Parts T oo Amt.
No No. Description : th 44 Req.
1 0010073 Regulator « « = « « « ¢« o o « « l/ﬂF:LI/ Hoee oo 00w 1
2 0010108 Hose Connector(¢8 1/4) « » « « & R—AZ=F Y e oo 0 o o 1
3 0033939 - Hose Band « » « « « « « « « « & TR AR R e e e 0 e e 1
4 0010264 ~ Connector (¢ 6-PT1/4) - - « - - CTARIH e e 1
5 009973 . Screw(M5-0. 8><10) -------- IERY o o0 v e e e e e 2
6 000669 Washer = « « o  « o o o o o o o A2 I 4
7 000600 Spring Washer « < » 7« « « « « . AFYT TS % o o o o o 2
8 000009 Nut o o o o v o v e el 9
9 0013218 Regulator Support s « « ¢ « « o VX2 V—FEfHHR s - - - - 1
10 006905 Wood Screw(¢5.1X20) « « « « - - ARRY ¢ 00 o0 oo v oo 2
11 3201035 Presser Foot Lifter Cylinder, C. Set(2) x4 Vv ¥ (#)1
12 3100567[00331041Co11ar (10X 19X 9.4mm) [10X 18X 9mm] HF— « « « « « « « « « « 1
13 120001[005550] Screw(M4-0.7X14)[11/64-40X13.5J1kRY « « = = « « « R
14 0014120 Anti-shock Rubber « « « « « « « FBE L - o o e e e e o]
15 1091050 Presser Foot Lifter Cylinder Unitfxci4A > Vo & GH) - -+ -1
©16 3201037 Cylinder Rod Chip .« « « « « - - VY Fuy RFyF e ]
17 3201036 Cylinder Bracket =« « « « « « -« -‘/)/FEZH"'"‘ SRS CNCIES |
18 120013 Serew(MG=1X15) = + « =« o v o W ERT o e e e e e )
19 000425 s Washer « « ¢ v o o oo e e e A AVZE SR . e e 0.9
20 0010057 ~ - :Elbow Connector (¢ 4-PT1/8) - - - ::}I/ﬂf;‘i%%%A °°°°°°°°° 6
21 3011117 Tension Release Cylinder Bracket KA/ UV FEfidR - + - - 1
22 1091035 -~ ~ .- Tension Release Cylmder R }’ﬁ%}{“/b_u NZ A R R |
93 0010283 " Y-Knuckle - + - - e e e Y F Y I e e e e ]
94 000623 Gasket =+ « « « = =" I T S 9
25 1095001 Speed Controller(¢4 M5) - - - RE— Favkre—F - -+ -2
96 0010260 -  Vinyl Tube(4X2.5mm). - + - + - - ey e LI
27 0010337 * Union:Y-Connector « « « « « « « + Z=FVYHEF - + -« « - - 2
28 1090132 " Solenoid Valve, C. Set(Z) <o BRERGEHZ2) - e e e e e 1
29 0010341 - .Solenoid Valve, C. Set(1) - - - - BRERGHL) - + « - - - - - 1
30 10_90012 . ; Manlfold R S LET AR o e e e e e 1
31 1090_'0"111 o Solen01d Valve + ¢ ¢« o ¢ o o & CBREFR e e e e e e e 3
32 0010119 Seal Plug s + ¢+ = = o o o o o AUSTGT o v e oo oo 9
33 009880 Wood Screw(¢4.5X40) + - « « - - AR e oo v v oo 2
34 0010143 Silemcer « * ¢ + o o s o o o o -5-,(,,1/:/‘-5-; ......... 2
35 0010263 Connector (¢ 6-PT1/8) - - « - - - SE Y S |
36 0010261 Vinyl Tube(6X4mm) =+ « « « « - BRI A=ty 2 7 B NN
8T e e e e @ e e e e e e e e e e e e e e e e e e e e e TR
38 1200007 Cord(D) » « =+ v v oo e e e AR (D) e e e e 1
39 1200071 .Cord(J) R R {0 R
40 o o o o f.o D O : ‘-o o e .. . o e .‘v‘.A“.v . . o e e . .‘:i'v".’,'.‘. . ."»V.'f. « o o
41 0010254 \Speed Controller(q>4 PT1/8) .. Zl: }\:l/]\ \:z~—-7 cee el

49 390142, Sticker =+ ¢ + o e e ;'ﬁﬁ)v“" wld e el . .1



34

“UT-A50" DEVICE(5) for VC2845P




“UT-A50" DEVICE (5) for VC2845P “UT-AS0" %8 (5) 34

Ref. Parts ‘ . © Amt.
No. No Description i % Req.
1 0010073 Regulator » « + « « « « « ¢ ¢ « . 1/3'\:‘___,_ V“? ........ 1
2 0010108 Hose Connector(¢ 8-1/4) « « - - - R—RAZ=F e oo o o o 1
3 0033939 Hose Band « = « « = « ¢ o ¢ o o & D W e W S 1
4 0010264 Connector (¢ 6-PT1/4) =« « « « « TR HF o e e e e e e 1
5 009973 Screw(M5-0.8X10) » « « « « « « IERY o v v v v 000 e 2
6 000669 Washer « « « ¢« = ¢ ¢« ¢ ¢« ¢ o o ]7//)( .......... 4
-1 000600 Spring Washer « + « « « « « « . . ATV TToTx s oo o 2
8 000009 NUL © © * o o o o o « « o o o o & e I T 9
9 0013218 Regulator Support =+ « « « « « « VX b—F2EBftHR s » ¢ - - 1
10 009937 Wood Screw(¢3.8%X20)+« « « « - - TRRY ¢ o0 o o0 0 0 0o 2
11 3201035 Presser Foot Lifter Cylinder, C. Set(2) ¥/ VL F(HDI1
12 3100567(00331041Co11ar(10X19X9.4mm)[10X 18X %mn] HT— =« « « « « o « « & & 1
13 1200010055507 Screw(M4—0.7X14)[11/64-40X13.5]1ERY « ¢ o o o o o« o o o 1
14 0014120 Anti-shock Rubber  + « « - -« R~ -7 1= NPT SIPE |
15 1091050 Presser Foot Lifter Cylinder Unit¥=4 S U ¥ GH) - + - -1
16 3201037 Cylinder Rod Chip+ * = ¢« ¢« » « Y Fuy KFvF .+ « « ]
17 3201036 Cylinder Bracket =« « = « « ¢« « « VU FHRfFEH « « » » - - 1
18 120013 Screw(M6—1X15) « =« « « « « « « & IERY o oo oo e v v 0o 2
19 000425 Washer « « ¢ « ¢ = o o o « « o & T d e v oo o PERRPN
20 0010057 Elbow Connector (¢ 4-PT1/8) + « « “AFREPF - « - « = « « « . 6
21 3011117 Tension Release Cylinder Bracket R&EBEA YV FEfAIHK s - - -1
22 1091035 Tension Release Cylinder - « « « REEAT YU HF « « « v o o o]
23 0010283 Y-Knuckle « = « « ¢ ¢ ¢« ¢« o o YFO T e oo oo o0 o 1
94 000623 Gasket =«  * « * « o o « o o o & R T
25 1095001 Speed Controller(¢4-M5) +« « « + AE—Favyhg—5 .+ « « + 2
26 0010260 Vinyl Tube(4X2.5mm) =« « ¢ « « - =t | A G A
217 0010337 Union Y-Connector « « « « « + + » I=FYHTFE - - o o o o 2
28 1090131 Solenoid Valve, C. Set(2) « - - - BEREFGEH2) - « » + - - - - 1
29 1090000 Solenoid Valve, C. Set(1) « « - - EBREFRCGHL) « « « « « « « 1
30 1090013 Manifold =« = « « ¢ = o« ¢ ¢« ¢ & =S o N R |
31 1090011 Solenoid Valve « « « « « « « « & BRESE - » ¢« ¢ o o s S v o4
39 0010119 Seal Plug e » + « = « o o = « « & RTGFGH e o oo e 9
33 009880 Wood Screw(¢4.5X40) « « « « - ARRY o oo oo o v 0o e 2
34 0010143 Silencer =« « + « ¢ ¢ o ¢ o+ o AL P e oovoe o 0o 2
35 0010263 Connector (¢ 6-PT1/8) =« « « + « - =33 S NN S 1
36 0010261 Vinyl Tube(6X4mm) =« « « + « « ) e A
37 4 e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e Ce e
38 1200007 Cord(D) » =+ - - - e e e s aTa—=RK(D) oo e <1
39 1200071 Cord(J) « « » « « EEEICEEE T—R(J) s ¢ o oo oo o1
40 1200003 Cord(C) + + = » o o o o o oin o S—R(C)s v v ]
41 0010254 Speed Controller(¢4 PT1/8) - « « A —FK= ¥ Fﬂ—7 -

42 390142¢ Stlcker ............. CCBEY = e e e e e - .1



35

“UT-AT0" DEVICE (1)




4 UT-A70" DEVICE(1) | “UT-AT0 & (1) 35

Ref.  Parts ‘ - ; oo o s -Amt.
‘No N Description o 4 Req.
1 3100526 Tension Release Block = « « « - - HREBEAT R T oo o 0o 1
2 007610 Screw(M4—0.7X10) « « « « « « « IERY o o v v e e e v e e 2
3 3120176 . Switch Guide Support =+ « « + - - ALY FHA NEAHR - -1
4 110009 . - Screw(M4—0.7X8) =+ « « « o « + & IERY o oo v o e e v e e 4
5 3120177 . - Synchroniser Positioning Pin « - RI¥ a/Ey« « « « « . . 1
6 0022837 ~ Synchroniser Cushion « « ¢ « « - RYvaFrvrrrsyvay - -1
7 3201019 Tension Release Lever « « « « « « REBABE- « « + « « ¢« ¢« 1
8 120001 Screw(M4=0.7X14) « « « = v v ¢ c FRY ¢ ¢ o o 00 e oo 1
9 0094387 Tension Release Shaft - - « - - - REBAH « « o o o 0 e e 1
10 3120126 Thread Pull-off Lever » + - - - - REBALIN—« o o o0 v v 1
111 000690 Dowel Pin e o ¢ ¢ o 7o o o o DR " & a2 N B T TR S TSN 1
12 0094390 Tension Release AdJustmg Eccentric ki X iagfizm - « - - - 1
13 0095334 Swing-proof Spring =+ - ¢ ¢ ¢ ¢ - REARPIRAR - - - - - 1
14 001170 Screw(9/64-40X12) =« « « « « « - ERY « o oe e e e e 1
15 0033024 Retaining Ring + « + « =« e e s RARNYTY T e e e e e 1
16 3120123 Thread Pull-off Bar = « « « « « « REBARE - - « =« « o o . . 1
17 3120122 Thread Pull-off Eyelet - « - « - ;ﬁﬁ%)‘;ﬁﬁi' s e e 0]
18 110012. Screw(MA=0.TX5) + = « o v o6 e ERT e 0 e oo s e e
19 3120128 - . Thread Guide Eyelet « « « ¢« « - RBEBHNKHE - - « - - » - - 12
20 3120125 Thread Pull-off Eyelet:(Small) © = RERAREON) - - - ]
21 3120129 - Thread Pull—off Eyelet(Large) c —RARARE(KR) - - - -1
99 000329 Nt « ¢« o oo o o 0 0 o DR A R 9
23 000644 Spring Washer » « + « « « ¢ o « «RFYU T Ty p o o o o 2
24 006035 Screw(9/64-40X7) « « « « o - R | S RN 2
25 0063076 Swing-proof Spring =« - < « - - - B AR R - - ¢ - 1
26 0094433 . Thread Pull-off Bar Adjusting Collar %RiEABEHEG LS — - « - 2
27 001208 ‘ Screw(9/64 40X5) o o e e v T AERY e e e e e e e e 3
28 3101275 - Thread Pull-off Hook Unit -+ « « : RiEA T v ¥ (#ﬂ) °°°°° 5
29 001459 'Screw(9/64 40X3) ¢« o0 - - BRI = S N L 5
30 0094396 Thread Pull-off Bar Holder - - - ﬁﬁ}% FH‘ °°°°°°° 1
31 3120118 Thread Pull-off Hook(A) Unit - - REEAIXTZ Y IJAGH) «- - -1
32 3120117 Thread Pull-off Hook(B) Unit + - REA3IEXTZ7 v I7BGH) - - - 1
33 160001 Screw(M4—0.7X4) « « « « « « « - IERY e v eie oo e e el 2
34 0060248 Cord Clamp(3N-¢5.3) =+« = s« +a—FRISVF e ¢ -+« - . 1
35 110013 Screw(M4-0.7X8) =+ « « « « =« -« IERY v 0 e v R 1
36 3129940 " . Air Wiper, Complete Set« + « « ~ZFT U AXGH) + + « - - - - 1
37 3120180 Voo AiroWiper o e e e e e e o o .17_17_.((/{. s e e _‘.":.1
38 1094012 - Pipe Joint =« = + ¢ = o ¢ o o o BHEF o0 o o 0 0 0 o - -1
39 3120179 Air Wiper Bracket » « « « « « - - TTUARNBE -« ¢ =0 01
40 000538 Washer « « =+ = ¢« o o o o o o TS Fre oo 0 o o s RIRNEY
41 1094013, Connector (¢ 4XPT1/8) « « « « « - XARARIF - woe e ]

42 0010260‘ v Vinyl Tube(4X2.5mm) - » - - - - ““*-/1//\/1’7’ © e

() ~_03/\—/tiAIEll_iantaﬁ%nﬂﬁb'Cwi'é’ s :
Note:This page contains the dev1ce added to the prevmus Parts Llst



36 .

-

“UT-A70" DEVICE(2)

23




€ UT-A70" DEVICE(2) UT-ATOSREQ) 36

Ref. Parts Amt .
_No_ No Description i 4 Req.
1 1091070 Trimming Cylinder, Complete Set « RV YU FGE) - ¢ - - - 1
2 1091049 Trimming Cylinder « « « « « « « RV YHF oo 1
3 0010254 Speed Controller =« « « « « « s AP—RFay Fn—7 c ee 2
L o o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e o
5 000389 Spacer + - o - = e e e e e e e D 1
6 0014120 Ant i-shock Rubber « + « « « « « . FEE T A e v o e e e e e . 1
7 3100567 Collar «  * = o « « « « o « « & BT — e v e e e 1
8 120001 Screw(M4-0.7X14) « « « « « « « IERY ¢ o v v 00 v oo 1
9 0096355 Cylinder Bracket =« =« « = ¢ + « S YUEFTFSHy ke« o o 1
10 005650 Screw(M5-0.8X14) « « « « « « e e ERY e e e e e e e e e 3
11 3100524 Trimming Cylinder Support -« « « « YV FEfIEH - » « « « « -« 1
12 120013 Screw(M6=1X15) « « « « « « « o &« JERY ¢ o 0 0o e 0o 2
13 0063610 Switch, Complete Set =+ - « « « - AAYFE) » o o0 0o e 1
14 0063607 Switch Support « « « « « « « « & ALy FRAAHR -+« 0 o - 1
15 110004 Screw(M3.5-0.6X8) =« « « « « « IERY o o v o v o v v 3
16 0063606 SWitCh * * * * © o o o o « « « & ZATF e o e e e e e 1
17 0063609 Switch Cover =« « « « ¢ « ¢ « o & AALIFHIN—c o o o o o 1
18 009984 Screw(M2.3~0.4X10) » « « « « « IERT o v oo v v 000 v 2
19 3120178 Switch Guide =+ « » ¢ ¢ ¢ « - - . AALYFHAR - « = o o o 1
20 110002 - Screw(M3-0.5X5) ¢ ¢ ¢ o o o . IERY ¢ o 0 v v e o0 . 2
21 0010291 Cord Clamp(8N-¢ 13.2) « « « « « =« I—RTFT e oo e e 1
99 000145 NUE @ ¢ o o = © o o o o o o o o« A SRR 9
23 0095388 Plunger Connecting Rod =+ - - - - TGV kB R 0o . 1
24 001457 Packing Screw(11/64-40X3.3) =+ «EERT » « ¢ + o o o o o o 2
25 0095389 Plunger Connecting Rod Pin + » « 75 V¥yuy RV« ¢ ¢ ¢ ]
926 3120156 PIUNGEr + + = = + « o = o « « « « At R
217 160003 Screw(M5—0.8X5) « « « « « ¢ o IERY o oo o v oo 00 e 2
28 0095337 Cylinder Return Shaft « « « « « « YV FREY YT+ o « o1
29 0093491 Collar(8X16X8mm) =+ « « = « « « VY UVHFRIYNREXHF— -+ « -1
30 009604 Screw(11/64-40X5.5) « « « « « IERY o oo oo 00000 1
31 3120159 Cylinder Return Spring =+ = = « + UV FRERIINER s + ¢ ¢ o 1
32 180006 Screwed Pin(M5-0.8X6) =+ « « « BEURY ¢ vvv o0 0o e 1
33 3100523 Connecting Block(Right) Support Spring BT vy Z7F¥ITNR -1
34 3120157 Connecting Block(Right) « + « « - EET w2 (E) - -+ - - - 1
35 100002 Nut (M5) ............. j“/ ]\ ooooo S 3
36 190029 . Connecting Rod =+ « « « = « « « & HAEEE . - o o0 oo 1
37 3120158 Connecting Block(Left) =+ - - - - BT ey (ZE) °°°°° 1

() ZOR—VIFSEEMLZEBLZTHLTVWET,
Note:This page contains the device added to the previous Parts List.



“UT-A70" DEVICE (3)

37




&UT-A70" DEVICE (3) ‘UT-AT0" %58 (3) 37
Ref. Parts Amt .
_Na_ No Description i 4 Regq.

1 3120551 Trimming Mechanism, C. Set - - - REIUEEHEGE) - - - - - - - 1

2 3120162 Lower Knife Driving Lever » « « « T A RERBILN— -« « « « .« 1
3 170025 Screw(M5-0.8X10.1) « « « « « « 1 S A N 2
4 100027 Nut ................ 'j—\\/ ]\ ........... ]_
5 3120167 SPACET + » = = » = o « o 0 o o . T 1
6 190031 Screw(M4=0.7X5.7) « « « « « « . IERT = o o o v o0 o0 . 1
l 3120654 Lower Knife Carriar (Lower) TAREB(CTF) » ¢« ¢ o o o 1
8 100026 Nut ............... j-/ }\ ............ 2
9 190030 Screw(M4—0.7X5.4) « « « « « - IERY o o v oo oo o 2
10 3120650 Crank Chamber Cover » « « « « « » FTHHIN— o oo oo 1
11 3120652 Knife Carrier(Front) =« « « - - - AZRBWED « ¢ = =+ o o o 1
12 3120653 Knife Carrier (Right) =« « « + « - ARXBH) > o« o0 0o 1
13 110060 Screw(M4—0.7X5) =« « ¢ « « o« & IERY « o v v oo v ie 14
14 340030 Knock Pin e « « ¢ ¢« ¢ o o o o o VA4 <V 6
15 3120659 Spring Latch « « « « « « « « « & P Y 1
16 110066 Screw(M4—0.7XT7) =« « « « « « « IERY ¢ o v o oo 0 v 0o 2
17 3120174 Upper Knife Carrier Spring EAXEBBIEY AR o o 1
18 180019 Screw(M5—0.8X6) =« « « « « o o & PNRIERY » o 0 00 o 0 o 1
19 3120657 Knife Carrier Guide(Front, Right) AXHEN A F@i-AH) « « - -1
20 3120655 Knife Carrier Guide (Front, Left) ARX&BHF AR GI-&E) - - « -1
21 3100560 Supplementary Spring =+ ¢ ¢ « ¢ - EAXERBIANEK e o0 0 . 1
22 006202 Screw(M4—0.7X6) =« « « « « « « « lt;F;/ °°°°°°°°°°° 3
23 3120656 Knife Carrier Guide(Rear, Left) - BHANGEEE) - - - -1
24 3120175 Upper Knife Carrier Fix Spring - _l:)( ABHLIINR s ¢« o o o 1
25 009746 Screw(M4—0.7X8) « « « « = « « IERY ¢ v 0 o o0 v o e o 2
26 3120658 Knife Carrier Guide (Rear, Right) A RAHBEL A K- AH) - - » -1
27 3120662 Lower Knife Carrier (Upper) cTFTAREB(LE) » <« ¢ o 0o o 1
28 3120151 Lower Knife « « « « o o ¢ ¢ ¢ o & TRAR e oo v v 0 0 000 4
29 110030 Screw(M3-0.5X2.6) = « « « « - IERY « o o o oo v v oo 8
30 3120150 Upper Knife = « « « « ¢ ¢ ¢ o o & EAAR e o o v o e s 0o 0 4
31 110061 Screw(MI.6-0.35X5.6) « + + + - - IEXD e v v e e e e 12
32 3120152 Upper Knife Spacer =« « « - « - - EARZRNR—H e o e e e . 4
33 3120663 Upper Knife Carrier(Upper) =+ « « EXAXEH(LE)« « - - - - 1
34 3120154 Clamp Spring - + « + « « « « - « REEI SR ove e 4
35 3120153 Clamp Spring Adjusting Piece - - RBEIANXFEHH - - - - - - 4
36 3120651 Knife Carrier(Rear) » « ¢ « « « « ARBAB) « o o v 0 o 0 1

() ZOR—VRSHEEMLICEEEZERL TWET,

Note:This page contains the device added to the previous Parts Llst



38 e
“UT-AT0” DEVICE (4)

11 ] A 28




Ref.
No -

OO OO0 =1 O O W OO BO

—

11
12
13
14
15
16
17
18
13
20

21
22
23
24
25
- 26
27
28
29
30

31
32
33
34
35
36
37
- 38
39
40

41
42

& "UT-A70" DEVICE (4) ‘UT-AT0 "S5 (4) 38
Parts ' o Anmt.
No Description R - Req.
0010073 Regulator « « « » » = » « « « « & 1 N~ A |
0010108 Hose Connector(¢ 8-1/4) « « « - - R—AZ=F s o o 0 0 o 1
0033939 Hose Band « « « « « « « o « « « & T 3 N S 1
0010264- Connector (¢ 6-PT1/4) =+ « « - - . TR H o o e e e e e e 1
009973 Screw(M5—0.8X10) » = « « « « « IERY o o oo o o0 0 0o 2
000669 Washer « « * « © o o o o « o o & TS d e oo v v v v v o 4
000600 Spring Washer « « « « « ¢ « « .« . RIN TV e o o o - 2
000009 NUE » ¢ = o « © o o o o o o o o s el R 9
0013218 Regulator Support - = « « « « « -« VX2 V—F B - - - - 1
006305 Wood Screw(¢5. 1><20) ------ ARRY ¢ 0o v v oo v v v 0
3201035 - Presser Foot Lifter Cylinder, C. Set(2) Wy ) 7 (2)1
3100567 Collar(l10X19X9.4mm) « < = « + « HT—e o ¢ o ¢ ¢ o o o o & 1
120001 Screw(M4—0.7X14) = = « =« ¢ ¢ ¢ JERY ¢ ¢ o o o o 00 1
0014120 ~ Anti-shock Rubber « « » « - - « . b5 0=V IR SECITII 1
1091050 Presser Foot Lifter Cylinder Unit¥f=#s vV /F(;fﬂ) R |
3201037 Cylinder Rod Chip+ « = = =« « « Y Fuy KFy S+ « « 1
3201036 Cylinder Bracket - < = « « <« « YU FHRfFH- - - - eoe1
120013 Screw(MG=1X15) « « = = o « « « - ERY + oo o e e e 0D
0004925 Washer « » * « © « = o o« o o« « & Toiid oo v o oo oo 9
0010057 Elbow Connector (¢ 4-PT1/8) . I/I/‘k;ﬁ%% °°°°° KRR
3011117 Tension Release Cylinder Bracket 7{%%7“/)/9%{{‘]‘1‘& RN |
1091035 Tension Release Cylinder cREBATYH R
0010283 Y-Knuckle « = ¢ ¢ s « o ¢ o o o YTF oI oo oo v oo 1
000623 Gasket = o + » « o o o o o o o » PR 2 9
1095001 Speed Controller (¢ 4-M5) cAP—Rayvie—5 . -« o2
0010260 Vinyl Tube(4X2.5mm) -+ « « « - - [y AT O AR N R -
0010337 Union Y-Connector « + « « « - e e Z=FUYREF . - - e e e e 2
1090132 Solenoid Valve, C. Set(2) - =~ - - BREFGE2) - » « « + « + - 1
0010341 Solenoid Valve, C. Set(1) - - - - BREFSGEEHL) « « + « « « » 1
1090012 Manifold =+ « « « « o+ o o « « « « =T AR e 1
1090011 Solenoid Valve < « « « « « « « BT « = 0o e e 3
0010119 Seal Plugs « =+ + = = = « « o & ATGPSIH e o v e 9
009880 -Wood Screw(¢4.5X40) « + « « « TRRY + o oo v 0 0 v oo 2
©0010143 Silencer = « + ¢ = o+ o o o o S A2 R 9
0010263 Connector (¢ 6-PT1/8) =« « « ¢ ¢ ¢ ARXTH « ¢ « + ¢ v o o o 1
"0010261‘ Vinyl Tube(6><4mm) ''''''''' |SE=ty DA G A .-
1200007 Cord(D) N o 6 ) DI I TN 1
1200071 Cord(J)°------°-‘ N e Y 1
0010254 Speed Controller(¢4 PT1/8) cA¥—FRayvie—5. .. 3
390142 Sticker s « « ¢ ¢ ¢« ¢ o oo o o CHEY—

() \_0)/\-—/%i"‘\lﬁll_ﬁl]bﬁ_%ﬁ%:nﬂﬁbfv\i‘é‘
Note:This page contains the device added to the previous Parts LlSt




“AR10" DEVICE (1)

~2 “ART1" DEVICE

©

»
S




[a—y

“AR10" DEVICE(1) “AR107%E (1) 39:
Ref. Parts . Amt .
No Na Description i % Req.
1 3129956 “AR10” Device, Complete Set « - - “ARI0"ZEEGH) « » » » =« -1

2 3129953 “AR11” Device, Complete Set - - - “ARIIEEGE) + - - - - - - 1

3 1091089 Air Cylinder (CM2L32-100) « « » - TF UYL F + v v v v v o o 1
4 0010254 Speed Controller(¢4-PT1/8) « + « A¥—FKav bue—F - « - -2
5 0010260 Air Tube(4X2.5mm) =« « ¢ + « « « = VYA G AR ST P

6 0010337 Union Y-Connector « « « + « - RERNC R0 V'S ' & - 9

7 120011[120013] Screw(M6—1X%18) [M6- 1X15] - HIERY ¢ 0o v v v oo o0 2

8 000663 Washer = « » « o & o e . .« T/ s o o o o o o o o 6

9 000667  Spring Washer - « « « « « « - - . APV TTyT % s oo 3

0 000011 - NUL © = o = o o o o o o o o v o  d 3
11 3300101 - Holder =« + * « « o » o o o o o & FIVE « o oo e e 1
12 009955 Screw (M8-1. 25X65) """" IERY o v oo e e e e e e 2
13 ° 000666 Washer = + ¢ + o« « « « O SV S 4
14 000145 NUt © « ¢ © o « o o « o o & R ' N 3
15 - - 3300100 Air Roller Holder « - « - - e s IT BT H e e e 1
16 . 009980 Screw(MB=1X10) « « « « « « « « & 125 3 2 N 1
17 . 009970 Screw(MG—IXZO) ......... _U:*)‘/“ ........... 1
183120490 Guide Shaft Holder, C. Set - - - U F#E%/r (}) - - - - - - 1
19 3120491 Guide Shaft Holder - « - - - s HAFEZST <« o o 00 - 1
20 © 3300109 Guide Shaft Holder Bushing - « - A F@iZsr 7o« « « -2
21 009905 = Screw(M5-0.8X10) = = + + + « - - IERY e oo v e e e e e 4
22 3120492 Sylinder Guide Shaft - « « « « - YV FZH A Rl + + - - - 1
.23 ‘3120494 Snap Pin « « « ¢ ¢« ¢ ¢ o o o o i3 B A VAR 9
24 . 3300105 Air Sylinder Connector < « « .« - 7V YU FEERER « ¢« - - 1
25 000260 NUt » v o o o o 0 o oo N A LT, 1
26 © -3300110 -~ Roller Support cov e e e e s s @ —FHfFR e e e e 1
27 © 3120369 Tension- Roller, C. Set(1) » « « + Fy¥avu—5 ) -+ -1
28 3120374 Roller Shaft = » » + ¢ o« « « - N TR 1
29 3120371 1 Roller(B) « « + + = = = = o« =« B—5(B) ¢t e e e e e e 1
30 -3120373 Roller Spacers + = = « + ¢ o+ e B—FAR—H ¢ « ¢« « « . 1
31 3120372 Roller(C) » = « = =« o+ o o o v B—=F(C) + - s e e e 1
39 3120370 Roller(A) » = -+ = o = o v v o s B (A) e e e e e
Screw(11/64—40’x8) ........ IERY o o 0 o o 0 0 .. .1

33009220



40

“AR10" DEVICE(2)

1

“AR12" DEVICE

e e e e e -
. I

T IT T Pe e M-

Ay
\
[~

+(

X

g

24—




“AR10" DEVICE (2)

Ref.
Na

OO Pk pt ek ek ek ek ek ek —
O WEO ~IO U1 b GO DD =

DO BN O
O B —

| S SR )
S O o

O O OO
O WO oo =

31
32
33
34

OO 0O ~1I OO U W GO DD =t

Parts
No.
3129954
3120375
006920
000428
3120376
009925

000666

000676
000145
3300100

120013
000663
000667
000011
1091089
0010254
0010260
0010337

3300105

000260

3120493
3120494
3120490
3120491
3300109

009905
3300110
3120369

3120374
3120371

3120373
3120372
3120370

009220

“AR10"HEE (2) 40
' Amt .
Description = 4 Req.
“AR12” Device, Complete Set - « « “ARI2"MEE (W) - - + + « - - 1
Bracket (A) « + « « « « = « o « & TSI RA) e e e 1
Wood Screw(¢5_8)(32) ...... - 2
Washer ............. 17\\/:‘/,? LR 2
Bracket (B) ........... ‘7\-'7'&'\\/ l\ (B) ....... 1
Screw(M8-1.25X24.5) « « « « « & JERY ¢« o 0 o o o v i 0w oY
Washer ............. U/:/..v .......... 8
Spring Washer « « « « « « « « « & ALY TToy% o oo oo 4
Nut » ¢ ¢ o ¢ ¢ o o o o o o o o o -j-/ ]\ ........... 5
Air Roller Holder « « « « « « « . ITTFB—FE e o o e e 1
Screw(MG—l)(lS) ......... _Ll:*:‘/“ ........... 9
Washer ¢ ¢« » ¢ ¢« ¢« « & e e e e L A I 4
Spring Washer - » « « « « « « . . ATV TTo % - o o o o 2
Nut ............... ‘-j“\\/ ]\ ooooooooooo 2
Air Cylinder (CM2L32-100) e I TFUVYUE e e e e e 1
Speed Controller(¢4-PT1/8) + + + A—FRavypu—F .« « « 9
Air Tube(4X2.5mm) =+ + « « « « . [ty PP & R S
Union Y-Connector « « « « « « « e Z=F U YREE: - - - ¢+ 9
Air Cylinder Connector =« - - - - T YA EEER . - - - - 1
Nut » ¢ ¢ o o o o ¢ o o o o o o o j‘\\/ I\ L I AR o1
Cylinder Guide Shaft - « « « « YU HFH A Rl « - - - - 1
Snap Pin =+ ¢ ¢ ¢ ¢ o o 0 o 0 o0 ZF 9 FEY o oo oo e 9
Guide Shaft Holder, C. Set + « -4 A Fe% (f) - + + - - - 1
Guide Shaft Holder + « - « « « - HA RS« o0 00 0o e 1
Guide Shaft Holder Bushing + « « A F#IZFr Ty o o + « + 9
SCI’CW(M5—0.8X10) ........ _u:*f/“ ........... 4
Roller Support =« « « « « « « « & v—FHftH - e e e 1
Tension Roller, C. Set(l)+ + « «+Fv¥avu—5(HIl)- - -1
Roller Shaft =« » ¢ ¢ ¢ o ¢ o o« & p-—-7m .......... 1
Roller(B) + * « = o « + « o o o & B (B) ¢ o ¢ o 0 0 oo 1
Roller Spacer « = « « ¢ ¢ o « « & B—F5ZAA—H ¢ ¢ o o o . 1
Roller(C) « = « « « » « « « o « & B—F(C) ¢ » o » o o o« 1
Roller(A) ............ u-—?(A) ......... 1
Screw(11/64—40x8) ....... _U:*:‘/“ ........... 1




41
“AR10” DEVICE (3)




“AR10" DEVICE (3)

Ref.
Na

S W OO0 - O Ul GO BD

[a—

[e——
[a——

Parts
No

1094008
0010261
1090114
0010263
0010120

009937
0010143
1200003

0010055 =
0010260 -

1200109

Description
Union T—Connector
Vinyl Tube (6 X 4mm)

..........

...........

Electromagnetic Valve, C. Set + = - -
Connector (¢ 6-PT1/8) =+ « « «-o ¢ «
Electromagnetic Valve » « « - - e ee

Wood Screw( ¢ 3.8X

20) o ¢ s o o b e e

Silencer (MF-6PT1/8) = « « - - - ERRTS

T Cord(C) ¢+ - v o e

oooooooooo

Connector (¢ 4-PT1/8) =+ « « « « « .« .
Vinyl Tube(4X2.5mm) =« « « « « « « =«

Branch Cord Unit

..........

e o o o ¢ —



42 ‘
“UN2" DEVICE

1

ST i
o 4 \\\ .\ i -
’.‘@:.’/ \\‘\\ L7 Q N
| AN S Ny
a./ i
3
o1
4
b
\ lgg e
NS4 “UN1" DEVICE




“UN2" DEVICE

Ref.
No.

WO -1 L O RD

p—

11
12
13
14
15
16
17
18
19
20

21
22
23

Parts
Na
3129955
1094002
0010258

000623

0010054
1094013
1094012
3120487
3120450
3129951

1094008

0010261
1090102
0010263
0010120

009937
0010143
1200156
0010119
0010254

3120451
110046
0010260

‘UN2TEE 42

Amt.

Description i 4 Req.
“UN2” Device, Complete Set - “UN2” é%ﬁi(%ﬂ) °°°°°° 1
Reducer (¢ 6X4) « « « « « = « « LFa—H - o o o o v v v 1
Joint (SA=2.5L) = « = o « o o o . = S 9
Gasket ooooooooooooo /{\y%y .......... 2
Speed Controller( ¢ 4-M5) - s A¥—Fayhrue—F . . . .1
Connector (¢ 4-PT1/8) - « « « + . ARIARTH ¢ o o o o 0 o 1
Plpe Joint ........... %‘;;ﬂii ........... 9
Air Wiper Bracket » « « « « - « ITIANESFE  « » « « o 1
Uncurling Nozzle =+ « « « « « « « BH—NBEIE S X e o o o o 9
“UN1” Device, C. Set =« « « « « - “UNISEE () -« o 0 o - o 1
Union T-Connmector » « « + « « + - S=FTHEFE . - o 0 0 2
Vinyl Tube(6X4mm) < » + « « « - SO VP e I
Electromagnetic ValVe, C. Set - - BREHGH) - « » » » « - - » 1
Connector (¢ 6-PT1/8) =+ « « « « « =B~ 3/ S 1
Electromagnetic Valve « « « « « « @RS - - « « « « + o ¢ o 1
Wood Screw(¢3.8%x20)+ « - - . 7‘(*\‘/“ ........... 92
Silencer (MF-6PT1/8) = « « « « « » R BV I A 2
Cord(R) ............. :I—P(R) ......... 1
Seal Pluge « » = « « = « « « « « ATSFSH o o v v oo 1
Speed Controller(¢4-PT1/8) «+ + + A¥—FRay be—5 ... .1
Uncurling Support « =« « ¢ « « « » B—NB5IEBRAHR -« o o - - 1
Screw(M5—0_8X12) ........ Jh;l(/ ........ o e 2
]:;_—_._.}1,)\4’7 ........

Vinyl Tube(4X2.5mm) =+ « « « « «



43
“AS3” DEVICE .




“AS3" DEVICE

Ref

No

1
2
3_
3_
4
5
6
1
8
9
10

11
12

1
2

13

14
15
16
17

Parts
No.

000009

000426
0010048
1091132
1094026
1094022
0010260

- 0011709

006905

1249087

0011340

0010565
0010564

300031
300033
100038

0092232

1006910,

‘ASIREE
Description i 4

Nut » ¢ ¢ o o o o o ¢ o o & -j—\~/' ]\ ........
Washer « ¢ ¢ ¢ ¢ o ¢ o o & U\\/:‘/.,V .......
Air Cylinder (MS-16ND-45) =+ « « - =T Y Y&« « - - -

" (MS-16ND-60) (Extra) no (¥ -
Elbow Connector (KJLO4-M5)« + « « =L RKHkF .+ » « =+ «
Connector (KJTHOA-M5) « « = o+ « « AR H o o o v o o«
Vinyl Tube(4X2.5mm) Em— XA T e o v .
Control Box Stay « + « « - BIEERY 22T 4«
Wood Screw(¢5.1x20) _ S S A
Control Box, Complete Set - - - - HlfHEEGH) - - - - .-
Control Board s « « « « - - BIBIEM -« « « « « -
Knee Switch, Complete Set - « « « XAy F ) - - - -
Knee Switch e  « « «  + « BERAL S F o o 0 o o o
Washer « ¢ ¢ ¢ o ¢ o o o & 17\\/‘:/.:( .......
Spring Washer = « « « « « - B RSV T TR -
WIIlg Nut =« » * « « " e e . a’—aljj—\\/]\. o . o .
Knee Switch Holder « « - - BAALy FRAAKR - - -

Wood Screw( ¢ 6.8X26)

KR v o ve e e

c .oy



44

“FS4” DEVICE




“FS4”

_FS4” DEVICE

Ref.
Nao

[y
OO0 ~3I S U b OO

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
:26
27
28
29
30

31
32
33
.34
35
36
.537

Parts
No

3129949

3120416
3120417

170022
- 3120418

120001
3120419
000690
3120184
130015

3120410
110011
3120413
000538
009746

3120411

3120412
006066
94664
009604

000588
3120113
3101261

000054

000009

000426
3120260

- 3120259
3120261

7110035

3100115

3120174

170006
3120414

003657
3120420
110001

Screw(M4—0.7X5.4) « « « « «

‘FS4T EE 44

-~ Amt.

Description i AN Req.
“FS4” Device, C. Set =« « « - - ‘FSAEEBGH) - - 00 0 o - 1
Presser Foot Lifter Lever - » « « i L N—. « « « . .
Connecting Plate = « « « « « - AAR A BEEAERR - - - 0 - - 1
Screw(M4—0.7XT7.7) =« « « « - « TERY o o o v v v o v e 9
Tension Release Lever « « « « « « BEBABHE » « = ¢ o « o & 1
Screw(Md-0.7X14) « « « = v v ¢ R e v 0 ot o v L 1
Thread Pull-off Lever s - « + - REBALN— o o o oo 1
Dowel Pin = * ¢ ¢ ¢ ¢ o o o o @ : _lt){ B Y o o o o s 6 o o o 1
Crank Chamber Cover « « « « - - FHHN— ¢ oo oo ., 1
Screw(M4=0.7X8.5) « « + « « - R e o v v v e e e 6
Bracket (Lower) Cover Holder « « « B N—Hff& - = « « « « « - 1
Screw(M5-0.8X10) » = - « « « . IERY o v v o e e e 3

Folder Lever Support =« « « - - EHEHLNA—E - v o v o oo 1
Washer « ¢ © o o ¢ o o o ¢ o @ T/ s v e o o o o o o 9
Screw(M4—0.7X8) « ¢+ ¢« « « & JERY o o o o e o o e 0w 2
Folder Lever <« « « « « « « « . FHLANA—. ¢ o o000 1
Folder Lever Springe« « « « + « FHUINR—IRFK e v ¢ ¢ o o 1
SCI’CW(9/64-40X6.~1) ........ J_t*:‘/“. e o e 4 e s o o o 1
Collar(6.1Xx12X8mm) =+  « « - HS— e e e e e e e 1
Screw(11/64-40X5.5) = « « « - ERY e o v v e v 1
Auti-Shock Rubber « « « « ¢ « ﬁ@f:ﬁ_b‘ .......... 2
Guide Bar « « ¢ - e e e e e ﬁ/f}\“}\‘-— ....... . .2
Folder Guide Shaft Bushing - « - ¥A F#i7y =2« « ¢« « « 1
Nut (MI0) « = « o = « o « o o & e R 1
Nut (M5) « « « « o o o o o e o vl R 4
Washer ........ e e e e Usy:‘/«v .......... 4
- Bracket (Lower) = « « « « « « . FEHEB(F) e« ¢ ¢ o o o . .1
Bracket (Middle) e o o o o e e o Hm"ﬁ—é\(q:l) ......... 1
Bracket (Middle)Fixing Plate - - - EHEMH)BRMAE -+ -+ - 1
SCI'EW(M4—0.7X10) e e e o o o _U:;i(:‘/“ .......... <9
Guide Bar Bushing« « « « « - - ToU e oe e e e e e 9
Folder Spring« « « « « « « - = FBHNR o o o oo v e 1
7 SCTEW(M4_0.7X2.5) ...... _lt*f/“ .......... ‘.1
Folder Stop« = « - - - e e e CEHAR Y e v e e e e 1
Screw(M4—0.7%x3) - - - - - - . IR e v 0o 0o v o u .1
Bracket Cover s « « ¢ « « = « . EBED/N— - « ¢« oo 1

1% %



45

EXTRA PARTS (1)

VC2840P-445-W20E




®EXTRA PARTS (1) FxE e (1) . 45

Ref. Parts » o  Anmt.

-~ No._ No Description i 44 , Req.
1 3129118 Needle Clamp(6.4-12.7-12.7-12.7) &FIEA « ¢ « « ¢« ¢« ¢« « « o 1
2 3127130 - Presser Foot, C. Set(6.4-12.7-12.7-12.7) ¥ (GfH) » + - - - - 1
3 110009 ' Screw(M4—0.7X8) = « « « ¢ « o & IERT ¢ o v o v oo e e 1

4 - 001228 Screw(3/32-56X3.2) = = ¢ o o e [hRY - o e oo 0o 1

5 3127174 Presser Foot Spring(0.6mm) < « +HZ NKR .« « « ¢ ¢ o ¢ o o 1
6 0094839 Presser Foot Spring(0.4mm) =+ « - #IZ NK .+ « ¢« o ¢ o o o 2
7 3127176 Spring Press Pin = « ¢« « « « « & W SRy o o e 0 0 o o 1
8 150003 Screw(M3=0.5X6) =+ « « o o - - . IERY o o oo o e e e e 1
9 3127136 - Presser Foot- Hlnge Pin « « « « Hobe v o0 0 v v 1
10 000327 . Lock Nut ¢ v e o v v v ee i@y Iy e o000 1
11 003302 Adjusting Screw(1/8 44><11) CBREIRY e e e e e e e e 1
12 2129009 Feed Dog =« + « = = + o o o o + & FEY o o e e e e e
13 3120279 Looper Holder « = « « ¢ o ¢ o o )y = A A
14 3120264 Elastic Tape Holder * « - « + « TAF—TFr - - -+« - 1
15 3128066 Stitch Plate(6.4-12.7-12.7-12.7) &g » « « ¢ « « « « « cene]
16 3129214 Needle Guard(Rear) =« = « « « < -« Fan a8 ;-3 IR R |
17 3129215 Supplementary Needle Guard(Rear) ﬁﬁﬁbﬁfpsz(ﬁﬁ) R I |
18 110027 Screw(M2.5-0.45X3.5) « « « <« IERY o o oieie o o 0o o 1
19 - 3120488 Elastic Tape Guide(Rear), C. Set :Il&iJ/f]\(fﬁ)(%ﬂ) """ 1
90 3120482 SPACET + = = = » » o = o+ o o . S 1
21 3120481 Setting Block s « « « = « « « « & BUftrT a7 o o o o o o 1
22 120031 -~ Screw(M4-0.7X20) « « « « « « - - IERY o o v o o000 oo 2
23 120024 : Screw(M4=0.7X14) « « « « « « « IERT o oo o e o0 e oo 1
24 3120484 Elastic Tape Positioning Collar « fLEHRA DT —+ » « + - « -« 2
25 160000 Screw(M3-0.5X3) « « « + - - e dERY e e e e e e e e e e 2
26 3120489 Elastic Tape Roller s « « « « « =N < S B = B 1
27 3120483 Elastic Tape Guide(Rear) Shaft « T AN A F(&)dh« » » - « 1

(&) \_0)/\'—/?iA@Lle]Lﬁ_tKnn%dﬂﬁLTV\iT
Note: Th1s page contalns the parts added to the prev1ous Parts L1st



EXTRA PARTS(2)

28

27

m=—=—.

46

27




EXTRA PARTS(2) MISCELLANEOUS TENSION ROLLER

- Ref.
No.

|

12
13
14
15
16
17
18
13
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36

W OO -1 Uk WO —

Parts
No.
3120359
0067025
009877

009947

3120367
3120366
160007
3120365
3120364
000234

3120360
3120361
009220
3120363
3120362
3120379
3300101
009955
000666
000145

0064173
006475
006662

0031014

0031015
009853

3120369

3120374

3120371

3120373

3120372
3120370
3120378
0065258
006920
000428

BIgm Q) n—58%& 46

: , Amt .
Description >3 £ Req.
Front Tension Roller, C. Set - -®iEEY w—5(GH) - - - - - - 1
Bracket ............ 7‘77‘/ ]\ ......... 2
Knob Bolt (M10-1. 5><20) e e o s JTERIVR e e e e e e 9
Wood Screw( ¢@5.1X25) « « » o « « KRFRY v o ¢ o v o 0 0 o o 4
Front Roller Holding Shaft cHiv—S K oo e . . 1
Front Roller Shaft Lever Connector #ijw — ZihpukeE - - - - - 1
Screw(M6—1X6) =« « » + « o « JERY ¢ 0 o0 se 0000 6
Front Roller Shaft Lever - - - -Hivw—S@hpa- « « - « - - - 9
Front Roller Shaft(Short) - - « - Biw—SWg(E) « - » « - - .1
Nutf ¢ ¢ o ¢ ¢ o ¢ o o o o o o ﬂ‘j ]\ L R S 2
Front Roller(A) « « « = « « « - Him—S5 @A) ¢« ¢ oo .- 9
~ Front Roller(B) « « « = = = - - e —5 @)« « » « o« o 9
Screw(11/64~40%X8) =« « « « « - TERY o o oo e e e 4
Front Roller Shaft(Long) - s Hie—SEE) - - - - e - 1
Front Roller(C) » = « « « « « - Bia—F(C)« ¢+« « o« o 1
Rear' Tension Roller, C. Set - + - %EYV v —FGH) - - - - - 1
Holder =« « » = o o » « « o« « » IV o o o o 0 0 0w w e 1
Screw(M8-1.25X65) - - « « - - IERY o e e e e e 9
Washer « ¢ « ¢ ¢ o ¢ o o @ e e TS/ oo o s o o s o o 4
Nut .............. ‘j‘\y '\ oooooooooo 4
Slider « » * = = o ¢ o o+ o« RGABF e e e e e e e 9
Screw(M8—1.25X16) =« =« « « « - 125 S A 9
Screw(15/64-28X11) « + « - - - IERY voee e e e e e 2
Slider Stop s « + = ¢ ¢ = ¢ = = ASAFARANYT o oo o A
Slider Stop Handle =+ = - - - - ARGAERANY AV ENL 2
Screw(11/64—40)(6.5) ..... 1]:}'(/ .......... 2
Tension Roller, C. Set(l) + « - - F¥¥avue—5Gi1l) - -1
Roller Shaft =« « « ¢ =+« - B—FH - o e e e e e 9
Roller(B) ........... u-—-?(B) ooooooooo 2
Roller Spacer s « « « = ¢ « = B AR—H oo e e 9
Roller(C) ........... n-—-?(C) ......... 2
Roller(A) ........... 7 — 7(A) ......... 9
Lower Tension Roller, C. Set - - T#RY \:1—7 ) - - - - - 1
Lower Roller Holder - « = - < - Ta—5F « + ¢« o]
Wood SCTCW(¢5.8X32) ..... *X:‘/‘ s e e ele sia sTe o9
Washer =« ¢+ * + =  + = e e . TT/F o e oo o o o o o 2



47

EXTRA PARTS (3)

1 “UNI” DEVICE .

brmm -y




EXTRA PARTS (3) R () 47

Ref. Parts . . Amt.
No Na Description i & " Req.
1 3129951 “UN1” Device, Complete Set +« « « “UNI"3EEBGH) + » « « + - - 1
2 1094008 Union T-Connector » « « « « « « -« =X THEFE - 0 0 - 1
3 0010261 Vinyl Tube(6Xdmm) - + = » » « - N Py R
4 1090102 Electromagnetic Valve, C. Set - - BREFHFGH) « « + « « + - - - 1
5. 0010263 Connector (¢ 6-PT1/8) =« « « « - . = V4 JE NN N 1
6 0010120 Electromagnetic Valve « « « - - - BREFE » = v o v 0 e e e e 1
7 009937 Wood Screw(¢3.8Xx20) « « « « « - ARRT e ov v v oo e 2
8 0010143 Silenser (MF-6 PT1/8) =« « « « « VB 274 N R 2
9 1200156 : Cord(R) » = = = = » » o o o o « & T R(R) v v+ o v v o 1
10 0010119 Seal Pluge » v o v oo e ADGTFGT e vv oo 1
11 0010254 Speed Controller(¢4-PT1/8) « + - A¥—FRayv hu—5. . . .]
12 0010260 = °  Vinyl Tube(4X2.5mm) =« « + « « - (=t AT B A R
13 1094013 -~ Connector (¢ 4XPT1/8) « « « « - - ARIARTHE « o o o0 oo o]
14 1094012 . Pipe Joint = = + + « = « + « « & N 1
15 3120451 Uncurling Support » + « « - e s H—NVBHIERfI R e - - - - 1
16 110046 7 Screw(M5-0.8X12) « ¢ o o e e ERY e e e o e e e e SRR/
17 3120450 Uncurling Nozzle - « « - - SENRNRY  Rand ) 151 | 470 ZE RS |
18 3120186 @ Solenoid Valve Bracket - « - « - BEFEAHRK - - - - - -+ +1
19 006910@ " Wood Screw(96.8X26) « « « <« KRR+ o v o v oo ool
20 120027@ _Screw(M4 0. 7><25‘) L HJERY o e se v v e e 2
921 000538 @ Washer ..... T Do e o o oo o e g

22 000015@ Nutf_°----4---°‘°~_;°°ﬂ“y}\---;--_‘--“‘-~—-2



48

EXTRA PARTS (4)




EXTRA PARTS (4) Frixiban (4) 48

Ref. Parts - Anmt.
_No. Na Description i & Req.
1 3120227 Elastic Tape Guide(Rear) - + « « TAHAR(HE) » » + » « - - 1
2 0093690 Timing Gauge =+ « « « ¢ « ¢ « « BAIVITHT =Y e o o oo 1
3 0095220 Looper Timing Gauge » « + - - e N=NEBAIVT—T - ]
4 3120350 Looper Timing Gauge(X type) + » - N—REA IV FHF—D . - -]
5 3120353 Looper Timing Gauge(W, Y type) - N—REALIVIHF—-T . « ]
6 3120223 Elastic Tape Guide(Left) <« « « « TAHTAREE) + - « « « « « 1
7 3120222 Elastic Tape Holder » +» + « « - - SRT—TFH e o o o o o 1
8 3120590 Lower Knife Adjusting Gauge, C. Set UTXARFEEHF—T GH) - 1
9 3120593 Positioning Pin« « + « « « « « . PIBRAEY ¢ o o o o o o 3



49

38




THREAD STAND & RUBBER CUSHION . - RABRUTLE 49

Ref. Parts o Amt .
" No ' No “© . Description i Z, S Req
1 9620699[9620610]Thread Stand, Complete Set (9 Spools Type)7ﬁ A (i) (9*%}#)
2 9620631 Column Cap =+ =« = = « ¢ ¢ ¢ ¢ ¢ & :17,A=\=v\7/7’ ------ _-1
3 9620670 Column Pipe (Upper) =+ « « « « « j' :17A/\/f7p(J:) |
4 9620689 Thread Guide Holder(Large) + «» - HA l\‘:l‘}vﬁ (ﬂ() A
5 911002 Screw(H4-0.7X20) + + + - + - DT SRR 2
6 911001 . Screw(M4-0.7x12) - e e CERY e e e e e e e e e
7 910001 NUt © = o ¢ o o o o'o o ’. N 2 S e R
8 9620673 Column Pipe Connector » « « -« - . :!7.L\}\4'7°$%$ LRI
9 911006 Screw(M5-0.8X13) + + + + - - CERY Sy
10 910000 Nut o+ o oo oo o oo S TR
11 9620675 Column Pipe (Lower) =« « « « « » :!7.A/\/f7"(_F) ------ 1
12 930052 Washer =« » « « + e e e e e e s A SR BRI EEREE
13 930053 Spring Washer - « « - - « - . rZ?’)/ﬁU/‘/JV- IR
14 910003 Nut (HI6=1.5) + + = = v o v o iy R ]
15 ¢ o o ¢ o o o o 0 e e e e e 0 e e e e e e e I T A T TS o e e e
16 9620703 Thread Hanger (3 Spools Type) - - Zl// ]\/\/7!7(31*7&)%) ’5
17 9620700 "~ Thread Eyelet « » ¢ « ¢ « « = e TAVy b -9,
18 9620688 Thread Hanger Holder - - - - - LRV ]\/\/7!71’@% st ooe b
19 911060 Screw(M6=1X15) « « ¢ ¢ « o = __f..Ll:%/ e Les B
20 9620691 Thread Guide Arm =+ - <« = = « » K 174' }\7—' R 2
21 9620690 .. Thread Guide Holder(Small) - - - JU A RABAH (/J\) g
929 9620665 ‘Thread Guide(5 Spools Type) + -+ AV Y RH AR (Sﬂi;ﬁﬂi) -1
023 9620678 Spool Cushion s = « « - » - - o e R P =7 /‘/a / e e g
24 9620679 Spool Pin s ¢ « ¢ o o ¢ ¢ o« & oo AT Uil o et e i 9
25 9620680 Spool Mat - « « =+ o o e e o s Ry b ey
26 9620681 Spool Seat Disc s + =+ « « + K _;f“’#ﬂ]]. S T -ﬂ-_,,jf - 29
27 930055 - Spring Washer « « « ¢ ¢ « « . -27") /7‘7/‘/? ----- 9
28 9620660 . . Column Pipe (Short) (206mm) - - - - :
29 9620668 Thread Guide (8 Spools Type) + + -
30.............}_...‘.‘.._5 ...... e e s e e e
31 3120090  Belt Cover + + ¢ ¢ e - o e e
32 006225 Screw (M6=1X65) « =« « « + -+ - - . |
33 0063009.-- . 0il Reservoir Rubber Cushion « « TAJE » « « oz = « ¢« ¢ 4
34 180008 - Setting Screw(M6-1X63) = « « « «BFHZ RY ¢ ivinie o o 0ot 4
35 000528 Washer «  « « + = o « o « o o & VT LIRS ISR
36 000667 Spring Washer = «.« « « « - - P RV T TV e 4
.37 000011 NUt = ¢ » o o ¢ o o o o« o o o o o A I 4
38 10063471 ~ Tension Roller(Lower), C. Set(l) Fv ¥ aru—5(F) (ﬁ‘ﬂl) 1
39 - 0063470 - .. - .-Tension Roller(Lower) « + « « - - 7‘/‘/3./1:-—7("[‘) :
40 0063460 - Tension Roller Bushing o3 ¢

41 3000010 o Gu1de Thread ; T A



aRER
CAUTION

50 OWARNING LABEL M4 = ~<JL
LABEL Parts No. Description
7 NN W & i 4
r -
A cron/\
Do not operate without eye guard 390140 CAUTION IN OPERATION
and safety devices. ‘
Before threading, changing needle,
cleaning etc. switch off main switch.
AR
B<<BATIIHET S,
: i E ] N - .
ST | 90143 | sEmES 0
|EEN>TH'S, H '
WUIRE P O35R,
RRRVABETI L, |
\lazsr=zlcor—2Rrsc 0. |
A pance | BRZA4 v F &g~ 1-,
|| & DANGER 540 THDMITEC & DANGER WARNING OF ELECTRIC SHOCK BY
' S HRoRlTe S 'HIGH-VOLTAGE
To open this cover, 390144
turn off power REEZS L
supply and wait
more than 5 minutes
before opening.
N _ “Be sure to comnect earth line.”
390145 ‘ '
' T—R L
‘ 'ROTATING-DIRECTION
| SYMBOL : CHECK CORRECT ROTATING-
390146 DIRECTION
= Eﬁﬁﬁi%?&w
" EYE GUARD : TAKE CARE NOT CAUSE INJ URY
_ ' Y TO EYES -
} . 390147 BELT COVER DO NOT INSERT FINGERS
AT rHERS N
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENQID

REER T XV




LIST of MAIN SPARE PARTS
(EEEHE YR F)




51
VC2840P CLASS LIST of MAIN SPARE PARTS(EEHGZ U AR ) (1)

Main Parts | Pitch of Seam Needle Presser
Foot,
Needle Style Clamp C. Set
Models HOYF | v-r2F40 | & 1= A ()

VoAb gt KIB g 5og 5-g.5 —===D 3129150 3127050
e PN BT RS T R B — 3129110 3127058
A S WS 3129111 3127060
L F W LR S ! 3129113 3127062
ToRBinIN0THIIE  g-15-10 _— 3129151 3127047
Pt NI T sl | s 3127086
JCIBLOPTLEENLID |y gi17a8 ﬁ? 3129109 3127056
;gﬁgg—m—wow 4.8-8.58.58.5 | ~gmmt=h 3129107 3127030
| e aoa X0 | g 5-g.5-5.5 3129150 3127050
Pt A PR SESE 3129104 3127014
Jimeian asa WOy o-10-10-10 | —EEEEED 3129105 3127025

VC2845P-300-W17E

AR 074 4.0-13-13 —E==b| 3127076




51

Stitch

Plate -

Feed Dog

Looper

‘Holder

Needle

Guard

(Front)

Needle

Guard
(Front)B

Needle

Guard
(Rear)

&t R

)

7 Vv — N5

_#% 4 (i)

3128050

3129050

3120315

527 GDB

2 (%)
3129250 |

3128058

3129053

3120318 -

3129209 |

3128059

3129054 -

3120319

3129210

3128061

3129055

3120320

3129211

3198067

3129057

3120280

3129216

3128069

3123059

3120322

3129220

3128057

3129052

3120317 |-

3119200

3129204

'.a3129208%‘ 

3128062

3129056

3120321

n

4

'-3129212 ul

3128060

3129006

3120277

n

3129207 |

3128050 | . 3129050 | 3120315 — — | 3izes0 |

3198054 | 3129004 .| 3120274 . | 3119200 |. = — 3129205 |

3128053 | 3129000 | 3120275 | 4 — | g0 |
: - _

3198064 |

3129004 |

3120274}t —




52
VC2840P CLASS LIST of MAIN SPARE PARTS (XE&BR YR F) (2)

Main Parts | Elastic Elastic ~ Upper Knife Lower Knife:
~ Tape Tape Guide Carrier Carrier

Models VS A ARV REIC M LY M 165
Pt — 3120227 3120193 3120194
T 3s1KIIE — » 3120212 | 3120213
Ty LRI — » 3120214 3120215
%ﬁigﬁ"z“"‘?” — » 3120216 3120217
Xﬁ%ﬁj?ﬁ‘“"‘xm — 3120488 3120663 3120662
T OIS — — 3120667 3120666
T -L66-vllD — 3120227 3120210 3120211
A | — " 3120600 3120601
Ty -303-WU — » 3120206 3120207
Jrasornes — A 3120193 3120194
‘/’gﬁjgg;igg'““ 3120232 3120233 3120200 3120201
Tt B R06A | 3130018 3120224 3120202 3120203
Y AaeWLTE 3120222 3120228 3120200 3120201




92

Upper

Trimming Front Tension| Rear Tension | Lower Tension Lower
Mechanism Roller, Roller, Roller, Feed Feed
C. Set C. Set C. Set C. Set Roller Roller
UTHEHEGE) HEYVv-50@) [48)u-5@) [T8Vu-5@ | £ v — S|F v — 5
3120505 3120114 3100767 3110130 (2glfggfﬁ)’ (lglfSng)
3120248 3120249
3120510 ,” y g (20 teeth) (13 teeth)
3120511 " " " ” y
3120252 3120253
3120512 y / ” (26 teeth) | (16 teeth)
3120551 3120358 3120379 3120378 (2glfggfg) (fézfigfh)
3120515 3120114 3100767 3110130 (gggggfg %gggng)
3120509 " " ” ” "
3120252 3120253
3120513 ” ¢ ¢ (26 teeth) | (16 teeth)
3120248 3120249
3120507 " ¢ ¢ (20 teeth) | (13 teeth)
' 3120252 3120253
3120505 ” " ¢ (26 teeth) | (16 teeth)
3120248 3120249
3120501 " ¢ ¢ (20 teeth) | (13 teeth)
3120506 " ” ” ¢ o

3120501

”

”

n

”

n




vCc2840P

':IIJJ)IS)(

" PAGE =

Parts Page Ref. Weightl! Parts. Page Ref. Weight! . Parts ,Page-Refﬁyweight
No. No. No. _(g) ! _No. No. No. (g) | No. No. No. (g)
000009 25 14 .. -} 000419 13 45 - I 000663 39 .8
000009 26 14 I 000425 33 19 I 000663 40 12
000009 33 8 I 000425 34 19 I 000665 3 6 .
‘000009 " 34 8 I 000425 38 18 I 000666 17 13
000009 38 -8 I 000426 25 15 " 000666 20 19
000009 43 1 I 000426 26 15 I 000666 39 13 o
000009 44 25 t 000426 43 2 I 000666 40 7
000010 1 49 - I 000426 44 - 26 I 000666 46 19 .. ..
000010 11 48 I 000428 17 : 21 I 000667 39 9
000011 .39 10 I 000428 20 36 I 000667 40 13
000011 40 14 | 000428 40 4 | 000667 49 36 -
000011 - 49 37 I 000428 46 36 ! 000669 6 29 -
000015 47 22 I 000429 17 @ 31 } 000669 11 43
000022 2 24 | .000445 .9 3 I 000669 33 6 .
000054 44 24 I 000463 6 38 I 000669 34 6. ..
000145 15 17 I - 000487 16 31 I 000669 38 6
000145 17 7 I 000505 11, 41 { 000676 40 '8
000145 20 20 | 000505 15 39 I 000690 9 20 ¢
000145 30 22 {~.000528 49 35 I 000690. 16 28 . ...
000145 36 22 I 000532 7 34 I 000690 29 11.. .-
000145 35 14 - I 000535 2 44 i 000690 35 11 "
000145 ..40 9 I 000535 6 35 | 000690 44 8
000145 46 20 I~ 000538 2 37 I 000711 22 20 7.
000177, 3 20 - 000538 16 3 - l-- 000711t 23 14 - -
000195 4 21 I. 000538 25 3 i 000711 24 13 ..+ ,:
000199 = 12 17 [ 000538 26 3 } 000711 27 15 =
000234 13 3 I 000538 29 40 { 000711 28 14
000234 20 10 I 000538 35 40 I 000726 1 38 b
000234 46 10 [ 000538 44 14 I 000726 2 40
000260 39 25 | 000538 47 21 I 000730 5 22w
‘000260 40 20 . 000547 1 50 l.. 000740. 10 46
000304 5 21 I 000548 8 4 I 000750 12 21
006306 14 17 I~ 000555 7. 27 I 000779 6 7
000321 8 25 I 000567 13 37 [ 000779 14 "3 77
006322 29 22 I~ 000588 25 11 I 000779 15 34
006322 35 22 | 000588 26 11 I 000779 16 22
000327 9 15 I~ 000588 44 21 I ..000924 1 18
000327 18 7 I 000600 7 31 I 000926 7T 17
000327 19 5 - 000600 11 . 44 I 000989 7 4
‘000327 21 - 5 I 000600 33 7 |

‘000327 22 12 - I 000600 34" 7 0011067  3--1%1.
000327 23 5 I 000600 38 7 I 001107 5 17
000327 24 5 I 000613 14 20 - 001107 11 30
000327 27 8 I 000613 16 29 [ 001123 1 20
000327 28 5 I 000623 33 24 I 001123 10 47
000327 45 10 I 000623 34 24 I 001123 25 5
000334 1 51 I 000623 38 24 I 001123 26 7
000334 16 4 | 000623 42 4 I 001170 29 14
000340 16 17 [ - 000637 10 40 I 001170 35 14
000389 30 5 I 000644 25 6 I 001174 7 21
000389 36 5 I 000644 26 8 I 001174 14 15
000397 5 20 ! 000644 29 23 I 001186 9 13
000397 12 24 | 000644 35 23 I 001186 18 5
000401 12 25 I 000651 2 12 [ 001186 19 3
000417 10 5 { 000651 3 15 | 001186 21 3

1



L INDEX Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. . No. (g) No. _No. No. (g) _No. No. No. (g)
001186 22 10 . 006038 16 12 009877 17 36 o
001186 23 3 006066 44 18 008877 20 3
001186 24 3 006075 16 6 009877 46 3
001186 27 6 006202 31 23 009880 33 33
001186 28 3 006202 37 22 009880 34 33
001208 29 27 006212 6 14 009880 38 33
001208 35 27 006212 11 9 009891 17 32
001228 45 4 006225 49 32 009905 39 21
001230 1 46 006270 15 9 009905 40 26
001457 30 24 006411 16 16 009925 40 6
001457 36 .24 006475 17 9 . 009931 16 18
001459 6 12 006475 20 22 009937 34 10
001459 17 26 006475 46 22 009937 41 6
001459 29 29 006662 17 10 009837 42 16
001459 35 29 006662 20 23 009937 47 T
001900 "8 11 006662 46 23 009947 17 37

006905 33 10 009847 20 4

003302 -9 16 006905 38 10 009947 46 4
003302 18 8 006905 43 8 0099855 17 12
003302 19 -6 006910 43 17 009955 20 18
003302 21 6 006910 47 19 009955 39 12
003302 22 13 006920 17 22 009955 46 18
003302 23 6 006920 20 35 009970 39 17
003302 24 6 006920 40 3 009973 33 .5
003302 27 9 006920 46 35 009973 34 5
003302 28 -6 : 009973 38 :5
003302 45 11 007610 29 2 009980 39 16
003638 17 28

003657 44 35 009984 36 18
004124 13 36 009142 8 13 0010048 43 3-1
004126 13 38 0098200 9 32 0010054 42 5
004312 7 23 009220 17 5 0010055 41 -9

0010057 33 20
0010057 34 20
0010057 38 20
0010073 33 1

004353 13 10
004358: 8 2
004440 .9 6
004440 10 38

009220 20 13
009220 22 :8
008220 39 33
009220 40 34

004440 16 2 009220 46 13 0010073 34 1
004441 g9 .8 009604 9 23 0010073 38 .1
004445 8 "6 009604 14 8 : ; 0010108 33 -2

009604 25 10 : 0010108 34 -2

005049 11 45
005071 7 20
005071 10 35
005075 1 34
005403 <3 .7
005650 -7 32
005650 16 14
005650 30 10
005650 36 10

009604 26 10
009604 30 30
008604 36 30
009604 44 20
009746 31 26
009746 37 25
009746 44 15
009750 3 28
009753 16 21
009784 1 44
009835 -3 22
009853 17 16
008853 20 26
009853 46 26

0010108 38 .:2
0010119 33 32
0010119 34 32
0010119 38 32
0010119 42 19
0010119 47 10
0010120 41 5
0010120 42 15
0010120 47 6
0010143 33 34
0010143 34 34
0010143 38 34
0010143 41 . 7
0010143 42 17

006004 1 48
006035 29 24
006035 35 24

|
!
I
|
I
!
|
!
I
|
|
i
J
|
i
l
!
|
|
|
I
!
}
}
!
|
!
o -
007610 35 -2 e I 009984 30 18

!
|
!
I
|
|
|
|
I
|
|
!
|
|
|
i
I
!
}
|
I
|
!
|
|
006038 9 18 f

!
i
I
l
f
!
f
!
!
!
I
!
!
I
I
!
I
I
|
i
|
i
!
!
I
!
!
!
Sl
I 007621 15 29
! ’ e
I
I
!
I
!
!
I
I
|
!
I
!
!
!
!
I
|
!
{
!
!
I
I
!
!



43

.I 7

Parts Page Ref. Weight!
No. No. No. (g)
0010143 47 8
0010254 30 3
0010254 33 41
0010254 34 41
0010254 36 3
0010254 38 41
0010254 39 4
0010254 40 16
0010254 42 20
0010254 47 11
0010258 42 3
0010260 29 42
0010260 33 26
0010260 34 26
0010260 35 42
0010260 38 26
0010260 39 5
0010260 40 17
0010260 41 10
0010260 42 23
0010260 43 6
0010260 47 12
0010261 33 36
0010261 34 36
0010261 38 .36
0010261 41 2
0010261 42 12
0010261 47 3
0010263 33 35
0010263 34 35
0010263 38 35
0010263 41 4
0010263 42 14
0010263 47 5
0010264 33 4
0010264 34 4
0010264 38 4
0010283 33 23
- 0010283 34 23
0010283 38 23
0010291 30 21
0010291 36 21
0010337 33 27
0010337 34 27
0010337 38 27
0010337 39 6
0010337 40 18
0010341 33 29
0010341 38 29
0010564 43 12
0010565 43 11
0011340 43 10
0011709

I
I
I
!
I
!
!
|
I
I
I
I
!
!
I
I
I
!
!
!
!
I
I
!
!
|
|
!
I
|
!
l
!
{
l
l
!
!
|
|
[
f
|
I
l
!
!
|
!
I
!
!
!
l
]
|

T INDEX

Parts Page Ref. Weight!
No. No. No. (g) |
0013218 33 9 I
0013218 34 9 !
0013218 38 9 |
|
0014120 30 6 [
0014120 33 14
0014120 34 14 !
0014120 36 6 |
0014120 38 14 !
|
0020137 1 33 I
0020143 1 30 !
0020144 1 31 !
0020350 11 42 I
0020551 13 8 |
0020759 1 5 !
I
0021010 13 49 |
I
0022837 29 6 |
0022837 35 6 I
: |
0030291 4 4 !
0030711 13 41 f
!
0031014 17 14 I
0031014 20 24 !
0031014 46 24 I
0031015 17 15 |
0031015 20 25 |
0031015 46 25 |
0031111 3 21 !
0031831 13 23 I
‘ [
0032719 6 11 |
0032719 17 25 I
0032799 11 3 |
0032921 14 22 !
|
0033024 29 15 I
0033024 35 15 |
0033939 33 3 |
0033939 34 3 |
0033939 38 3 J
0034117 16 27 I
0034979 16 5 |
‘ !
0037668 13 27 ]
0037669 13 29 |
‘ i
0060056 15 12 I
0060057 7 14 |
0060109 14 16 !
0060142 g 9 I

Page = 3
Parts Page Ref. Weight
No. No. No. (g)

0060175 1 47
0060248 29 34
0060248 35 34
0063009 49 33
0063076 29 25
0063076 35 25
0063080 9 4
0063082 9 1
0063083 9 19
0063084 9 21
0063087 9 5
0063216 13 51
0063217 13 50
0063460 - 49 40
0063466 22 5
0063469 17 6
0063470 49 39
0063471 49 38
0063548 4 5
0063606 30 16
0063606 36 16
0063607 30 14
0063607 36 14
0063609 30 17
0063609 36 17
0063610 30 13
0063610 36 13
0064166 17 38
0064173 17 8
0064173 20 21
0064173 46 21
0065253 17 24-1
0065258 17 20 ’
0065258 20 34
0065258 46 34
0065275 2 6
0065340 4 23
0065340 8 1
0065341 8 5
0065373 9 33
0065374 16 - 8
0065375 16 9
0065376 16 11
0065381 186 1
0065389 10 32
0065395 14 11
0065398 14 8
0065400 14 14
0065401 14 18
0065402 14 19
- 0065402 16 15
0065404 16 26



INDEX Page = 4

Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. {(g) No. No. No. (g)

0065405 16 23 0093487 9 17 100005 11 47

0065407 16 13 0093491 9 22 100026 31 8

0065414 15 15 0093491 30 29 100026 37 8

0065415 15 27 0093491 36 29 100027 31 4

0065417 15 24 0093507 9 30 1060027 37 4
0065418 15 28 0093508 9 31 100038 43 15
0065420 15 18 0093509 9 29
0065421 15 16 . 0093517 3 13 110001 2 29
0065452 13 20 0093524 3 10 110001 25 21
0065453 13 1 0093526 3 14 110001 44 37
0093611 g 11 110002 2 43
0066567 21 11 0083617 13 18 110002 6 34
0066567 22 2 0093690 48 2 110002 30 20
0066646 3 36 0093863 3 16 110002 36 20
0066650 6 30 0093864 1 9 110004 7 35
0093864 2 7 110004 30 15

0067023 17 27
0067025 17 35
0067025 20 2
0067025 46 2
0067026 22 4
0067028 21 12
0067028 - 22 3
0067111 16 30
0067126 16 7
0067140 17 24-2

110004 36 15
110005 10 15
110007 22 19
110007 23 13
110007 24 12
110007 27 14
110007 28 13
110008 6 18
110009 2 38

l |
| !
[ I
| f
I !
! !
! !
! !
! !
f I
I !
! {
| [
! {
| f
I !
| !
I !
I 0094201 1 23 I
I 0094201 2 26 i
[ 0094387 29 9 f
i 0094387 35 9 !
[ 0094390 29 12 !
| 0094390 35 12 I
I 0094396 29 30 !
I 0094396 35 30 I
I 0094433 29 26 I 110009 3 5
I 0094433 35 26 I 110009 5 13
0068011 1 4 I 0094604 4 6 ' 110008 11 16
I 0094664 25 9 ’ I 110009 12 11
| i
| |
! |
| !
! !
I {
i f
{ |
| !
| |
I [
[ |
{ ]
| !
! |
| !
! !
i !
| |
I I
| l
! !
| !
I I
f !
i |

0077179 9 28 0094664 26 9 110009 13 35
0094664 44 19 110009 15 5

0090071 3 19 0094839 45 6 110009 25 2
0080807 3 26 110008 26 2
0090812 3 23 0095027 16 10 110009 29 4
0090814 3 17 0085061 15 21 110009 35 4
0090847 3 18 0095066 15 23 110009 45 3
0090856 3 25 0095168 7 22 110010 1 19
00909818 13 44 0095170 7 19 110010 g8 28
0090930 13 25 0095214 7 7 110011 2 32
0095220 48 3 110011 15 11

0092232 43 16 - 0095334 29 13 110011 44 12
: 0095334 35 13 110012 1 24

0093089 5 7 0095337 30 28 110012 6 25
0093090 5 9 0095337 36 28 110012 13 2
0093090 7 5 0095388 30 23 110012 29 18
0093154 7 15 0095388 36 23 110012 35 18
0093179 8 27 0095389 30 25 110013 1 32
0093186 - 8 26 0095389 .36 25 110013 2 42
0093201 4 8 : 110013 3 35
0093212 8 23 0096355 30 9 110013 . 6 20
0093214 8 20 0096355 36 9 110013 29 35
0093303 11 25 110013 35 35
0093479 -9 24 100002 10 28 110019 10 24
0093480 .9 10 100002 30 35 110020 10 2
0093483 9 7 100002 36 :35 110021 2 18



INDEX Page = 5

Parts Page Ref. Weight! ©Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) No.  No. No. __(g)
110021 12 16 I 120013 34 18 : 160007 11 2 R
110022 12 2 I 120013 36 12 160007 14 ¥
110026 2 15 | 120013 38 18 160007 15 -7
1%0026 8 31 ! 120013 40 11 160007 16 24
110027 19 19 ! 120015 7 26 160007 17 33
118027 45 18 I 120015 8 19 160007 20 7
110030 31 29 I 120016 1 36 160007 46 -7
110030 37 28 I 120017 g 27
130035 6 22 ! 120018 12 13
110035 8 8 I 120019 14 .2
1190035 10 4 ! 120024 45 23
110035 12 6 I 120027 2 2
110035 25 7 | 120027 47 20
110035 26 5 I 120031 15 38
110035 44 30 7 120031 45 22
110041 2 25 i
110041 6 16 |
110045 1 2 !
110045 2 27 |
110045 13 12 !
110046 42 22 !
110046 47 16 !
110048 -1 13 !
110048 3 3 I
110054 =6 37 I
110060 31 13 I
110060 37 13 S I
110061 31 31 oo}
A i
I
I
|
I
I
|
!
I
!
|
f
|
|
|
I
i
|
}
I
|
!
|
I
|
}
l.

170001 2 20
170002 1 27
170006 44 33
170008 16 32 oo
170010 6 27 ST
170010 -8 16
170022 44 4
. 170025 31 3
130002 2 35 170025 37 3
130003 3 38 ‘ g
130004 11 40
130011 11 36
130015 -2 .5
130015 26 23
130015 44 10
130023 26 24

f

|

|

|

!

I

|

I

!

!

|

|

|

|

I

!

I

|

| .

{ 180005 2 23

| 180006 30 32

i 180006 36 32

I 180008 49 34

I 180019 31 19

! 180019 37 18

; ] 3
150001 15 36 ' o 190004, - 11 46
156003 45 8 S | 190005 2 13
1. 190005 6 23

I 190007 14 31

| 1300289 30 36

}

|

|

|

|

l

I

I

I

!

I

I

I

I

!

|

|

|

!

}

|

|

|

}

!

110061 37 31
110066 31 16

160000 1 15
160000 45 25

110066 37 16 160001 2 22 190029 36 36
110078 -2 10 160001 10 18 190030 31 9
110101 10 9 160001 11 34 190030 37 =9
110104 26 26 160001 13 6 190031 31 -6

160001 14 23 180031 37 -6

120001 29 8
120001 30 8
120001 33 13
120001 34 13
120001 35 .8
120001 36 8
120001 38 13
120001 44 6
120008 14 32
120009 11 18
120010 15 33
120011 10 42
120011 39 .7
120012 14 36
120012 15 3

160001 15 10
160001 29 33
160001 35 33
160002 11 4
160003 6 9
160003 10 31
160003 14 30
160003 30 27
160003 36 27
160004 5 16
160004 7 16
160004 12 27
160005 5 2
160005 7 2
160005 15 26

260000 8 32

300000 10 25
300006 11 15
300031 43 13
300033 43 14
300045 14 33
300100 2 21
300100 6 28
300100 8 15
300101 1 26
300500 10 16

310026 13 .4

120013 -6 6 160006 12 19 310027 13 -7
120013 -7 25 160007 5 3 310039 -3 12
120013 13 43 160007 : 6 3 310063 14 38
120013 30 12 160007 . 7 3 EE

120013 "33 18 160007 10 7 330001 5 18



S INDEX . Page = 6

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight

1200007 34 38
1200007 38 38
1200071 33 39
1200071 34 39

3100115 25 12
31001156 26 12
3100115 44 31
3100121 5 15

930052 49 12
930053 49 13
930055 49 27

: 1200071 38 39 3100122 5 11
1080000 34 29 1200109 41 11 3100123 5 14
1090011 33 31 1200156 42 18 3100127 5 12
1090011 34 31 3100128 5 8

1200156 47 9 '

' ; 3100129 7 6
3100140 10 34
3100141 10 37
3100142 10 39
3100143 10 41
3100144 10 45
3100145 10 44
3100146 10 43
3100147 10 30
3100153 10 22
3100154 10 6
3100155 10 23
3100156 10 11
3100157 10 13

1080011 38 31
1090012 33 30
1090012 38 30
1090013 34 30
1090102 42 13
1090102 47 4
1090114 41 3
1090131 34 28
1090132 33 28
1090132 38 28

1249087 43 9
2049401 1 52
2100161 6 8
3000010 49 41

-3011117 33 21
K 3011117 34 21
1091035 33 22 3011117 38 21
1091035 34 22

1091035 38 22

No. No. 'No. (g) | No. No. No. (g) | No. No. No. (g)
330002 10 20 ] 1091049 30 2 - I 3100005 1 29
330015 12 28 t 1091049 36 2 I 3100006 2 8

I 1091050 33 15 | 3100006 4 17
340000 1 37 | 1091050 34 15 I 3100006 14 4
340001 10 27 I 1091050 38 15 I 3100016 1 39
340003 11 22 I 1091070 30 1 | .3100017 1 40
340008 10 10 I 1091070 36 1 I 3100018 1 7
340030 37 14 I 1091089 39 3 I 3100019 1 8

| 1091089 40 15 I 3100021 2 4

390067 1 42 | 1091132 43 3-2 i 3100026 1 1
390068 1 41 | ; ! 3100027 1 i3
390069 1 "6 l 1094002 42 2 I 3100040 1 11
390072 1 10 i 1094008 41 1 I 3100041 1 12
390140 50 : I 1094008 42 11 | 3100042 1 14
390142 33 42 | 1094008 47 2 | 3100043 1 16
390142 34 42 i 1094012 29 38 i 3100044 -1 17
390142 38 42 | 1094012 35 38 I 3100046 1 25
390143 50 ) | 1094012 42 . 7 | 3100060 13 11
390144 50 11094012 47 14 I 3100061 13 13
390145 50 t 1094013 29 41 I 3100070 2 9
390146 50 | 1094013 35 41 I 3100078 7 30
390147 50 | 1094013 42 6 | 3100091 4 11
390148 50 | 1094013 47 13 1 3100092 4 18
390600 2 41 I 1094022 43 5 | 3100093 4 19

| 1094026 43 4 1" 3100094 4 14

910000 49 10 ! . I 3100095 4 15
910001 49 7 _ .1 1095001 33 25 -1 3100097 4 13
910003 49 14 ; : | 1095001 34 25 . . .~ 1 3100098 4 9

. . .. .~1 1095001 38 25 -1 3100099 4 3

911001 49 6 | v o I 3100103 11 23
911002 49 ‘5 | 1200003 34 40 | 3100104 11 24
911006 49 9 I 1200003 41 8 | 3100106 4 1
911060 49 19 I 1200007 33 38 | 3100108 4 7

i |
! |
| |
| |
I I
| {
| |
| ]
| !
! |
! I
| ]
I |
| !
| |
| |
| |
| |
f ]
I [
| !
I i

3100004 1 28



Parts Page Ref. Weight!
No. No. No. (g)
3100158 10 14
3100159 10 17
3100160 10 19
3100161 10 21
3100189 11 8
3100190 11 7
3100191 11 10
3100192 11 6
3100182 14 25
3100193 11 11
3100194 11 12
3100195 11 13
3100196 11 14
3100197 11 17
3100189 11 19
3100200 11 21
3100201 11 26
3100202 11 20
3100203 11 28
3100204 11 32
3100205 11 31
3100206 11 35
3100207 11 33
3100208 11 29
3100209 11 39
3100210 11 38
3100211 11 27
3100213 12 14
3100214 12 18
3100215 12 15
3100216 11 5
3100217 11 1
3100219 12 26
3100220 11 49
3100235 11 37
3100246 12 1
3100275 7 9
3100280 7 1
3100281 7 8
3100283 7 10
3100284 7 13
3100285 7 24
3100286 7 28
3100287 7 29
3100290 8 22
3100294 ‘g 26
3100328 13 40
3100329 13 15
3100330 13 48
3100331 13 32
3100332 13 28
3100334 13 34
3100335 13 24
3100336 13 26
3100342 13 30

f
!
I
{
!
|
!
l
!
!
f
!
I
I
!
!
I
!
l
{
[
!
i
!
|
I
!
I
!
I
!
|
|
!
|
|
I
J
I
I
I
!
I
I
!
|
f
I
!
!
|
[
I
!
!
I

INDEX

Page = 7

Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) I No. No. No. (g)

3100343 13 33 I 3100769 17 3
3100344 13 47 [ 3100770 17 4
3100345 13 14 !

3100346 13 9 I 3101226 25 8
3100349 13 46 I 3101226 26 20
3100350 13 5 | 3101261 44 23
3100353 13 21 | 3101275 29 28
3100355 10 36 I 3101275 35 28
3100356 13 39 I

3100357 13 22 I 3109300 10 1
3100358 13 31 I

3100362 8 21 I 3110109 25 1
3100363 8 24 I 3110108 26 1
3100365 8 17 I 3110130 17 17
3100523 30 33 I 3110203 2 14
3100523 36 33 I 3110203 8 30
3100524 30 11 I

3100524 36 11 I 3119200 22 17
3100526 29 1 I 3119200 23 11
3100526 35 1 I 3119200 24 11
3100560 31 22 I 3119200 27 13
3100560 37 21 I 3119200 28 12
3100567 30 7 l

3100567 33 12 | 3120006 4 22
3100567 34 12 I 3120036 5 10
3100567 36 7 I 3120037 5 19
3100567 38 12 13120038 5 6
3100600 14 29 | 3120039 5 1
3100601 14 28 I 3120040 12 20
3100602 14 24 | 3120041 12 23
3100603 14 27 I 3120042 10 12
3100604 14 6 { 3120043 10 26
3100605 14 12 I 3120044 10 29
3100607 14 5 | 3120045 10 33
3100608 14 35 | 3120049 12 8
3100609 16 25 I 3120050 12 22
3100610 16 20 i 3120051 12 7
3100611 15 1 | 3120052 12 5
3100612 15 4 I 3120053 12 12
3100613 15 6 I 3120054 12 9
3100614 16 19 | 3120058 4 10
3100615 15 20 {. 3120059 4 12
3100616 15 14 I 3120060 6 10
3100617 15 13 | 3120061 6 4
3100618 15 25 I 3120066 6 5
3100622 15 35 I 3120067 6 1
3100623 14 26 | 3120068 6 2
3100625 14 1 | 3120069 5 5
3100626 14 10 I 3120070 5 4
3100628 15 19 I 3120071 6 24
3100633 14 13 I 3120072 ‘6 13
3100636 14 34 I 3120073 6 15
‘3100637 16 33 | 3120074 6 17
3100767 17 1 I 3120075 6 26
3100768 17 2 | 13120076 6 39



ITNDEX Page = 8

Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. {(g) No. . No. No. {g)
3120079 2 11 3120151 31 28 3120202 32 32-10
3120080 8 14 3120151 37 28 3120203 32 27-10
3120083 8 7 3120152 31 33 3120206 32 32-7
3120084 15 32 3120152 37 32 3120207 32 27-7
3120085 12 3 3120153 31 35 . 3120210 32 32-5

3120145 10 8
3120150 31 30
3120150 37 30

3120194 32 27-8
3120200 32 32-9
3120201 32 27-9 -

3120255 22 .6
3120258 26 19
3120259 25 17

! !

| !

! !

! I

! !

| !
3120090 49 31 [ 3120153 37 35 I 3120211 32 27-5
3120091 2 1 I 3120154 31 34 I 8120212 32 32-2
3120096 2 17 I 3120154 37 34 3120213 32 27-2
3120097 2 16 |- 3120156 30 26 I 3120214 32 32-3
3120098 6 21 l 3120156 36 26 ! 3120215 32 27-3
3120099 2 19 I 83120157 30 34 I 3120216 32 32-4
3120101 1 21 | 3120157 36 34 I 3120217 32 27-4
3120103 2 3 I 3120158 30 37 I 3120218 27 19
3120111 25 4 [ 3120158 36 37 [ 3120221 26 6 .
3120111 26 4 | 3120159 30 31 I 3120222 28 10
3120112 2 36 { 3120159 36 31 | 3120222 48 7
3120113 25 13 I 3120162 31 2 | 3120223 26 21
3120113 26 13 I 3120162 37 2 I 3120223 48 6
3120113 44 22 l 3120163 31 11 I 3120224 27 18
3120114 17 23 I 3120164 31 14 I 3120227 15 37
3120117 29 32 [ 8120165 31 36 I 3120227 48 1
3120117 35 32 [ 3120166 31 7 t 3120228 22 1
3120118 29 31 I 8120167 31 5 { 3120228 28 17
3120118 35 31 I 3120167 37 5 i 3120232 27 2
3120120 3 27 I 3120168 31 17 I 3120233 27 1
3120121 3 24 I 3120170 31 24 I 3120234 25 19
3120122 29 17 | 3120171 31 21 I 3120234 26 25
3120122 35 17 I 3120172 31 12 I 3120235 25 20
3120123 29 16 I 8120173 31 15 i 3120240 17 18
3120123 35 16 I 3120174 31 18 t 3120241 17 19
3120125 29 20 I 3120174 37 17 { 3120243 17 30
3120125 35 20 I 3120174 44 32 I 3120244 17 29
3120126 29 10 I 3120175 31 25 I 3120245 17 34
3120126 35 10 13120175 37 24 I 3120248 18 1
3120127 3 29 I 3120176 29 3 I 3120248 19 21
3120128 29 19 { 3120176 35 3 I 3120248 24 14
3120128 35 19 I 3120177 29 5 I 3120248 27 3
3120129 29 21 [ 3120177 35 5 I 3120248 28 15
3120129 35 21 t 3120178 30 19 I 3120249 18 2
3120130 3 30 { 3120178 36 189 I 3120249 19 22
3120132 7 33 I 3120179 29 39 I 3120249 24 15
3120133 8 3 I 3120179 35 39 | 3120249 27 4
3120134 3 37 | 3120180 29 37 I 3120249 28 16
3120135 3 39 [.3120180 35 37 I 3120250 15 30-2 -
3120136 3 31 I 3120181 31 20 I 3120251 15 31-2
3120137 3 32 } 3120183 31 10 t 3120252 15 30-1
3120138 6 19 1 .3120184 44 9 i 3120252 19 11
3120139 6 32 f 3120185 1 45 I 3120252 23 15
3120140 6 31 | 3120186 47 18 I 3120253 15 31-1
3120141 3 33 13120193 31 32-1 I 3120253 19 12
3120142 3 34 3120193 32 32-8 - | 3120253 23 16
3120143 6 36 I 3120194 31 27-1 I 3120254 22 7

[ !

b |

! l



S INDEX Page = 9

Parts: Page Ref. Weight! ©Parts Page Ref. Weight! Parts Page Ref. Weight

‘No. No. No. (g) | No. No. No. (g} ! No.. No._ No. (&)
3120259 26 17 ‘ i 3120369 46 27 -1 3120490 39 18 P
3120259 44 28 I 3120370 20 32 [ 3120490 40 23
3120260 25 16 I 3120370 39 32 | 3120491 39 19
3120260 - 26 16 I 3120370 40 33 [ 3120491 40 24
3120260 - 44 27 | 3120370 46 32 I 3120492 39 22
3120261 25 .18 { 3120371 20 29 I 3120493 40 21
3120261 - -26 18 | 3120371 39 29 I 3120494 39 23
3120261 44 29 I 3120371 40 30 I 3120494 40 22
3120262 26 22 | 3120371 46 29 I "83120551 37 -1
3120264 45 14 | 3120372 20 31 | 3120590 48 -8
3120274 27 12 { 3120372 39 31 | 3120593 48 9 i
3120274 28 11 I 3120372 40 32 | 3120600 32 32-67 .-
37120275 27 23 ! 3120372 46 31 | 3120601 32 27-6 ’
3120277 24 10 | 3120373 20 30 I 3120650 37 10
3120279 45 13 | 3120373 39 30 | 3120651 37 36

1120280 19 - 16 I 3120373 40 31 I 3120652 37 11
3120298 1" 35 I 3120373 46 30 | 3120653 37 12
3120300 8 2§ | 3120374 20 28 | 3120654 37 7
3120301 2 33 | 3120374 39 28 I 3120655 37 20
3120304 2 34 I 3120374 40 29 t 3120656 37 23
3120305 2 31 | 3120374 46 28 I 3120657 37 19
3120307 1 22 | 3120375 40 2 [ 3120658 37 26
8120308 2 30 ! 3120376 40 5 I 3120659 37 15
13120309 2 28 I 3120378 20 33 I 3120662 37 27
3120315 10 3 | 3120378 46 33 I 3120663 37 33 -
3120317 22 16 | 3120379 20 186 | 3120666 32 27-11. .
3120318 18 11 | 3120379 46 16 -1 3120667 32 32-11° 00
‘3120319 18 17 | 3120400 25 22 . " R
3120320 19 10 I 3120410 44 11 I 3127003 9 14
3120321 23 10 I 3120411 44 16 | 3127003 18 6
3120322 21 10 | 3120412 44 17 ! 3127003 19 4
3120350 48 4 | 3120413 44 13 I 3127003 21 4
3120353 48 5 | 3120414 44 34 | 3127003 22 11
3120358 20 1 | 3120416 44 2 l 3127003 23 4
3120359 46 1 | 3120417 44 3 | 3127003 24 4
3120360 20 11 | 3120418 44 5 I 3127003 27 7
3120360 46 11 | 3120419 44 7 | 3127003 28 4
3120361 20 12 I 3120420 44 38 I 3127014 27 5
3120361 46 12 I 3120430 1 43 I 3127025 27 20
3120362 20 15 | 3120450 42 9 I 3127030 24 2
3120362 46 15 | 3120450 47 17 I 3127047 19 14
3120363 20 14 [ 3120451 42 21 I 3127050 9 12-1
3120363 46 14 | 3120451 47 15 | 3127052 9 12-2
3120364 20 9 I 3120453 3 8 I 3127056 22 9 ‘
3120364 © 46 9 | 3120454 3 1 | 3127058 18 4
3120365 20 8 | 3120455 3 9 | 3127060 18 14
3120365 46 8 I 3120456 3 4 I 3127062 19 2
3120366 20 6 | 3120457 3 2 | 3127064 23 2
3120366 - 46 6 } 3120481 45 21 I 3127076 28 2
3120367 20 5 I 3120482 45 20 I 3127086 21 2
312036F 46 5 | 3120483 45 27 ! 3127130 45 2
3120368 20 37 I 3120484 45 24 | 3127136 45 -9
3120369 20 27 I 3120487 42 8 | 3127174 45 5
3120369 39 27 | 3120488 45 19 | 3127176 45 7
3120369 40 28 | 3120489 45 26 | : ‘



ITNDEX Page = 10

Parts DPage Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. {(g) No. No. No. (g)
3128050 8 12 3129220 21 9 9620670 49 3
3128053 27 22 31298250 12 4 9620673 49 8
3128054 27 11 3129940 29 36 9620675 49 11
3128057 22 15 3129940 35 36 9620678 49 23
3128058 18 10 3129949 44 9620679 49 24
3128059 18 16 3129951 42 9620680 49 25
3128060 24 7 3129951 47 9620681 49 26

3128061 189 7 31299563 39 9620688 49 18
3128062 23 7 3129854 40 9620689 49 4
3128064 28 7 3129955 42 9620690 49 21

(S
b b b B O

3128066 45 15
3128067 19 20
3128069 21 7

3129956 39 9620691 49 20
9620699 49 1
9620700 49 17

9620703 49 16

3150020 4 20

3129000 27 25
3129004 27 17
3129004 28 9
3129006 24 8
3129009 45 12
3129050 12 10
3129052 22 22
3129053 18 13
3129054 18 19
3129055 19 8
3129056 23 8

3200060 4 2
3200060 4 16
3200133 9 2
3200133 15 8
3200236 13 17
.-3200237 13 16
3200238 13 19

! !
I I
l I
! !
! !
! |
! !
f !
I I
! I
| !
I |
| I
! !
! !
i !
I !
{ !
I |
J |
| !
! !
I - I
f 3201019 29 7 !
! 3201019 35 7 !
I 3201035 33 11 !
3129057 19 15 | 3201035 34 11
3129059 21 8 t 3201035 38 11
3128104 27 10 i 3201036 33 17
3129105 27 21 [ 3201036 34 17
3129107 24 1 I 3201036 38 17
3129109 22 14 ! 3201037 33 16 I
I !
| 1
! |
| |
| !
J l
| !
I !
| |
I ]
[ !
! !
I [
I |
! I
! |
! !
] i
| |
! !
| !
! !
| I
I !

3129110 18 9 3201037 34 16
3129111 18 15 3201037 38 16
3129113 18 1 3201231 8 18
3129114 23 1 3201277 15 22
3129117 28 1 :
3129118 45 1 3300100 39 15
3129121 21 1 3300100 40 10
3129150 8 9 3300101 17 11
3129151 19 13 3300101 20 17
3129200 27 24 3300101 39 11
3129204 22 18 3300101 46 17
3129204 23 12 3300105 39 24
3129205 27 16 3300105 40 19
3129205 28 8 3300109 39 20
3129207 24 9 3300109 40 25

3129208 22 21
3129209 18 12
3129210 18 18
3129211 19 9
3129212 23 9
3129214 45 16
3129215 45 17
3129216 19 17
3129217 19 18

3300110 39 26
3300110 40 27

4109403 2 39

9620631 49 2
9620660 49 28
9620665 49 22
9620668 49 29



djamato

PVY=2 R8ERIER
YAMATO SEWING MACHINE MFG. CO,LTD.

4-4-12,NISHITENMA, KITA-KU, 'OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 XRHLEEXESITH4SEI2S
TEL(06)6364-1321(R) FAX(06)6365-5176

P/N 9710016(P) No.4
(VC2840P) Printed in Japan 2003.3.2H®



	CONTENTS
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ブッシュ関係
	[P5]   MAIN SHAFT DRIVING MECHANISM
	[P5]   下軸機構
	[P6]   MISCELLANEOUS LOOPER THREAD TAKE-UP
	[P6]   下糸調子カム関係
	[P7]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P7]   上軸及び針糸繰リ機構
	[P8]   NEEDLE BAR MECHANISM
	[P8]   針棒機構
	[P9]   PRESSER FOOT MECHANISM
	[P9]   押エ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] NEEDLE GUARD(REAR) & FEED DRIVING MECHANISM
	[P12] 針受ケ(後)及び送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	[P14] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P14] プラー機構専用部品(1)
	[P15] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P15] プラー機構専用部品(2)
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P16] ブラー機構専用部品(3)
	[P17] MISCELLANEOUS TENSION ROLLER
	[P17] ローラ関係
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P18] VC2840P-381-X12B, 192-X13B
	[P19] VC2840P-256-X15B, 350-X22B
	[P20] VC2840P-350-X22B
	[P21] VC2840P-222-X25S
	[P22] VC2840P-266-Y11D
	[P23] VC2840P-296-Y16B
	[P24] VC2840P-303-W09B
	[P25] VC2845P-254-X02D
	[P26] VC2845P-308-W05A, 340-W06A, 300-W17E(1)
	[P27] VC2845P-308-W05A, 340-W06A(2)
	[P28] VC2845P-300-W17E(2)

	↓DEVICE/装置
	[P29] UT-A50(1)
	[P30] UT-A50(2)
	[P31] UT-A50(3)
	[P32] UT-A50(4)
	[P33] UT-A50(5) for VC2840P
	[P34] UT-A50(5) for VC2845P
	[P35] UT-A70(1)
	[P36] UT-A70(2)
	[P37] UT-A70(3)
	[P38] UT-A70(4)
	[P39] AR10(1)
	[P40] AR10(2)
	[P41] AR10(3)
	[P42] UN2
	[P43] AS3

	[P44] FS4

	[P45] EXTRA PARTS(1)
	[P45] 特注部品(1)
	[P46] EXTRA PARTS(2) MISCELLANEOUS TENSION ROLLER
	[P46] 特注部品(2)ローラ関係
	[P47] EXTRA PARTS(3)
	[P47] 特注部品(3)
	[P48] EXTRA PARTS(4)
	[P48] 特注部品(4)
	[P49] THREAD STAND & RUBBER CUSHION
	[P49] 糸立台及びゴム座
	[P50] WARNING LABEL
	[P50] 警告ラベル
	[P51] LIST of MAIN SPARE PARTS(1)
	[P51] 主要部品リスト(1)
	[P52] LIST of MAIN SPARE PARTS(2)
	[P52] 主要部品リスト(2)
	INDEX
	索引

